o] Kapmaskin
Rundsav Circular cutting saw

Pyorosaha
Circular cutting saw MCC 315
M Kappemaskin
Kapmaskin

20651-0208 20651-5108




€ luna Cluna

DK Advarselsymboler — FI Varoitussym-bolit — GB Warnings Symbols — NO Varselsymboler — SE Varningssymboler DK Pébudssymboler — FI Médrdyssymbolit — GB Mandatory Signs — NO Pabudssymboler — SE Pdbudssymboler
DK Leas vejledni / FI Lue ohjekirjasta / GB Read the Manual / NO Leas vejledni / SE Lis I
Wi A DK Advarsel / FI Varo / GB Warning / NO Advarsel / SE Varning M1 @s vejledningen ue ohjekirjasta ead the Manual @s vejledningen ds manua
DK Advarsel, roterende genstande / FI Varo pydrivid osia / GB Warning - Rotating object / NO Advarsel om roterende gjenstand / SE Varning for roterande
W2 foremal M2 DK Beskyttelsesbriller / FI Suojalasit / GB Protective glasses / NO Beskyttelsesbriller / SE Skyddsglasdgon
W3 A DK Advarsel, strgm / FI Séhkovirta / GB Warning - Electricity / NO Advarsel om strgm / SE Varning f6r strom M3 @ DK Hgrevaern / FI Kuulonsuojain / GB Ear defenders / NO Hgrevaern / SE Horselskydd
DK Advarsel, roterende skarende varktgj / FI Varo pydérivid terid / GB Warning - Rotating cutting tool / NO Advarsel om roterende skjerende verktdy / SE M4 DK Beskyttelsesmaske / FI Suojanaamari / GB Protective mask / NO Beskyttelses-maske / SE Skyddsmask
W4 e Varning for roterande skirande verktyg
L ) . ) ) ) ) . M5 DK Besyttelsesdragt / FI Suojapuku / GB Protective clothing / NO Beskyttelsesdragt / SE Skyddsdrikt
W5 DK Advarsel, klemningsrisiko / FI Puristumisvaara / GB Warning - Risk of crushing / NO Advarsel om klemmefare / SE Varning for kldmrisk
N / DK Beskyttelseshandsker / FI Suojakési-neet / GB Protective gloves / NO Beskyttelseshandsker / SE Skyddshandskar
W6 a\ DK Advarsel, skarpt verktgj / FI Varo terdvid terid / GB Warning - Sharp tools / NO Advarsel om skarpt verktgy / SE Varning for vasst verktyg i
M7 DK Sikkerhedssko / FI Suojajalkineet / GB Protective shoes / NO Sikkerhedssko / SE Skyddsskor
W7 DK Advarsel, savklinge / FI Varo sahanterid / GB Warning - Saw blade / NO Advarsel om sagblad / SE Varning for sdgblad
!
0
M8 DK Lgft med wire / FI Nosto vaijerilla / GB Lift using hoist / NO Lgft med wire / SE Lyft med vajer
w8 ?\ DK Advarsel, varm overflade / FI Varo kuumia pintoja / GB Warning - Hot surface / NO Advarsel om varm overflate / SE Varning for het yta
M9 DK Péfyld olie / FI Oljyn lisdys / GB Fill with oil / NO Pafyld olie / SE Fyll pa olja
DK Advarsel, Lgstsiddende tgj / FI Varo, lé kdytd viljid vaatteita / GB Warning - loose fitting clothes / NO Advarsel Igstsittende kler /
W9 A' SE Varning, 16st sittande kldder
D
k"' }?"K Advarsel, lgstheengende har / FI Varo, pidd hiukset kiinni / GB Warning - loose hanging hair / NO Advarsel, Igsthengende har / SE Varning, 16st hingande
W10 o
W11 xé DK Advarsel, gnistdannelse / FI Varoitus, kipin6itd / GB Warning - Sparks / NO Advarsel om gnistdannelse / SE Varning for gnistbildning
DK Advarselssymboler — FI Kieltemerkit — GB Prohibition symbols — NO Forbudssymboler — SE Forbudssymboler
w14 DK Advarsel, klemningsrisiko / FI Puristumisvaara / GB Warning - Risk of crushing / NO Advarsel om klemmefare / SE Varning for klamrisk
G {
PRH1 DK Ber ikke smykker / FI Korujen kéytto kielletty / GB Wearing of jewellry forbi / NO Forbudt & bruke smykker / SE Forbud att anvinda smycken
W15 DK Advarsel, klemningsrisiko / FI Puristumisvaara / GB Warning - Risk of crushing / NO Advarsel om klemmefare / SE Varning for klamrisk
DK Forbud mod at anvende handsker / FI Kisinelden kytto kielletty / GB Gloves must not be worn / NO Forbudt & bruke hansker/ SE Forbud att anviinda
kyddshandskar
2 PRH2 sky
W16 DK Advarsel, klemningsrisiko / FI Puristumisvaara / GB Warning - Risk of crushing / NO Advarsel om klemmefare / SE Varning for kldmrisk
DK Undga vade hander / FI El mérin késin / GB Avoid wet hands / NO Undga vide hander / SE Undvik vata hénter
DK Advarsel, klemningsrisiko / FI Puristumisvaara / GB Warning - Risk of crushing / NO Advarsel om klemmefare / SE Varning for kldmrisk PRH3
W17
01 DK Advarsel! Sla altid strgmmen fra ved service og vedligeholdelse / FI Varoitus! Virta on katkaistava huollon ja kunnossapidon ajaksi / DK Ma kun repareres af en servicetekniker / FI Vain huoltoteknikon korjattava / GB Repairs only by Service Engineer / NO Ma kun repareres af en servicetek-
W18 ® GB Warning - Power supply must be switched off during service and maintenance / NO Advarsel, strgmmen ma slés av ved service og vedlikehold / SE PRH4 niker / SE Repareras endast av servicetekniker
B, Varning, strdommen maste stingas av vid service och underhall




Svenska (Oversittning av ursprunglig brukSANVISIING) ...........cooooooerovvvveoocceeeeeeeeeeeeeeeeeeesssesseeeeeeeeeeeeeeseseseseeeseeeee 3
Norsk (Oversettelse av den opprinnelige iNStrUKSJONENE) ...............ovvveerveeeereeieeeeeeeeoeseeeeeeseeeeee s 19
Suomi (K&annos alkuperdisten OJEIAEN)...........o...vvvvirvveoeeeeeeeeeeeeeeeeeeeeee e 35
Danska (Oversattelse af den originale brugSanviSning) ...........cc....coooveoomeveooreeeneeeeieseeesseeeeeseesseeseeseeseseseee. 51

67

English (Original INStrUCIONS) ........oovvvvvvvvvvveveeeeeeeeemmmmmmssssisssssssssss s sssssssssssssssssssssss s




SVENSK
INNEHALL
INNENALL......io e 3
Bestillning av reservdelar ..., 3
GATANLL oottt 3
Maskincertifikat och identifikationsnummer................ 3
Kapitel 1
Olycksforebyggande bestimmelser for maskin........... 4
1.1 RAd till Operatdren ............ocoovvverveerrevnrveeereenennns 4
1.2 Sékerhetsanordningar............ccccocoovoervervivrrinrernnnnen. 4
1.3 Elektrisk utrustning enligt Europeisk

standard CENELEC EN 60204-1 (1992)............ 4
1.4 Nodsituation enligt Europeisk

standard CENELEC EN 60204-1 (1992)............ 4
Kapitel 2
Rekommendationer och rad for anviandning................. 4
2.1 Rekommendationer och rad innan

anvindning av maskinen ..., 4
Kapitel 3

Tekniska beskrivningar
3.1 Tabell for sdgningskapacitet och tekniska

detalJer. ... 5
Kapitel 4
Maskindimensioner — Transport,
Installation och Nedmontering.............c.coccoeveeverisirrnnnnnes 5
4.1 Maskindimensioner..........c.ccoeumremeunreneenreoneenneneens 5
4.2 Transport och skétsel av maskinen............c.c.c....... 5
4.3 Minimikrav for lokalen till maskinen ................... 5
4.4 Stod for maskinen ...........ccooeveeneeneenreneeneenernsenenes 5
4.5 Instruktioner for elektriska anslutningar .............. 5
4.6 Instruktioner for montering av

16sa delar och tillbehor ..o, 6
4.7 Avstillning av maskinen..........c..ccoccoovoervercnrionriens 6
4.8 SKIONING ... seseesseseseesesessesenes 6
Kapitel 5
Maskinens funktionella delar ..., 6
5.1 Maskinhuvud.........coocoininininnnneseseenes 6
5.2 SKruvStyCke .....ocoooriniinrineieeiseeesieessi e 6
5.3 Fundament ... 6
Kapitel 6
Beskrivning av operatorsfoljden ... 7
6.1 Uppstartning och SAFOLjd ........ccoovvvrivrriinrirerien. 7

Kapitel 7
Reglering av maskinen ............cccoocevurieinroniniinnisieninnns 7
7.1 Kaphuvud ... 7
7.2 SKIUVSEYCKE ..o 7
7.3 KaphuvudsI&Sning ..o 7
74 Byte av KapKlinga........ccccovvninernincnnenerneinennens 7
7.5 Byte av kylsmérjningstankens pump..................... 8
Kapitel 8
Rutin och speciella underhall ...............coooooninrinniinnrnnne. 8
8.1 Dagligt underhall...........cccoocooviomrinnrimnirnieneriens 8
8.2 Veckounderh@ll ..o 8
8.3 Manadsunderhall..............coovomriinrrnriinrirnes 8
8.4 Sex manaders underhall ..., 8
8.5 Olja for smorjande kylvitska ..o, 8
8.6 Deponering av olja..........ccoocormrnrineinsinsineireieene. 8
8.7 Speciella underhall............ccooocovriorrimniinniienieriens 8
Kapitel 9
Material klassificering och val av kapklingor .............. 8
9.1 Definitioner av material ..., 8
9.2 Val av kapklinga.........cccoouvemremrncenncncrnecneeneeens 8
9.3 Tandavstand ..o 9
9.4 SAghastighet ... 9
9.5 Dirift av kapklinga .........ccccoocoevivrnininninrenen, 9
9.6 Kapklingans Struktur .............ccccoocererinirrisirenninnes 10
9.7 Typ av kapklingor ..o 10
Tandernas fOrm ... 10
Téandernas sdgningsvinkel ..............ccooccoevvniionninnnn. 10
9.7.1 Rekommenderade sagparametrar............. 11
9.7.2 Tabell av saghastigheten enligt
kapklingans diameter ...............cccoocevurnnnee. 11
Kapitel 10
MaskinKOMPONENLET ..........c.cocveurrnernererneieeiieereeneeenae 12

10.1 - ReservdelSliSta .......coooovveeeeeeeeeeeeeeeeeeeeeeeeeeae

Kapitel 11

FelSOKNING .........ooiviiireee e 14
11.1 Kaplinga och sdgdiagnos ...........ccccoerernrirrrienne 14
11.2 Elektrisk komponentdiagnos ............c.cccoveuvreenec. 17

Bestillning av reservdelar
* Vid bestillning av reservdelar maste detta anges:
MASKINENS MODELL
SERIENUMRET
DELENS HANVISNINGSNUMMER
Utan dessa referenser KOMMER VI INTE ATT
LEVERERA reservdelar. Se punkt 10.1 — listan for
reservdelar.

1. Olycksforebyggande bestimmelser for

maskinen

Denna maskin har konstruerats for att anvindas
enligt de nationella och samhilleliga olycksforebyg-
gande bestimmelserna. Oldmpligt anvdndande, och/
eller manipulerande med sikerhetsanordningarna &r
utanfor tillverkarens ansvar.

1.1 Réd till operatoren

* Kontrollera att spanningen pa maskinskylten, i regel
fdst pd maskinens motor, &r densamma som nétspan-
ningen.

* Kontrollera prestandan i din el-forsérjning och
ditt jordningssystem; anslut maskinens el-kabel till
elhandske eller arbetsstrombrytare.

* Nir kaphuvudet &r i vilande position (upphdjt), kap-
klingan maste vara stationir.

e Det dr forbjudet att arbeta med maskinen utan
skydd.

* Koppla alltid ur maskinen fran el-uttaget innan byte
av kapklinga eller vid utférande av underhéllsarbe-
ten, dven om maskinens funktion dr avvikande.

* Anvind alltid passande 6gonskydd.

» Ligg aldrig dina hdnder eller armar i sdgningsomra-
det medan maskinen ér i drift.

* Flytta inte maskinen under tiden den ségar.

* Anvind inte 16sa kldder eller langdrmade trgjor som
ar for langa, handskar som &r for stora, armband,
kedjor eller ndgra andra foremal som kan fastna i
maskinen under driften; knyt upp langt har.

* Hall arbetsplatsen fri fran utrustning, verktyg eller
andra féremal.

» Utfor endast ett moment at gangen och ha aldrig
flera foremal i dina hénder pa samma gang. Hall
dina hinder sé rena som mojligt.

e Alla inre och/eller invindiga moment, underhall
eller reparationer, maste utforas i ett vil upplyst
omrade eller dir det finns tillrdckligt ljus fran ytter-
liggare killa for att undvika dven obetydliga olycks-
fall.

1.2 Sékerhetsanordningar

e Metallskydd fastskruvat pa klinghuvudet.

» Sjilvreglerande rorligt plastskydd, utrustat med
koaxialt fixerat skydd

1.3 Elektrisk utrustning

 Den elektriska utrustningen tillforsékrar skydd mot
elektrisk chock som ett resultat av direkt eller indi-
rekt kontakt. De aktiva delarna av denna utrustning
ar placerade i en kopplingslada till vilken tilltradet

ar begrinsat av skruvar som endast kan tas bort med
ett speciellt verktyg; elkomponenterna matas med
vixelstrom vid 1dg spanning. Utrustningen &r skyd-
dad mot stink av vatten och damm.

e Skydd av systemet mot kortslutning forsdkrar en
snabb sidkring och jordning: vid Overbelastning av
motorn finns en virmesond som skydd.

e Vid hidndelse av stromavbrott maste O-spannings-
skyddet éterstillas.

1.4 Nodsituation

e I hédndelse av felaktig funktion eller farliga for-
héllanden, skall maskinen omedelbart stingas av,
genom att trycka pa den roda stoppknappen.
Beakta: For att aterstdlla maskinens funktion efter
varje utfort nodstopp reaktivera den speciella ater-
startsknappen.

2. Rekommendationer och rad for

anvdndning

2.1 Rekommendationer och rad innan anvind-

ning av maskinen

* Maskinen har konstruerats for sagning i material av
metall, med olika former och profiler, anvéndning i
verkstad och allmdnna mekaniska konstruktionsar-
beten.

* Endast en handhavare behovs for att kunna anvinda
maskinen.

* For att erhélla en god ink6rning av maskinen rekom-
menderas det att borja anvinda den i intervaller i
ungefir en halvtimme. Denna drift skall upprepas
tva eller tre ganger, efter det kan maskinen anvindas
oavbrutet.

* Innan start av varje sdgningsmoment, tillforsidkra
Dig att arbetsstycket dr fasthallet i skruvstycket och
att anden har ett passande stod.

* Anvind inte kapklingor av andra storlekar dn de
angivna i maskinens forteckning.

¢ Om kapklingan fastnar vid sagning, 16sgor drift-
knappen omedelbart, sld av maskinen, 6ppna skruv-
stycket sakta, ta bort arbetsstycket och kontrollera
kapklingan eller kapklingans tinder inte dr skadade.
Om de ir skadade, byt ut kapklingan.

e Innan utférande av reparationer pa maskinen, kon-
sultera Din handlare.




3. Teknisk beskrivning
3.1 Tabell for sagningskapacitet och tekniska
detaljer

Ségnings-
kapacitet o @) L] ]
90° 80 100 90 115x70

90°-45°X 70 90 80 85x70
ATEINT e 20651 -0208
Modell ..o MCC 315
Trefas elektrisk 2-hastighetsmotor ......... kW 1.6
Reduceringsvixelns drev i oljebad

Forhallande .........ccoooeeivevieiecieeieeeeenne 1:34
Maximal klingdiameter.............ccccceuee.e. mm 315
Kapklingans rotationshastighet............ r/min 42784
Halet i kapklingan...........cc.ccocvveruevennene. mm 32
Skruvstyckets Gppning.....c..ccecceeveeenenne mm 120
Maskinens Vikt.....c...coceeeereevienieeneneenncnne kg 165

4. Maskindimensioner - Transport,

Installation och Skrotning
4.1 Maskindimensioner

—]

1100

1360 MED STATIV

——— ——
l

e <)

ﬂ !
=

1050 500

S [P
_\/\

4.2 Transport och skotsel av maskinen

Om maskinen maste flyttas i sitt eget emballage,
anvind en gaffeltruck eller lyft upp den med remmar
som illustrationen visar.

4.3 Minimum krav for lokalen till maskinen

* Maskinens spianning och frekvens dverrensstimmer
med maskinens specifikationer.

* Miljotemperatur fran -10°C till +50°C.

* Relativ fuktighetsgrad inte 6ver 90 %

4 4 Stod for maskinen

580

70 440 70

290
"
J——
—

270

STATIV

* Positionera maskinen pa ett fast cementgolv, stod i
den bakre dnden, det minsta avstandet 800 mm fran
viggen; forankra den i golvet som illustrationen
visar i diagrammet, anvdnd skruvar och expan-
sionspluggar eller bind fast med krokar i cementen,
tillforsdkra att den dr i samma niva.

4.5 Instruktioner for elektriska anslutningar

* Maskinen &r inte utrustad med en el-handske/arbets-
strombrytare, sa kunden maste montera in en pas-
sande sadan for dennes arbetsforhallanden:

1. KOPPLINGSSCHEMA FOR 5-TRADSSYSTEM MED
EN 0-LEDNING FOR TREFASMASKINS VAGGUTTAG
FOR EN 16A ELHANDSKE.

R=LI1

S=L2

T=L3

PE = GND

N = NEUTRAL

2. KOPPLINGSSCHEMA FOR ENFASKONTAKT 16 A.

=L1
f E. =L2
=PE

4.6 Instruktioner for montering av l16sa delar och
tillbehor

Passa in komponenterna som medféljer enligt de illus-
trerade bilderna.

* 1 Skruva spaken mot huvudet och fixera den
* 2 Passa in handtaget i stangen
* 3 Fixera piedestalen stadigt pa sockeln

4.7 Avstillning av maskinen

* Om kapmaskinen inte anvinds under en ldngre
period dr det rekommenderat att ga tillvidga enligt
foljande:

1.Koppla ur elhandsken fran den elektriska forsorj-

ningspanelen

. lossa pa returfjaderns huvud

. tom kylvitskebehallaren

. gor varsamt rent och smorj maskinen

.om nodvindigt tack maskinen.

A W

4.8 Skrotning

Generella regler

Om maskinen skall demoleras och/eller kastas, dela

upp materialet som skall deponeras enligt typ och

sammansittning, som foljer:

1.Gjutjarn eller jarnoxiderande material, bestaende
av endast metall, dr sekundira ramaterial, de bor
tas till ett gjuteri for dtersméltning efter att ha blivit
avldgsnade fran dess innehall (klassificerad i punkt
3);

2.elektriska komponenter, inklusive kabel och elek-
troniska material (magnetkort, etc.) faller inom
kategorin av material klassificerade som liknande
stadsmassigt avfall enligt lagarna i Europeiska
Sambhillet, s de bor placeras at sidan for uppsam-
ling av den offentliga avfallshanteringsservicen.

3. gamla mineraler och syntetiska och/eller blandade
oljor, emulgerande oljor och fett &r speciella avfall,
sa de maste samlas upp, transporteras och direfter
placeras i avfallet for forbrukade oljor.

BEAKTA: sedan standarder och lagstiftning réran-
de generellt avfall dr i ett tillstand av fortlopande
utveckling och direfter dr foremal for forand-
ringar och omvéxlingar sa maste anvindaren halla

sig informerad av bestimmelserna som é&r i kraft
vid tillfillet dd maskinen anvidnds och sedermera
demonteras, da dessa kan skilja sig fran de beskriv-
na instruktionerna ovan, vilka far ses som generella
regler.

5. Maskinens funktionella delar

5.1 Maskinhuvudet

* Maskindel hopsatt av delar som Overfor rorelse
(motor, reduceringsvixel), kylarsmorjningspump
och andra elektriska komponenter.

5.2 Skruvstycke

e System f6r fasthdllning av material under sagmo-
mentet, mandvrerad med handratt.
Den medf6ljer en anti-vibrationsarm for att blockera
den del som skall sigas.

5.3 Fundament

e Stodkonstruktion for MASKINHUVUDET (ldsarm
for gradvis gersdgning, med respektive blockerings-
system), SKRUVSTYCKET, SPAKSTOPPET, och
péfyllning av KYLMEDELSBEHALLAREN.

‘r LY '-_:.';.
A %"’-”_




6. Beskrivning av operatorsfoljden

Innan mandvrering, maste alla huvuddelar av maski-
nen stillas i dess optimala forutséttningar (se kapitlet
”Reglering av maskinen”).

6.1 Uppstartning och sagfoljd

 Kontrollera att maskinen inte &r i nodstoppstillstand;
om det dr det, drag ut den roda stoppknappen (1).

* Placera material som skall sdgas i skruvstycket (3)
och klam at stycket pa plats med handratten (5).

* Ta tag i handtaget (4) pa HUVUDkontrollarmen
och tryck pa knappen (2), kontrollera att kapklingan
roterar i uppmirkta riktningen (om inte, flytta om
tva fasers ledare): och att tillrickligt kylmedel kom-
mer ut.

Kapmaskinen #r nu firdig att anvindas, tink pa att

SAGHASTIGHETEN och TYPEN av KAPKLINGA

— kombinerat med ett passande nedgdaende av huvudet

— &r av avgorande betydelse for sdgningens kvalitet

och for maskinens prestanda (fér vidare detaljer om

detta dmne, se kapitlet om “Materialklassificering och
val av kapklingor”).

* Vid forsta sdgningen med en ny kapklinga, for att
skydda klingans livslingd och effektivitet, maste
de forsta tva till tre sdgningarna utféras med létt
tryck pa arbetsstycket, s att tiden for sigmomentet
ir ungefdr dubbelt sé lang tid som det normalt tar
(se i kapitlet om, "Materialklassificering och val av
kapklingor” i stycket om ”Drift av kapklingan™).

e Tryck pa den réda nodstoppsknappen (1) vid forhal-
landen som &r farliga eller vid allmént tekniskt fel,
sa att maskinens drift omedelbart slas av.

Cluna

7. Reglering av maskinen

7.1 Kaphuvud

* Om det uppkommer ett overdrivet axiellt spel i kap-
huvudleden, dr det tillrdckligt att bara dra fast skru-
varna (6), var uppmérksam pa att inte dra at leden
for mycket.

7.2 Skruvstycke
* Det behover inte goras ndgra justeringar pa anord-
ningarna.

7.3 Kaphuvudslasning

* Om det é&r otillracklig 1dsning av kaphuvudet i den
onskade positionen, lossa pa skruven (1) pa spaken,
héll hylsan (2) i position, vrid spaken till hdger och
dra at skruven.

INNAN UTFORANDE AV FOLJANDE MOMENT,
MASTE DEN ELEKTRISKA STROMFORSORJ-
NINGEN OCH EL-KABELN KOPPLAS UT HELT.

7.4 Byte av kapklinga

Vid byte kapklinga:

* Losgor det rorliga skyddet och vrid det tillbaka.

* Blockera en bit trd i anordningen och luta kapkling-
an mot den.

e Sitt i den speciella nyckeln som medfoljer och ta
bort skruven (1), lossa den i riktning moturs, darfor
att den hér &r véinstergingad, 14t den glida av fldnsen
som haller fast kapklingan.

* Passa in den nya kapklingan, kontrollera sag rikt-
ningen av tidnderna, aterstéll fldnsen, skruven och
det rorliga skyddet.

i
o
P

7.5 Byte av kylvitskepump

* Ta av roret till vitskesystemet.

* Ta bort fastsittningsskruven och byt ut den lilla
pumpen, var forsiktig sd att den drivande stingeln
ar centrerad pa drivaxelns lager.

8. Rutin och speciella underhall
UNDERHALLSARBETENA AR  LISTADE
NEDAN OCH UPPDELADE I DAGLIG, MANADS,
OCH SEXMANADS INTERVALLER. OM
FOLJANDE MOMENT NEGLIGERAS KOMMER
RESULTATET ATT BLI FOR TIDIG UTSLITNING
AV MASKINEN OCH DALIG PRESTANDA.

8.1 Dagligt underhall

e Allmén rengéring av maskinen for borttagning av
ackumulerade spéanor.

e Fyll upp nivén av kylvitska.

* Kontrollera slitage pa kapklingan.

* Lyft upp huvudet i hog position for att undvika fjad-
rande spanning pa returfjidern.

» Kontrollera funktionen av skydden och nodstoppet.

8.2 Veckounderhall

* En mer utforlig rengéring av maskinen for att
ta bort ackumulerade spanor, speciellt fran kyl-
vitskans behallare.

* Rengor filtret pa pumpens insugningshuvud och
insugningsomrade.

* Rengdr och smorj skruven och den skjutbara styra-
ren i skruvstédet.

* Rengor kapklingans behéllare.

* Slipa kapklingans ténder.

8.3 Manadsunderhall

» Kontrollera dtdragningen av skruvarna pa motorn,
pumpen, backarna och skydden.

» Kontrollera att skydden &r oskadade.

* Smorj kaphuvudleden.

8.4 Sex manaders underhall

* Byt oljan i reduceringsvixeln, anvénd olja av
typen: GEARCO 85W-140 av NATIONAL
CHEMSERACH eller MOBIL GLYCOLE 30 eller
KLUBER SINTHESO 460 EP eller en motsvarande
olja, pa ett tillvigagangssitt som foljer:

e Ta bort den anslu- :
tande elhandsken fran
den elektriska ladan
och skruva ur den
rorliga huvudhdvar-
men.

* Lat den gamla oljan
rinna av genom
avloppshalet (1).

| Fulls
3 TSUN

* Hall i ny olja upp till markeringen (2), genom
hdavarmens fasthal. Hall huvudet i en horisontell
position.

 Sitta ihop alla delar igen.

» Kontroller kontinuerligt den ekvipotentiala skydds-
kretsen.

8.5 Olja for smorjande kylvitska

Med tanke pa den omfattande riackvidden av produkter
pa marknaden, kan anvéndaren vilja den mest pas-
sande till sina egna behov, denna kan anvéindas som
referens till typen, SHELL LUTEM OIL ECO.

Den minsta procentsatsen av fortunnad olja i vatten &r
8~10%.

8.6 Deponering av olja

Avyttring av dessa produkter ir kontrollerade av
strikta foreskrifter. Var god se under kapitlet "Maskin-
dimensioner - Transport, Installation och Nedmonte-
ring” i stycket “nedmontering”.

8.7 Speciella underhall

Speciella underhallsmoment maste utforas av yrkes-
skicklig personal. Hur som helst, rekommenderar vi
kontakt med en handlare och/eller importdr. Termen
speciella underhall ticker ocksa aterstillning av skydd,
sdkerhetsutrustning och anordningar.

9. Materialklassificering och val av
kapklingor

Malsittningen dr att uppritthdlla en utomordentlig
kvalitet, de olika parametrarna sasom hardhet av mate-
rial, form och tjocklek, tvirgaende sagprofil av delen
som skall sdgas, val av kapklingans typ, sdghastighet
och kontroll av det nedgdende huvudet, maste vara i
en passande kombination. Dessa specifikationer maste
saledes harmonisera i samverkan pa ett enkelt, funk-
tionsdugligt sitt enligt sunt fornuft, for att uppna ett
optimalt tillstdnd som inte fordrar oréikneliga moment
for forberedelse av maskinen, nir det &r manga varia-
tioner i arbetet som skall utféras. De olikartade pro-
blemen som uppkommer fréan tid till annan kommer att
16sas mycket lattare om handhavaren har god kunskap
om dessa specifikationer.

SALEDES RADER VI DIG ATT ALLTID VALJA
ORIGINALKAPKLINGOR SOM GARANTERAR
OVERLAG-SEN KVALITET OCH PRESTANDA.

9.1 Definitioner av material
Tabellen nedan ir en forteckning av material som gar
att saga, for att kunna vilja ritt kapklinga.

9.2 Val av kapklinga

For det forsta maste avstandet mellan tdnderna viljas,
anpassat for materialet som skall sagas, enligt dessa
kriterier:




» Stycken med en tunn och/eller varierande sektion
sdsom profiler, rér och platta, behover litet mel-
lanrum mellan tinderna, s att antalet tinder som
samtidigt sagar dr fran 3 till 6;

* Stycken med stora tvidrgaende sektioner och fasta
sektioner behover storre mellanrum mellan tinderna

for att tillata storre omfang av span och bittre tand-
penetration;

e Stycken gjorda av mjuka material eller plast (litta
legeringar, svag brons, teflon, trd, etc.) behover
ocksa stora mellanrum mellan tinderna.

TYPER AV STAL KARAKTERISTIKA
I D F GB USA Hardhet Haérdhet R=N/mm?
BRUK UNI DIN AF NOR SB AISI-SAE BRINELL ROCKWELL
HB HRB
Fe 360 St37 E24 116 67 360480
Konstruktionsstal Fe 430 Std4 E28 43 148 80 430+560
Fe 510 St52 E36 50 180 88 510660
€20 CK20 XC20 060 A 20 1020 198 93 540-690
Kolstal C40 CK40 XC42H1 060 A 40 1040 198 93 700+840
C50 CK50 1050 202 94 760+900
C60 CK60 XC55 060 A 62 1060 202 94 830980
Fiiderstil 50Crv4 50Crv4 50CV4 735 A 50 6150 207 95 1140=1330
! 60SiCr8 60SiCr7 9262 224 98 1220+1400
Legerat stil for hiirdning 35CrMod4 34CrMo4 35CD4 708 A 37 4135 220 08 780930
och an]('jpning och 39NiCrMo4 36CrNiMo4 39NCD4 - 9840 228 99 880+1080
for nitrering 41CrAIMo7 41CrAIMo7 40CADGI12 905 M 39 232 100 930+1130
18NiCrMo7 20NCD7 En 325 4320 232 100 760+1030
Legerat
sitthéirdningsstal 20NiCrMo2 2INiCrMo2 20NCD2 805 H 20 4315 224 98 690-980
Stal for lager 100Cr6 100Cr6 100C66 534 A 99 52100 207 95 690980
52NiCtMoKU | 56NiCrMoV7 244 102 800+1030
. C100KU C100W1 BS 1 S-1 212 9% 710+980
Verktygsstal X210Cr13KU X210Cr12 7200C12 BD2 - BD3 D6 - D3 252 103 8201060
58SiMo8KU Y60SC7 S5 244 102 8001030
X12Cr13 4001 410 202 94 670885
o X5CrNi1810 4301 Z5CN18.09 304 C 12 304 202 94 590685
Rostfritt stdl X8CiNi910 202 94 540685
X8CrNiMo1713 4401 Z6CDN17.12 316 C 15 316 202 94 490+685
legeri Aluminium kopparlegering G-CuAll 1Fe4Ni4 UNI 5275 220 98 620+685
KOPPaflegefm_‘o’aI Speciellt magnesium/silikon miissing G-CuZn36Si1Pb1 UNI5037 140 77 375+440
Speciellt méssing Magnesium brons SAE 43 - SAE 430 120 9 320+410
Brons Fosfor brons G-CuSn12 UNI 7013/2a 100 56,5 265314
o Gra tackjérn G25 212 96 245
Gjutjdrn Grafit gjutjim GS600 23 100 600
Aducergods W40-05 222 98 420

9.3 Tanddelning

Vad som tidigare har faststillts, detta beror pa foljande
faktorer:

* hardheten av materialet

* dimensionen av sektionerna

* tjockleken av materialet

‘f)) S (mm) | Tanddelning Form | Hastighet
\\// Upp till 2 4-6 B form 2
’ t,_/, 1 2+5 8 C massiv 2
P,. q 5+10 8 Cmassiv| 1
'J—Ll:: over 10 8 C massiv 1
< . upp till 20 8 C massiv 1
) 20 + 50 10 C massiv 1

9.4 Saghastighet

Saghastigheten (m/min) och den upphdjda hastigheten

(cm*’/min=ytan som klingans tdnder passerar dver vid

borttagning av span) &r begriansad av utvecklingen av

virme i ndrheten av toppen av tinderna.

 Séaghastigheten dr underordnad motstandet av mate-
rialet (R=N/mm?), till dess hardhet (HRC) och till
dimensionerna av det bredaste omradet.

* En for hog hastighet (= kapklingan nedstigande) ten-
derar till att orsaka att kapklingan avviker fran den
ideala saglinjen, skapar en icke riit saglinje pa bade
det vertikala och det horisontella planet.

9.5 Drift av kapklingan
Vid sagning for forsta gangen ar det god praxis att kora
in verktyget genom att gora en serie av sagningar vid

en lag hastighet (=30~35cm?min pa material med en
medeldimension beroende pa sdgkapaciteten och den
fasta formen pad det normala stilet med R=410~510
N/mm?), och spola sagomradet flodigt med den smor-
jande kylvétskan under arbetet.

9.6 Kapklingans sammasittning

De vanligaste anvénda kapklingorna &r gjorda av extra
hoghastighetsstal (HHS) av normal kvalitet (HHS/
DMo5) eller superkvalitet (HHS/Mo5 + Co5) med en
behandlad tand, vilket skiljer dem fran foregdende pa
grund av hogt virde pa strukturellt motstand, storre
motstdnd mot sejsing, avsaknad av belastning i ytan
och en bittre hallare av kylvitskan under pagaende
arbete.

9.7 Typ av kapklingor

Kaplingorna skiljer sig vésentligt i sin konstruktions-
karakteristik, sdsom:

* Téndernas form

* Téndernas sagvinkel

Téndernas form

Profilen pa tdnderna beror pa storleken, formen och tjock-

leken pa omradet som skall sdgas, endera rakt eller i vinkel.

Den kan ocksa variera i enlighet med avstdndet mellan tin-

derna, men inte sa distinkt som att gora detta till ett moment

av klassificering.

¢ Fina tinder skall viljas for sagning i sma omraden med en
formprofil och rorformig sektion med tunna viggar (2-5
mm beroende pa materialet).

e Stora ténder passar for sagning i medium och stora fasta
sektioner eller nagorlunda tjocka profiler eller rorsektio-
ner (6ver Smm).

“A” tandning:
normal fin tandning

“AW” tandning:
fin tandning med en alternerande
lutande sida

“B” tandning: “BW” tandning:
normal stor tandning med eller stor tandning med en alternerande
utan spanskirande skara lutan sida

aanbihd  aahibhA
g

10

“C (HZ)” tandning:

stora tinder med ganska grova
tinder med en lutning pa bada
sidor, alternerande med en avslu-
tande tand utan lutning. Den
grova tanden &r 0.15-0.30 mm
hogre.

Tandernas sagvinkel:
Varje tand har tva sagvinklar:
a: frimre lutningsvinkel

Y : bakre lutningsvinkel

SLIPNING AV KAPKLINGOR

Ytterligare ténder:

Kaplingor gjorda pa detta sitt
anvinds for sdgning i icke jdrn-
haltiga metaller, sésom litta
legeringar, plast och framfo-
rallt i trdarbeten. Tédnderna &r i
hardmetallplat (HM) hardlodda
pé kroppen pé klingan; de finns
varierande typer och former, med
tanke pa omfattningen av omradet
har dmnet inte utvecklats mer 4n
sa hir.

.

T| 3145|617

819 10|12 14 16

pl13[16]21]25]|29

34138142|51(59|72

d|15] 225 3135

4 145151 6| 7] 8

h =02 mm

h=0,3 mm

Lutningen varierar speciellt alltefter typen av material som

skall sagas.




9.7.1 Rekommenderade sdgparametrar 10. Maskinkomponenter — 10.1 Reservdelslista
Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |[Spindle shaft 1 A83 [Nut 1
) ) o a A02 |Lock Nut 1 A43 |Worm gear 1 A84 |Lock bolt with knob 1
N Elstlz: |2 BeiBs| =1z wl owlsrleslds A03 [Shaft 1 Ad44 |Lock Nut 1 A85_|Filter plate 1
s1-2 _Z1tz71%2 £ 5 = 5 = = = = Siell 2152 £=2 A04 |Machine base 1 A45 |Stopper 1 A86 |Lift ring 3
=% | 28 2| 22|28 g £§1 =8 Z1E8 % g128| 25128128 AO5 [Roller bracket 1 A46 [Vise bench 1 A87 [Drainage 1
£% 3% SR ER|EE |25 | E | ES1EZ 188 |55 S8 | FEIES 2B EE A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 |3 A88 |Washer 5/16" |2
=et | 2 A | 5 o 2 | & |Zxjzajde [ExijEae Sl iaifalla |2 A07 |Roller 1 A48 |Swing arm (base) 1 A89 |Hex socket cap screw  |[M8x25 |2
Sé’lgvinklar Y 20¢| g°] 18 2 we ! o) sl iz | 2re )l 200 200 18t 2 R 8] 15 A08 [C-clip S-12 2 A49 [Support rod 1 A90 [Hex socket cap screw 1
0 go g° § 5 5° §° & 'S 10s i TS 8 [ T T 8* g* [ A09 |Hex socket cap screw M8x20 |1 A50 [Vise clamp 1 A91 |Supporter 1
“F mm 5 4 4 q 2 4 4 4 & § [ 5 4 5 5 5 4 z A10 |Washer 5/16" 1 A51 [Groove iaW 1 A92 |Washer 5/16" 2
.20 [ wiew | 50| 30] 20] 15| 9| 20| 20| 25| 1760 200] 00| 400 | 120 | 00| scc| 50| 19| 39 All |Handle wheel 1 AS2_|Small groove jaw 1 |A93 |Hex cap screw M8x20 |2
Acomft | 1607 e 1o sof 35| s0] so| oo 1soo| 400 | Goa | moo | 160 | ttoo | oo ] ee b iac | ide Al2 |Pin i 1 AS53 |Trigger switch with handle 1 A94 |Screw M5 4
7 y . 5 " : p p : . 3 . 7 ST . p p 3 Al3 Beaqng bushing 1 A54 [Nut MI10 1 A95 [Stop button 1
! il . . Al4 |Bearing 1 AS5 |Control handle rod 1 A96 |Start button 1
20 - 40 vty 45 30 20 15 9 14 18 23 | 1000 180 350 400 110 &00 400 45 18 . 33 Al5 Bushing 1 A56 |Nut M20 1 A97 Emergency switch 1
. Ay it 50 120 ) 60 33 45 43 00| 1700 400 600 700 180 | 1100 800 150 120 120 ) A16 |Leading screw 1 A57 [Nut M20 1 A98 [2/4P selection switch 1
’é T mm 10 9 8 b 4 8 8 8 12 19 H 0 _ 8 10 1 8 5 ) Al17 |Lock handle 1 A58 |Machine head 1 A99 |Pump selection switch 1
= 40 - 60 VI vy 45 25 18 +4 9 18 i 22 900 | 160} 300 50| 100§ 550 | 380 45 ] 0 A18 [Sliding vise 1 A59 |Ball bearing 6205zz |1 A100 |Control box panel 1
s Av -mmit 40 F 16} 100 50 30 45 45 oo | teoe | 350 ] S50 7001 wo L ipoo] 6001 wan | om0 | g A19 [Washer 1 A60 |Ball bearing 6301zz |1 A101 |Washer 5/16" |2
o T mm iz 12 1 8§ [ 1+ 1 3 6 2 14 12 10 12 17 10 8 ‘s A20 [Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  [M8x20 |2
§ 80 - 90 vt vt 40 25 17 14 al 7 17| 2o} soo] is0| 250 | a0 90 | sso| 3s0 % .48 17 5 A21 |Plate 1 A62 |Hex cap screw M8x20 |4 A103 |Electric control box 1
o - 50 1 110 P 50 78 a0 oy 80 ] 1400 | 30 | 50| &80 | 1o | 0o | ste | 10| sl 11 A22 |Hex socket cap screw M12')'(25 2 A63  |Washer 5/16" |4 A104 Controllbox button plate 1
g e " ” m ” o v ” " e ” 7 vy = s " Tz : T A23 [Washer 5/16 2 Ab4 Fl.ange 1 A105 [Magnetic connector 1
cox 50 -i10 w - prs P pry = . e " ;Q P I R R o 50 [ 30 o e P A24 |Hex socket cap screw  [M8x20 |2 A65 |Oil seal 1 A106 |Fuse set 1
B Y — - 4 - — A25 |Spring 1 A66 [Worm shaft 1 A107 |Cover plate 1
Ay mm/Y 110 100 80 45 25 40 40 880 1 1309 300 300 £0Q- e 900 SG0 110 00 160 A26 |Washer 5/16" 1 A67 |Coupling 1 A108 |[Transformer 1
°F mm 16 6] b 0 il L 18 W0} ‘a 16 14 18 18 i4 8 8 A27 |Hex socket cap screw  [M8x20 |1 A68  |Motor 1 A109 |[Relay 1
110 - 130 Vi 35 20 14 13 7 14 4 171 600 130 ] 56| 200 60 | 5004 3601 35 ) 18 26 A28 |Switching handle 1 A69 |Wire terminal clamp 4 A110 |Plate 1
Av. it i00f 90 70 45 25 35 a5 70.0 w00 | 250 | S00| S0G | 100 | BOG | 400 | 100 30 g0 A29 [Washer 1/4" 1 A70 |Control wire 1 Al11 |Support plate 2
“T mm 18 1§ ] 14 121 18 16 16 20 16 20 18 15 i8 18 16 10 & A30 |Hex socket cap screw  |[M6x12 |1 A71 |Hex cap screw M8x20 |4 A112 |Washer 5/16" |2
136 -150 vt fft 30 15 12 12 7 12 2 j6{ 5000 130] 1201 180 50| 4s0| =o0] a0 5] 24 A31 |Washer 1/4" 1 A72 [Washer 5/16" |4 A113 |Hex socket cap screw  |[M8x16 |2
aemm | 0| @l so| 40 22] 3| as| eo] sco| =so] 4o0] wool oo | soo| awo| e s0] @ A32 |Nut M3 1 A73_|Oil pilot PT1/2" |1 All4 |Screw M5 2
e - — = — : - A33 |Switching plate 1 A74 |Set screw PT1/4" |2 Al117 |Cover 2
Rekommenderade smorjmedel Emulsion — sagolja Torr § Torr fotogen Emulsion Ségolja ~ Emulsion A34 |C-clip A75 |Shaft 1 A118 Screw 2
i : A35 |Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 [Nut MI12 1 A121 [Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
9.7.2 Diagram av sighastigheten enligt kapklingans diameter A39 [Hex socket cap screw  [M12x35]1 AB0_|Length setting rods bracket 1 [A123[Anti-dust plate 1
A40 |Fixing flange 1 A81 [Upper length setting rod 1 A124 [Plate 1
o WU &1 45 40 3 e 05 ) 975 I A41 [Saw blade 1 A82 |Lower length setting rod 1
. ! |- . e _ g
200 { vt mimin . ' ' - T . = T LA | 2
. I - ] LT ] et i 5
180 =gy > - = = g
L ; A A s O A = 2 1
160 AT TR T R
14 LA - - A LA T B - _ « Item |Description Size  [QTY
5 " ol il ] i . BO1 |Stand 1
128 e O il s 0 e W . ] i N == a ] . B02 |Nut M6 4
' e 1 i s P oy e it T et . B03 [Washer 14" 14
Hil O = e e o e - : B04 [Support plate 1
P S i g O g e, g W g I : - —t BO5 [Washer 1/4" 4
8t 5 g T g W g N g gy g . : v Gxaiax i B06 [Hex cap screw Mox15 |4
50 F A 7 o g P R n t= 1608. B07 |Coolant tank 1
0 o e (i s O . BO8 [Hose 1
a0 ’:; e e 1 _ ] b B09 |Hose clamp 1
: i o . : - B10 |Washer 1/4" 2
2 |-k _ : LY Tty B11 |Hex socket cap screw _ [M6x16 |2
! - - s B12 |Coolant pump 1
26 30 4¢ 50 60 70 86 90 190 110 128 130 140 150 160 170 180 130 200 210 220 230 240 2% 26 A0 B13 |Connecting bolt 1
’ ’ B14 |Hose clamp 1
B15 |Hose 1
Nyckel B16 [Hose clamp 1
T Tanddelning i millimeter d Diameter av tandens tappavstind g}; &lr‘ée i
Av mm/min Frammatning i millimeter per minut h Tandutsprang B19 |Hex cap screw M6x15 14
V1 m/mm Saghastighet i meter per minut y Framre lutning B20 |Washer /4" 4
e . . B21 |Hex cap screw M6x15 |2
Az . Tandupphdjning . a Bakre. lutning ] . B2 [Washer v b
Ng/min Antal varv per minut N/mm  Ytterligare dragpakénning B23_|Support plate 1
Z Antal tinder pa klingan a-f Platta delar av sigytan B24 |Screw M5x6 14
. e qe . B25 |Cover plate 1
p Tanddjup (0] Rordiameter eller profilbredd B26 |Collar 1

11 12



Explosion draw A

A3 A5 A3

AT6 [\
_-ANT AT2 ATI

Explosion draw B

B15
B16
B17
o
&
B13
e, B12
B11
" v
s : B10
B18 p e 4
& |
B23 B2 e it B
B22 . B0 § .
; I
| Be
e ap B8
< B6
BS
B3
B2 B4
87
B24
B
B25
13

11 Felsokning

Detta kapitel listar troliga fel och tekniska fel som kan uppkomma da maskinen anvinds, och foreslagna atgéirder
for att 16sa dem. Den forsta delen tillhandahaller diagnoser for KAPKLINGOR och KAPNINGAR, den andra for
ELEKTRISKA KOMPONENTER.

11.1 Kaplinga och sdgdiagnos

Funktionsfel Trolig orsak Atgird

Tandskada

For snabb nedmatning Minska nedmatningen

Fel saghastighet Byt kapklingans hastighet och/eller diameter.
Se Kapitlet, "Material-

klassificering och val av kapklingor”.

Fel tanddelning Anvind en passande kapklinga. Se Kapitlet,
“Materialklassificering och val av kapklingor”.

Dalig kvalitet pa kapklingan Anvind en kapklinga av hog kvalitet.

Skruvstycket héller inte fast arbetsstycket Kontrollera skruvstycket.

Tidigare trasig tand kvar i sdgsparet Ta omsorgsfullt bort alla delar som é&r kvar.

Kapningen aterupptagen i ett tidigare gjort | Borja fran borjan genom att vrida pé arbets-
spar stycket.

Kontrollera nivan p vitskan i behllaren. Oka
flodet av smorjande kylvitska, kontrollera att
hélet och vitskans utloppsror inte dr block-
erade.

Otillrdcklig smorjning av kylmedel eller
fel emulsion

Klibbigt lager av material pa kapklingan Kontrollera blandningen av smorjande kylolja

och vilj en bittre med hogre kvalitet.

Orimligt slitage pa
kapklingan

Felaktig drift av kapklingan Se Kapitlet, "Material- klassificering och val
av kapklingor”, i paragrafen “Drift av kap-

klingan™.

Andra hastigheten for kapklingan och/eller
diametern. Se Kapitlet, "Materialklassifi-cering
och val av kapklingor”, och “Tabell av saghas-
tigheten enligt kapklingans diameter”.

Felaktig saghastighet

Opassande tandprofil Vilj en passande kapklinga. Se Kapitlet,
“Materialklassificering och val av kapklingor”,
i paragrafen, “Typ av kapklingor”, vilj en pas-
sande kapklinga.

Felaktigt tanddelning Vilj en passande kapklinga. Se Kapitlet,

“Materialklassificering och val av kapklingor”.

Lag kvalitet pa kapklinga Anvind en bittre kvalitet pa kapklingan.

Otillricklig smorjning av kylmedel. Kontrollera nivan pa vitskan i behéllaren.
Oka flodet av smorjande kylvitska, kon-
trollera att halet och vitskans utloppsror

inte dr blockerade.

14



Funktionsfel

Trolig orsak

Atgird

Kapklingebrott

Hardheten, formen eller sprickor i materia-
let (oxider, frimmande partiklar inneslutna,
brist av homogenitet, etc.)

Felaktig saghastighet

Felaktig tanddelning

Vibrationer

Kapklingan felaktigt slipad

Dalig kvalitet pa kapklingan

Oriktig emulsion av smorjande kylvitska.

Reducera sagtrycket och/eller sagrorelsen.

Andra hastigheten for kapklingan och/eller
diametern. Se Kapitlet, "Materialklassificering
och val av kapklingor”, och "Tabell av sighas-
tigheten enligt kapklingans diameter”.

Anvind en passande kapklinga. Se Kapitlet,
“Materialklassificering och val av kapklingor”

Kontrollera skruvstycket.

Ersitt kapklingan med en som ir bittre anpas-
sad och korrekt slipad.

Anvind en kapklinga av hog kvalitet

Kontrollera procenthalten av vatten och olja i
emulsionen.

Funktionsfel

Trolig orsak

Atgird

Tandningen forslar inte bort spanen bra

Vilj en kapklinga med en storre tand-delning
som tillater bittre bortforsling av span och
som ger mer smorjande kylmedel.

Kapar ej rakt

For snabb frammatning

Ineffektiv fasthallning av arbetsstycket i
skruvstycket

Kapklingans huvud ej rakt

Kapklingans sidor &r annorlunda slipade.

Kapklingan 4r tunnare 4n normalstandarden

Smuts pa skruvstycket

Minska frammatningen, utdéva mindre tryck
under kapningarna.

Kontrollera fasthéllningen av arbetsstycket
som kan roras i sidled.

Justera huvudet.
Vilj ratt kvalitet noggrant i varje detalj,
betriaffande typ och konstruktions- karakte-

ristik.

GoOr noggrant rent antivibra-tionsarmen och
kontaktytorna.

Vibrationer i
kapklingan

Felaktigt tandavstand

Ineffektiv fasthdllning av arbetsstycket i
skruvstycket

Dimensionerna av den fasta sektionen é&r
for stor med tanke pa det maximalt tillatna
sadgdimensionerna

Kapklingans diameter &r felaktig och/eller
for stor.

Anvind en passande kapklinga. Se Kapitlet,
“Material klassificering och val av kapkling-

99

or .

Kontrollera skruvstycket.

Hilla sig till instruktionerna.

Minska kapklingans diameter, anpassa den till
dimensionerna av stycket som skall sagas; den
sdgande delen av kapklingan far inte vara for
stor for stycket som skall sagas

Kapklingan fastnar
i sparet

For snabb frammatning

Lag saghastighet

Felaktigt tanddelning

Klibbigt lager av material pa
kapklingan

Otillracklig smorjning av kylmedel

Minska frammatningen, utdéva mindre tryck
under kapningarna.

Oka hastigheten.

Anvind en passande kapklinga. Se Kapitlet,
“Materialklassificering och val av kapkling-

99

or .

Kontrollera blandningen av smoérjande kyl-
vitska och vilj en bittre kapklinga med hogre
kvalitet.

Kontrollera nivan av kylvitskan i behallaren.
Oka flodet av smorjande kylvitska, kontrol-
lera att halet och vitskans utloppsror inte dr
blockerade.

Ojamn sigyta

Kapklingans diameter &r felaktig och/
eller for stor

Ineffektiv fasthdllning av stycket i skruv-
stycket.

For snabb frammatning

Kaplingans tdnder slitna

Otillriacklig smorjning av kylmedel

Minska kapklingans diameter, anpassa den till
dimensionerna av stycket som skall sagas; den
sdgande delen av kapklingan far inte vara for
stor for stycket som skall sagas.

Kontrollera fasthallningen av arbetsstycket.
Minska frammatningen, utdva mindre tryck
under kapningarna.

Slipa kapklingan.

Kontrollera nivan i kylvitskebehdllaren. Oka
flodet av smorjande kylvitska, kontrollera att

hélet och vitskans utloppsror inte &r block-
erade.

15

16




11.2 Elektriska komponenter diagnos

Funktionsfel Trolig orsak Atgird
Den grona Slocknad lampa Byt ut den.
kontrollampan "HL”
lyser inte Stromforsorjning Kontrollera: - faser
- kablar
- uttag
- propp
Borja sok spanningen fran sikringen.
Sakring "FU 17 Kontrollera dugligheten.
Kortslutning Identifiera och atgérda.

Nodstoppsknapp ”SB 17 péslagen

Kretsaterstillare eller linjeknapp ”SB 2”

Virmesonden inbyggd i statorlindningen har
slagits ut pa grund av att motorn har 6verhet-
tats

Transformator ”TC 1

Siikring "FU 27

Hjélprelda "KA”

Tillforsdkra att den &r avslagen och kontak-
terna dr oskadade.

Kontrollera mekanisk duglighet.

Kontrollera strom- kontinuiteten i de tva
ledningarna i sonden efter att motorn kylts av
i ungefir 10-15 minuter. Ifall att det inte dr
nagon stromkontinuitet i de tva ledningarna
maste motorn bli utbytt eller omlindad.

Kontrollera att matningsspanningen &dr den
samma som nitspdnningen och att den ger
ett virde av 24V vid utmatning.

Kontrollera sédkringens funktionsduglighet
och se till att det inte dr ndgra kortslutningar
som utloser skyddet.

Kontrollera att 24V nar spoluttaget néir knap-
pen "SB2” dr nedtryckt; om detta hidnder och
reldet inte dr sjalvmatat maste det bytas.

Motorstopp med
kontrollampan "HL”
lysande

Uttag och stickpropp anslutna till elboxen/
mikrobrytaren i handtaget

Mikrobrytare ”SQ 1°” i handtaget

Fjarrkontrollknapp "KM”

Motor “M1”

Kontrollera att elhandsken 4r korrekt isatt och
titta efter déliga anslutningar inuti elboxen.

Kontrollera drift och/eller prestanda; byt ut
om trasig.

Kontrollera att faserna dr pa plats pa bade
ingdngen och utgéngen; se till att den inte 4r
blockerad, att den stidnger vid matning, att
den inte skapar kortslutning; byt den i annat
fall.

Kontrollera att den inte 4r briand och att den
roterar fritt. Den kan behova omlindas eller
bytas.

17

18



NORSK
Innhold

Kapittel 1

Ulykkesforebyggende bestemmelser

for maskin .......ccceeeveeviininieicnice e

1.1 Tips til OPerat@ren .........cccceeeveerveercveessveennenns

1.2 Sikkerhetsforskrifter.........cccceeevenercvencnencnnee.

1.3 Elektrisk utstyr etter Europeisk standard
CENELEC EN 60204-1 (1992) ....ccccceevuenuenneee

1.4 Ngdssituasjon etter Europeisk standard
CENELEC EN 60204-1 (1992) ....cccccevvevueenen.

Kapittel 2
Anbefalinger og tips til bruk...........ccocceviiniiniinnnnn.
2.1 Anbefalinger og rad fgr bruk av maskinen......

Kapittel 3
Tekniske besKrivelser .......cccoouerviirviinnenicnicniicniene
3.1 Tabell for sagekapasitet og tekniske detaljer ....

Kapittel 4
Maskindimensjoner — Transport,
Installasjon og Nedmontering.........ccceceeeeveereneennnee.
4.1 MaskindimensSjoner ........c..ccceeeveeecreeeceeersneennne
4.2 Transport og behandling av maskinen.............
4.3 Minimumskrav for lokalet til maskinen ..........
4.4 Stgtte for maskinen .........cceeeeevevvivveiiieeeneeeeennnn.
4.5 Instruksjoner for elektriske koblinger-..............
4.6 Instruksjoner for montering av Igse deler

0g tIDENBI oo
4.7 Stenging av maskinen ..........cccccecevverieenieennenne
4.8 SKIOUNG ....cocuieiieiieiieieeie ettt

Kapittel 5

Maskinens funksjonelle deler ...........cccceeeeereneennnee.
5.1 Maskinhode ........ccoovvveeiiiiieiiiiieeeeeeeeeeeeeeeenns
5.2 SKIUSHKKE......ooeiiiieiiiiieeeeeeeeeee e
5.3 Fundament........cccccvvvvieiiiiiiiiiiiiiiiiiiiiiiiiieieeeee,

Kapittel 6
Beskrivelse av operatgravbrudd ..........cccceceeeueennnee.
6.1 Oppstart og avbrudd ........ccccevvvveiiviiieeeieeeene

Kapittel 7
Regulering av maskinen ..........c.cccoeeeevcveeceenneeennee. 23
7.1 Kappehode .......cccoooiriiniiiniiiiiiiiicieeieeee 23
7.2 SKrustikKe.......ccoceviieiiiiniiiiiiieniceeteeeee 23
7.3 Kappehodelasing .........cccceevveeeerenenieneeenennens 23
74 Bytte avblad .....cccoocviieiiiiiiiiiiiieeeeee 23
7.5 Bytte av kjglesmgretankens pumpe.................. 23
Kapittel 8
Rutine og spesielle vedlikehold............c.cccocerineen. 24
8.1 Daglig vedlikehold.......c..ccceevenininninsicnininene 24
8.2 Ukevedlikehold .......c..cccceevieniiniinicnecnienneenne. 24
8.3 Manedsvedlikehold ...........cccocevivenenieirenenene 24
8.4 Seks maneders vedlikehold............cccevveeenenee 24
8.5 Olje for smgrende kjglevaske ...........cccceeneeee. 24
8.6 Deponering av olje......cccceveenieneeneeneenieneene. 24
8.7 Spesielle vedlikehold ..........cccccceevieniiniennnnne 24
Kapittel 9
Material klassifisering og valg av blader................. 24
9.1 Definisjoner av material.........cc.cceeceerienienennne. 24
9.2 Valgavblad.....cccooevveevenininnininineccneneenes 24
9.3 Tannavstand ........cccccceeveeriiernieenieenieenieeneen, 25
9.4 Saghastighet ........cocceevviiiiiiiniiiiiceeeeeee 25
9.5 Driftavblad....c..ccocerviiniiniiniiniincneeeee 25
9.6 Bladets StruKtur .......coceeeeerieneeneeneenieneeeene 26
9.7 Type blader ......ccccoeveeveneneeeeineeeceeneeeeaen 26
Tennenes form..........ccoeeeveeneenieneereeseeeeenn 26
Tennenes sagevinkel ...........ccoceevveiniinniennee. 26
9.7.1 Anbefalte sagparametre.............c........... 27
9.7.2 Tabell av saghastigheten etter bladets
diameter ........cooeerienieniinieec e 27

Kapittel 10
MaskinkOmpoOnenter ........c..ccoceevvereverreereerneerieennenne 28
10.1 Reservedelsliste.........cceviviiiinininiiiicninenen. 28

Kapittel 11

FeilS@King.......cccvvvviieiieeiieceecee et 30
11.1 Blad og sagdiagnose .......cc.ccceeeeeieneeneeneennenne 30
11.2 Elektrisk komponentdiagnose...........c..ccoceeeuenee 30

Bestilling av reservedeler
* Ved bestilling av reservedeler ma dette oppgis:
MASKINENS MODELL
SERIENUMMER
DELENS HENVISNINGSNUMMER
Uten disse referanser KOMMER VI IKKE TIL A
LEVERE reservedeler. Se punkt 10.1 — listen for
reservedeler.

1. Ulykkesforebyggende bestemmelser for

maskinen

Denne maskinen er konstruert for & brukes etter de
nasjonale og lokale ulykkesforebyggende bestem-
melsen. Uegnet bruk, og/eller manipulering med sik-
kerhetsanordningene er utenfor produsentens ansvar.

1.1 Tips til operatgren

* Kontroller at spenningen pa maskinskiltet, som regel
festet pd maskinens motor, er den samme som netts-
penningen.

» Kontrollere ytelsen i strgmforsyningen og jordnings-

systemet; koble maskinens strgm-kabel til arbeids-

strgmbryter.

At kappehodet er i hvilende posisjon (opphgyd),

bladet ma vere stasjonert.

Det er forbudt a arbeide med maskinen uten beskyt-

telse.

Koble alltid ut maskinen fra strgmuttaket fgr bytte

av blad eller ved utfgrelse av vedlikeholdsarbeid,

ogsda om maskinens funksjon er avvikende.

Bruk alltid passende vernebriller.

Legg aldri dine hender eller armer i sageomradet

mens maskinen er i drift.

Flytt ikke maskinen mens den sager.

Bruk ikke Igst sittende klar eller lange ermer, hans-

ker som er for store, armbénd, kjeder eller noen

andre gjenstander som kan sette seg fast i maskinen

under bruk; sett opp langt har.

Hold arbeidsplassen fri for utstyr, verktgy eller

andre gjenstander.

* Utfgr kun ett moment av gangen, og ha aldri flere

gjenstander i hendene samtidig. Hold hendene sa

rene som mulig.

Alle indre og/eller innvendige moment, vedlikehold

eller reparasjoner, ma utfgres i et godt opplyst omréa-

de eller der det finnes nok lys fra ytterliggere kilder

for a unnga ogsa ubetydelige ulykker.

1.2 Sikkerhetsanordninger

e Metallbeskyttelse fastskrudd pa bladhodet.

» Selvregulert bevegelig plastbeskyttelse, utstyrt med
koaksialt fiksert beskyttelse

1.3 Elektrisk utstyr

* Det elektriske utstyret beskytter vern mot elektrisk
stgt som et resultat av direkte eller indirekte kon-
takt. De aktive delene pa dette utstyret er plassert
i en koblingsboks som er begrenset av skruer som
kun kan tas bort med et spesielt verktgy; de elekt-

19

20

riske komponentene mates med vekselstrgm ved lav
spenning. Utstyret er beskyttet mot sprut fra vann og
St@v.

» Beskyttelse av systemet mot kortslutning forsikrer
en rask sikring og jording: ved overbelastning av
motoren finnes en varmesonde som beskyttelse.

* Ved eventuell strgmbrudd ma O-spenningsvernet
restilles.

1.4 Ngdssituasjon

* [ tilfelle feilaktig funksjon eller farlige forhold, skal
maskinen umiddelbart slas av, ved a trykke pa den
r¢de stoppknappen.
OBS: For & restille maskinens funksjon etter en
utfgrt ngdstopp, reaktiver den spesielle tilbakestill-
erknappen.

2 Anbefalinger og tips ved bruk

2.1 Anbefalinger og rad for bruk av maskinen

* Maskinen er konstruert for saging i materialer av
metall, med ulike former og profiler, bruk i verksted
og generelle mekaniske konstruksjonsarbeider.

* Kun en bruker trengs for & kunne bruke maskinen.

* For a f& en god innkjgring av maskinen anbefales det
a starte med & bruke den i intervaller i ca. en halv
time. Denne driften skal gjentas to eller tre ganger,
etter det kan maskinen brukes uavbrutt.

 Fgr start av sagemoment, var sikker pa at arbeids-
stykket er satt fast i skrustikken og at enden har en
egnet stgtte.

* Bruk ikke blader av andre stgrrelser enn de som er
angitt pa maskinens fortegnelse.

* Hvis bladet setter seg fast ved saging, lgsne drifts-
knappen umiddelgart, sla av maskinen, dpne skrus-
tikken sakte, ta bort arbeidsstykket og kontroller
bladet eller at bladets tenner ikke er skadet. Hvis de
er skadet, bytt ut bladet.

* For utfgrelse av reparasjoner pa maskinen, radspgr
forhandlere der du kjgpte maskinen.




3 Teknisk beskrivelse
3.1 Tabell for sagekapasitet og tekniske detaljer

Sage-
kapacitet ® O [ [
90° 80 100 90 115x70
90°-45° 70 90 80 85x70

ATEIL ot 20651 -5108
Modell ... MCC 315
3-fas elektrisk 2-hastighetsmotor............. kW 2.2
Reduseringsgearets drev i oljebad

Forhold .....c.ccocvviiiiiiniceee, 1:34
Maks. bladdiameter.............ccceveereeeencnne. mm 315
Bladets rotasjonshastighet.................... o/min 42/ 84
Hullet i bladet .......ccccocenenenenciiicienene. mm 32
Skrustikkens &pning.........cccceveveverrvrvennes mm 120
Maskinens Vekt ........cccceevereneneneninennenn kg 165

4 Maskindimensjoner - Transport,

Installasjon og Skroting
4.1 Maskindimensjoner

RS

1100

1360 MED STATIV

:

1050 500

4.2 Transport og behandling av maskinen

Hvis maskinen ma flyttes i sin eget emballasje, bruk
en gaffeltruck eller Igft den opp med reimer som illus-
trasjonen viser.

4.3 Minimumskrav for lokalet til maskinen

* Maskinens spenning og frekvens er i overensstem-
melse med maskinens spesifikasjoner.

* Miljgtemperatur fra - 10° C til + 50° C.

* Relativ fuktighetsgrad ikke over 90 %

4 4 Stgtte for maskinen

* Posisjoner maskinen pa et fast sementgulv, stgtte i
580

70 440 70

290
"
J——
—

560
>
|
g
>
—

270

STATIV

den bakre enden, den minste avstanden 800 mm fra
veggen; forankre den i gulvet som illustrasjonen vise
i diagrammet, bruk skruer og ekspansjonsplugger,
eller bind fast med kroker i sementen, forsikre deg
om at den er i samme niva.

4.5 Instruksjoner for elektriske koblinger

* Maskinen er ikke utstyrt med en arbeidsstrgmbryter,
sd kunden m& montere inn en egnet bryter for dette
arbeidsforhold:

1. KOBLINGSSKJEMA FOR 5-TRADSSYSTEM MED EN
0-LEDER FOR 3-FAS MASKINS VEGGUTTAK FOR EN 16
A BRYTER.

R=LI1

S=12

T=L3

PE = GND

N = NEUTRAL

2. KOBLINGSSKJEMA FOR 1-FAS KONTAKT 16 A.

|

=L1
f :.,. =12
=PE

21

4.6 Instruksjoner for montering av lgse deler og
tilbehgr

Pass inn komponentene som medfglger etter de illus-
trerte bildene.

* 1 Skru spaken mot hodet og juster den
¢ 2 Pass inn handtaket i stangen
* 3 Juster pidestallen stgdig pa sokkelen

4.7 Stenging av maskinen

* Hvis kappemaskinen ikke brukes pa en stund, anbe-
fales det a utfgre folgende:

1. Koble ut kontakten fra det elektriske utstyret.

2. Lgsne pa returfjerens hode.

3. Tgm kjslevaeskebeholderen.

4. Vask forsiktig og smgr maskinen.

5. Hvis ngdvendig, dekk til maskinen.

4.8 Skroting

Generelle regler:

Hvis maskinen skal skrotes eller kastes, del opp mate-

rialet som skal deponeres, etter type og sammenset-

ning som fglger:

1. Smijern eller jernoksideringsmaterial, bestaende av
kun metall, er sekundare ramaterialer, de bgr leve-
res til et stgperi som smelter om dette, etter & ha blitt
fjernet for dens innhold (klassifisert i punkt 3);

2. Elektriske komponenter, inklusive kabel og elektro-
niske materialer (magnetkort, etc.) faller innenfor
kategorien av materialer klassifisert som liknende
avfall etter lovene i Europeiske Samhillet, sa de
bgr plasseres vekk for oppsamling av den offentlige
avfallshandteringsservicen.

3. Gamle mineraler og syntetiske og/eller blandede
oljer, emulgeringsoljer og fett, er spesielle avfall, sa
de ma samles opp, transporteres og deretter plassere
i avfallet for brukt olje.

OBS: Siden standarder og landets lover nar det
gjelder generelt avfall er i en tilstand av fortlgpende
utvikling og deretter er gjenstand for forandringer
og skiftinger, s ma brukeren holde seg informert
om bestemmelsene som gjelder ved de tilfeller
maskinen brukes og sd demonteres da disse kan
skille seg fra de beskrevne instruksjonene over, som

22

far ses pa som generelle regler. Bruk de norske reg-
lene for bruk, oppbevaring og skroting av maskiner
0g utstyr.

5 Maskinens funksjonelle deler

5.1 Maskinhodet

* Maskindel sammensatt av deler som overfgrer
bevegelse (motor, reduseringsgear), kjglesmgre-
pumpe og andre elektriske komponenter.

5.2 Skrustikke

* System for fastholding av material under sagmo-
mentet, mangvrert med handrett.
Det medfglger en anti-vibrasjonsarm for & blokkere
den delen som skal sages.

|r:i~ '1 :
N

5.3 Fundament

¢ Stgttekonstruksjon for MASKINHODET (ldsarm
for gradvis saging, med respektive blokkeringssys-

tem), SKRUSTIKKE, SPAKSTOPP, og pafylling
for KIOLEBEHOLDEREN.




6 Beskrivelse av operatgravbrudd

Fgr mangvrering ma alle hoveddeler pd maskinen
stilles i dens optimale forutsetninger (se kapittel
”Regulering av maskinen”).

6.1 Oppstart og sagavbrudd

e Kontroller at maskinen ikke star i ngdstopptilstand;
om det er det, trykk ut den rgde stoppknappen (1).

* Plasser materialet som skal sages i skrustikken (3)
og klem til stykket pa plass med handrattet (5).

* Ta tak i handtaket (4) pA HOVEDkontrollarmen og
trykk pa knappen (2), kontroller at bladet roterer i
oppmerket retning (hvis ikke, bytt om to-fas leder):
og at tilstrekkelig kjgling kommer ut.

Kappemaskinen er nd ferdig a brukes, tenk pa at

SAGHASTIGHETEN og TYPE BLAD - kombinert

med en egnet nedgang av hodet — er av avgjgrende

betydning for sagkvalitet og for maskinens ytelse

(for videre detaljer om dette emnet, se kapittel om

”Material-klassifisering og valg av blader”).

* Ved fgrste saging med et nytt blad, for & beskytte
bladets levetid og effektivitet, ma de fgrste to til
tre sagingene utfgres med lett trykk pa arbeidsstyk-
ket, slik at tiden for sagmomentet er ca. dobbelt
sa lang tid som det normalt tar (se i kapittel om,
”Materialklassifisering og valg av blader” i stykket
om "Drift av bladet”).

* Trykk pa den rgde ngdstoppknappen (1) ved for-
hold som er farlige eller ved generelt teknisk feil,
slik at maskinens drift umiddelbart slas av.

CLuna

7 Regulering av maskinen

7.1 Kappehode

e Om det forekommer et overdrevet aksialt rom i
kappehodedelen, er det tilstrekkelig kun & skru fast
skruene (6), ver oppmerksom pa a ikke trekk til
delen for mye.

7.2 Skrustikke
* Det behgver ikke gjgres noen justeringer pa anord-
ningene.

7.3 Kappehodelasing

* Om det er utilstrekkelig 1asing av kappehodet i den
gnskede posisjonen, Igsne pa skruen (1) pa spaken,
hold hylsen (2) i posisjon, vri spaken til hgyere og
trekk til skruen.

FOR UTF@RELSE AV FGLGENDE MOMENT, MA
DEN ELEKTRISKE STROMFORSYNINGEN OG
STROM-KABELEN KOBLES UT HELT.

7.4 - Bytte av blad

Ved bytte blad:

* Lgsne det bevegelige vernet og vri det tilbake.

* Blokker en bit tre i anordningen og skrastil bladet
mot den.

* Sett i den spesielle skiftengkkelen som medfglger
og ta bort skruen (1), lgsne den i retning moturs,
fordi denne er venstregjenget, la den glid av flensen
som holder fast bladet.

* Pass inn det nye bladet, kontroller sagretningen av
tennene, tilbakestil flensen, skruen og det bevege-
lige vernet.

*;

.- /
o
¥ I
7.5 - Bytte av kjglesmgrebeholderens pumpe
* Ta av rgret til smgrekjglesystemet.
* Ta bort fastsettingsskruen og bytt ut den lille pum-

pen, var forsiktig slik at den drivende stengelen er
sentrert pa drivakselens lager.

8. Rutine og spesielle vedlikehold
VEDLIKEHOLDSARBEIDENE ER LISTET OPP
NEDENFOR OG OPPDELT I DAGLIG, MANEDS,
OG SEKSMANEDS INTERVALLER. OM
FOLGENDE MOMENT IKKE FGLGES KOMMER
RESULTATET TIL A BLI FOR TIDLIG UTSLITT
PA MASKINEN OG DARLIG YTELSE.

8.1 Daglig vedlikehold

* Generell rengjgring av maskinen for fjerning av
spon.

* Fyll opp nivéet pé kjglevaeske.

» Kontroller slitasje pa bladet.

* Lgft opp hodet i hgy posisjon for a unnga fjerende
spenning pa returfjaeren.

» Kontroller funksjonen av vernet og ngdstoppet.

8.2 Ukevedlikehold

* En mer utfgrlig rengjgring av maskinen for a ta bort
spon, spesielt fra kjglevaeskens beholder.

* Rengjgr filtret pa pumpens innsugshode og innsugs-
omrade.

* Rengjgr og smgr skruen og den skyvbare styreren i
skrustativet.

* Rengjgr bladets beholder.

8.3 Manedsvedlikehold

e Kontroller tiltrekkingen av skruene pa motoren,
pumpen, bakkene og vernet.

¢ Kontroller at vernet er uskadet.

* Smgr kappehodeleden.

8.4 Seks maneders vedlikehold

* Bytt oljen i reduseringsgearet, bruk olje GEARCO
85W-140 av NATIONAL CHEMSERACH eller
MOBIL GLYCOLE 30 eller KLUBER SINTHESO
460 EP eller en tilsvarende olje, pa fglgende mate:

* Ta bort den koblende elhandsken fra den elektriske
boksen og skru ut den o
bevegelige hovedheve- ‘@ =
armen. ;

* La den gamle oljen
renne av gjennom
avlgpshullet (1).

* Hell i ny olje opp til
markeringen (2), gjen-
nom hevarmens feste-
hull. Hold hodet i en 1 )
horisontal posisjon.

* Sett sammen alle deler igjen.

* Kontroller kontinuerlig den ekvipotensiale verne-
kretsen.

8.5 Olje for smgrende kjglevaske
Med tanke pa den omfattende rekkevidden av pro-

23

24

dukter pa markedet, kan brukeren velge den mest pas-
sende til sine egne behov, denne kan brukes som refe-
ranse til type, SHELL LUTEM OIL ECO. Den minste
prosentsatsen av fortynnet olje i vann er 8~10%.

8.6 Deponering av olje

Avytring av disse produkter er kontrollert av strenge
forskrifter. Ver vennlig & se under kapittel ”Maskin-
dimensjoner - Transport, Installasjon og Nedmonte-
ring” i stykket “nedmontering”.

8.7 Spesielle vedlikehold

Spesielle vedlikeholdsmoment mé utfgres av yrkes-
skikket personell. Vi anbefaler nar som helst & ta
kontakt med en forhandler og/eller importgr. Termen
spesielle vedlikehold dekker ogsa tilbakesetting av
vern, sikkerhetsutstyr og anordninger.

9. Materialklassifisering

og valg av blader

Mialsettingen er & opprettholde en god kvalitet, de
ulike parametrene s som hardhet av material, form
og tykkelse, tversgaende sagprofil av delen som skal
sages, valg av bladets type, saghastighet og kontroll
av det nedgéende hode, ma vare i en passende kombi-
nasjon. Disse spesifikasjoner ma sdledes harmonisere
i samsvar pa en enkel, funksjonell mate etter sunn
fornuft, for & oppna en optimal tilstand som ikke lager
uberegnede moment for forberedelse av maskinen, néar
det er mange variasjoner i arbeidet som skal utfgres.
De ulike problemene som oppstar fra tid til annen
kommer til & lgses mye lettere hvis brukeren har god
kunnskap om disse spesifikasjoner.

SALEDES RADER VI DEG ALLTID A VELGE
ORIGINALBLADER SOM  GARANTERER
OVERLEGEN KVALITET OG PRESTASJON.

9.1 Definisjoner av materialer
Tabellen nedenfor er en fortegnelse av materialer som
kan sages, for a kunne velge rett blad.

9.2 Valg av blad

For det fgrste ma avstanden mellom tennene velges, til-

passet for materialet som skal sages, etter disse kriterier:

* Stykker med en tynn og/eller varierende seksjon som
profiler og rgr, trenger et lite mellomrom mellom
tennene, slik at antallet tenner som samtidig sager er
fra 3 til 6;

 Stykker med store tversgdende seksjoner og faste
seksjoner trenger stgrre mellomrom mellom tennene
for 4 tillate stgrre omfang av spon og bedre tannpe-
netrasjon;

 Stykker laget av myke material eller plast (lette lege-
ringer, svak bronse, teflon, tre, etc.) behgver ogsa
store mellomrom mellom tennene.




9.6 Bladets sammensetting
Se forpakning

9.7 Type blader

Kappskivene skiller seg vesentlig i sin konstruksjon-
skarakteristikk, sa som:

e Tennenes form

* Tennenes sagvinkel

Tennenes form

Profilen pa tennene avhenger av stgrrelsen, formen og

tykkelsen pa omradet som skal sages, enten rett eller

i vinkel. Den kan ogsé variere i takt med avstanden

mellom tennene, men ikke sa distinkt som & gjgre

dette til et moment av klassifisering.

* Fine tenner skal velges for saging i sma omrader
med en formprofil og rgrformet seksjon med tynne
vegger (2-5 mm avhenger av materialet).

» Store tenner passer for saging i medium og store
faste seksjoner eller noen lunde tykke profiler eller
rgrseksjoner (over 5 mm).

“AW” tanning:
fin tanning med en alternering
hellende side

“A” tanning:
normal fin tanning

“B” tanning:
normal stor tanning med eller

“BW?” tanning:
stor tanning med en alternering

TYPE AV STAL KARAKTERISTIKK
1 D F GB USA Hardhet Hardhet R=N/mm’
BRUK UNI DIN AF NOR SB AISI-SAE BRINELL ROCKWELL
HB HRB
Fe 360 St37 E24 --- 116 67 360+480
Konstruksjonsstal Fe 430 Std4 E28 43 148 80 430+560
Fe 510 St52 E36 50 180 88 510+660
C20 CK20 XC20 060 A 20 1020 198 93 540+690
Kullstal C40 CK40 XC42H1 060 A 40 1040 198 93 700+840
C50 CK50 - 1050 202 94 760+900
C60 CK60 XC55 060 A 62 1060 202 94 830980
Fierstil 50Crv4 50Crv4 50CV4 735 A 50 6150 207 95 1140+1330
60SiCr8 60SiCr7 --- 9262 224 98 1220+1400
Legert stil for 35CtMod 34CrMod 35CD4 708 A 37 4135 220 98 780930
herding og anlgping og 39NiCrMo4 36CrNiMo4 39NCD4 - 9840 228 99 880+1080
for mitrering 41CrAIMo7 41CrAIMo7 | 40CADGI2 | 905M 39 232 100 930-1130
18NiCrMo7 --- 20NCD7 En 325 4320 232 100 760+1030
Legert settherdingsstal
20NiCrMo2 21NiCrMo2 20NCD2 805 H 20 4315 224 98 690+980
Stal fra lager 100Cr6 100Cr6 100C66 534 A 99 52100 207 95 690+980
52NiCrMoKU 56NiCrMoV7 - 244 102 800+1030
Verktgystil C100KU C100W1 BS1 S-1 212 96 710980
Y X210Cr13KU X210Cr12 Z7200C12 BD2 - BD3 D6 - D3 252 103 820+1060
58SiMo8KU - Y60SC7 - S5 244 102 8001030
X12Crl3 4001 - 410 202 94 670885
P X5CrNil810 4301 Z5CN18.09 304 C 12 304 202 94 590+685
Rustritt st X8CrNi910 202 94 5402685
X8CrNiMo1713 4401 Z6CDN17.12 316 C 15 316 202 94 490+685
. Aluminium kobberlegering G-CuAll1Fe4Ni4 UNI 5275 220 98 620+685
Kobberls
Sges;rhei‘:;“fg Spesielt magnesium/silikon messing G-CuZn36Si1Pb1 UNI5037 140 7 3752440
Bronse Magnesium bronse SAE 43 - SAE 430 120 96 320+410
Fosfor bronse G-CuSn12 UNI 7013/2a 100 56,5 265+314
. Gri stgpejern G25 212 96 245
Stépejern Grafitt stgpejern GS600 232 100 600
Adusergods W40-05 222 98 420

9.3 Tanndeling

Hva som tidligere er fastsatt, avhenger pa fglgende
faktorer:

* hardheten pa materialet

e dimensjonen pé seksjonene

 tykkelsen pd materialet

fo “ﬁ). S ( mm) Avstand Form Hastighet
o f = Opp till 2 4-6 B form 2
U_, ) 2+5 8 C massiv 2
?];_, E‘ 5+10 8 C massiv 1
j_il over 10 8 C massiv 1
. Opp till 20 8 C massiv 1
: ) 20+50 10 C massiv 1

9.4 Saghastighet

Saghastigheten (m/min) og den opphgyde hastigheten

(cm*’/min=flaten som bladets tenner passerer over ved

fjerning av spon) er begrenset av utviklingen av varme

i nerheten av toppen av tennene.

» Saghastigheten er underordnet motstanden av mate-
rialet (R=N/mm?), til dens hardhet (HRC) og til
dimensjonene av det bredeste omradet.

* En for hgy hastighet (= bladet nedstigende) tenderer
til forarsake at bladet avviker fra den ideelle saglin-
jen, skaper en ikke rett saglinje pa bade det vertikale
og det horisontale planet.

9.5 Dirift av bladet

Ved saging for fgrste gang er det god praksis a kjgre
inn verktgyet ved & gjgre en serie saginger med en
lav hastighet (=30~35cm?min pa materialer med en
middeldimensjon avhenger av sagkapasiteten og den
faste formen pa det normale stilet med R=410~510 N/
mm?), og spyl sagomradet med den smgrende kjgle-
vasken under arbeidet.

25

uten sponsjerende skar hellende side

aanbidd  aabibhi

NN NN

26

“C (HZ)” tanning:

store tenner med ganske grove
tenner med en skrastilling pa
begge sider, alternativ med en
avsluttende tann, uten helling.
Den grove tanner er 0.15-0.30
mm hgyre.

-

Tennenes sagevinkel:
Hver tann har to sagevinkler:
o : fremre skrastillingsvinkel
v : bakre skrastillingsvinkel

SLIPING AV KAPPESKIVER

Ytterligare tenner:

bladet laget pa denne méte bru-
kes for saging i ikke jerholdige
metaller, sa som lette legeringer,
plast og framfor alt, i trearbeid.
Tennene er i hardmetall (HM)
hardloddet pd kroppen pa bla-
det; det finnes varierende typer
og former, med tanke pa omfat-
ning av omradet, er emnet ikke
utviklet mer enn som dette.

A0

T| 314|567

819 |10]|12]| 14| 16

p| L3

1,6 2,1

29

34138

4215,1

59

72

d |15 2 (25 3|35

4 1451516 | 7] 8

h=02mm

h=0,3 mm

Skrastillingen varierer etter type materiale som skal

sages.




9.7.1 Anbefalte sagparametere 10. Maskinkomponenter — 10.1 Reservedelsliste
Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |[Spindle shaft 1 A83 [Nut 1
B 1= g & & a a A02 |Lock Nut 1 A43 |[Worm gear 1 A84 |Lock bolt with knob 1
ElzE| g|_Z|FE 225 BEl3E| % El Bl B ElmE|zEl Bt AO03_[Shaft 1 A44 [Lock Nut 1 A85_|Filter plate 1
g é § z 2 gl =z E ; ; ; é‘*i g‘é ; 5 Z . g z %”g gg 52 52 A04 |Machine base 1 A45 [Stopper 1 A86 [Lift ring 3
gz 1 Zclss |23 22|22 |22 _ |22 152 |.2 | 22|22 |2 125 152|282 22 A05_|[Roller bracket 1 A46_|Vise bench 1 A87 |Drainage 1
=X g Tl E i § 5D 20 ;F; i ;;’? ::E o ::E IS EO0 - IR é o En:i EV 5T £D A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 |3 A88 |Washer 5/16" 2
- ' . AO07 |Roller 1 A48 |Swing arm (base) 1 A89 |Hex socket cap screw  |[M8x25 |2
Sagvinklar Y | ROv| by xSt | ey g g | | ew | B0n) RO WG R 6| | e e 18 A08 |C-clip S-12 |2 A49 [Support rod 1 A90 [Hex socket cap screw 1
. 0 g g 8 6 6 g & 8 W L B B g W & i 8 A09 |Hex socket cap screw  [M8x20 |1 A50 [Vise clamp 1 A91 |Supporter 1
' T mat 5 4 4 3 2 i 4 4 & 8 § 5 4 & 5 4 a Z A10 |Washer 5/16" |1 A51 |Groove jaw 1 A92 |Washer 5/16" |2
10 - 20 Vi mitt 50, 30 20 15 g 20 2 25| 1100 200 ] 400! 400l 1201 @O0 | S0@ 40 19 38 All [Handle wheel 1 AS52 |Small groove jaw 1 A93 [Hex cap screw M8x20 [2
Av ot ot 10l o 60 a5 50 sal o0 | seoo] 400 | o] ool 6o |t} voo | e i @l ize Al12 |Pin 1 A53 [Trigger switch with handle 1 A94 [Screw M5 4
T mm 7 # 6 F 3 6 G 6 8 7 8 7 8 6 7 4 4 3 Al3 Bearing bushing 1 A54 [Nut MI10 1 A95 StOp button 1
20 - 40 Wt 45| 30f =20 1§ 9| o[ 19t za|twoo] wo! 3s0| a0] 10| 6o 40| 451 8| 33 Al4 |Bearing 1 A55_|Control handle rod 1 A96 |Start button 1
At | 150] 120 w0] 60| 33| as| as! o] 170 a0l eoo] ool 1so | voo ] seo | iso] ie0] 12 2}2 Ezjgi‘:ﬁ — i igg EE: xgg } :g; gﬁgri;gzi’i;‘:’:\i};mh }
L~ T mm 10 2 8 & ! 8 8 8 2 10 ‘” ’9 8 0 10 s > ! A17 |Lock handle 1 A58 |Machine head 1 A99 |Pump selection switch 1
Ef 40-%0 oAl 45) 26 1wy W el il 81 B2 900 160} S0 | 50 1O S0 w0 45 8] 8 Al18 |Sliding vise 1 A59 |[Ball bearing 62052z |1 A100 |Control box panel 1
E Av momfi 140 e 10 50 30 45 45 90 1800 350 550 760 140 | 1000 800 14l 110 $10 A19 |Washer 1 A60 [Ball bearing 63012z |1 A101 [Washer 5/16" 2
‘:f T -mm 12 t2 1 il 8 i1 i L8] L 12 4 2 0 N L o & 5 A20 |Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  |[M8x20 |2
Y 80 - 90 Vi o1’ 40 25 17 14 8 17 i7 204 BOD Y 160 | 2501 300 90 ] 850 | 350 a5 7 30 A21 |Plate 1 A62 [Hex cap screw M8x20 [4 A103 [Electric control box 1
s Ay mmil 13 1w 50 50 28 40 40 g0 F 1400-) 300} 550 600 ¢ 330} 900 | s00 ] i3e v} N A22 |Hex socket cap screw  [M12x25(2 A63  |Washer 5/16" |4 A104 |Control box button plate 1
g e b ” o s 3 Py T2 " B e IR R pes PP BT 5 I A23 |Washer 5/16" |2 A64 Fl.ange 1 A105 [Magnetic connector 1
o0 gg-tie vt 30 20 15 " & 15 15 w9 700 | e | 200 250 70 | so0 | 260 a0 6 =8 A24 He)f socket cap screw  [M8x20 |2 A65 |Oil seal 1 A106 [Fuse set 1
&l Avmey | 1900 00| 80| 45| 25| 40| 40| Ben {1000 ooo | s00f 6001 10 ¢ 90w | 5001 e | ol 6o ﬁgg &mﬁg g i 223 \C’Vorrx;shaft i 2182 $0verf plate }
- - " asher oupling ransformer
L i 18 : 1 ® e ' 8 2 18 8 i b b 12 !'f ? 2 A27 |Hex socket cap screw  [M8x20 |1 A68  |Motor 1 A109 |Relay 1
R sy Ao ) L TR M8p el G760 w0 080 206 60 00 0oy ;| B A28 |Switching handle 1 A69_|Wire terminal clamp 4 |AL10[Plate 1
- 160 g0l 7o 45 25 351 35 70| vtoo'| 250 | soo| 5001 o0 | Bow | 400 | 190 90 96 A20 |[Washer /4 1 A70 [Control wire 1 A1l |Support plate )
1 mm 8 6l 18} 4 121 18 16 )20 16 20 18 16 18 18 & 10 6 A30 |Hex socket cap screw  [M6x12 |1 A71 |Hex cap screw M8x20 |4 A112 [Washer 5/16" |2
130 -150 Vi i 30 15 12 12 7 12 2 16| 5000 130 | 1204 150 50 | 450 | 200 30 b 2 A31 [Washer 1/4" 1 A72 |Washer 5/16" |4 A113 |Hex socket cap screw  |[M8x16 |2
Ay mmi 90 801 80 40 22 35 35 60 | soo-| 250 | 400 ) aoo| a0 | soo | avo 90 80 B0 A32 |Nut M8 1 A73 |Oil pilot PT1/2" |1 A114 |Screw M5 2
) i o i A33 |Switching plate 1 A74 |Set screw PT1/4" |2 Al117 |Cover 2
Anbefalte smgremiddel Emulsjon - sagolje Torr - Torr fotogen Emulsjon Sagolje Emulsjon A34 |C-clip A75 |Shaft 1 A118 Screw 2
A35 |Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 [Nut M12 1 A121 [Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
9.7.2 Diagram av saghastigheten etter bladets diameter A39 |Hex socket cap screw  [M12x35(1 A80 |[Length setting rods bracket 1 A123 |Anti-dust plate 1
. ' - A40 |Fixing flange 1 A81 [Upper length setting rod 1 A124 |Plate 1
@ S0 450 425 400 0 /e NS W 5 250 A41 [Saw blade 1 A82 |Lower length setting rod 1
20 | Ve mimin - NP A ar P e e T
~1 . » 41 ] ]
160 . P e e T T L T -
. - —t- I T T T - - ot oo W
160 - =TT B == =
. ) -7 - »- o
144 : 1 TP ):/ )_// T TR : - : Item |Description Size  [QTY
' - LA T T T = ‘ BO1 [Stand 1
120 « P T R T R LT ' BO2_|Nut M6 4
100 i ’/ At e ] el . B03 |Washer 1/4" 4
/- Bl el SO R 2 B04 [Support plate 1
o e =Lt : BO5 |Washer e |4
2"/ ;/;’M/I/_’: e Vt - @x3lax L B06 |Hex cap screw M6x15 |4
&0 P e e e e : ' 1000 B07 _|Coolant tank 1
ol Ve e _ 7 _ B08 [Hose 1
P5s oo e s ] ] | T ] B09 [Hose clamp 1
% : ' T e g/minl. BI10 [Washer 42
1 11 L _ _ . o B11 [Hex socket cap screw  [M6x16 [2
10 26 30 48 50 60 T4 BO 80 190 110 120 136 140 150 16D 170 180 190 280 210 220 230 240 250 268 270 B12 [Coolant pump 1
e . i B13 [Connecting bolt 1
B14 |[Hose clamp 1
B15 |Hose 1
Nkael B16 [Hose clamp 1
T Tanddeling i millimeter d Diameter av tannens tappavstand B17 [Valve 1
Av mm/min Frammating i millimeter per minutt h Tannutspring g}g gire TS ‘1‘
. . . o a11s ex cap screw X
V1 m/mm  Saghastighet 1. meter per minutt Y Fremre skras.tll.lmg B20 [Washer 4 m
Az Tannopphgyning a Bakre skrastilling B21 |Hex cap screw M6x15 |2
Ng/min Antall omdreininger per minutt N/mm  Ytterligere drap kjenning B22 |Washer /4" 2
Z Antall tenner pa bladet a-f Flate deler av sagflaten B23 |Support plate 1
. . B24 |Screw M5x6 |4
p Tanndybde () Rgrdiameter eller profilbredde B25 |Cover plate 1
B26 |Collar 1

27 28



Explosion draw A

N
AlO
a9 N N\ g~
B g
W& O Ty Al

mie” AT
T’“\ oA A
b AL -
ToALR n—"
Al13
A
-
Al- A8
Explosion draw B
B1S
B16
B17
<
=
B13
Bt B12
B11
g o
& ; B10
B18 p :
= |
B23 B2 e it B
B22 B0} ’
; L
| Be
L ) ‘!H' | B8
” B8
BS
B2 B4
B7
B24
Bt
B25
29

11 Feilsgking

Dette kapittelet lister trolige feil og tekniske feil som kan oppkomma da maskinen bruks, og foreslatte utbedringer
for & Igse dem. Den fg@rste delen inneholder diagnoser for BLADER og KAPPINGER, den andre for elektriske
KOMPONENTER.

11.1 Blad og sagdiagnose

Funksjonsfeil Trolig arsak Utbedring

Tannskada For rask nedmating Reduser nedmatingen

Feil saghastighet Bytt bladets hastighet og/eller diameter. Se
Kapittel, "Materialklassifisering og valg av
blader”.

Feil tanndeling Bruk et passende blad. Se Kapittel,
“Materialklassifisering og valg av blader”.

Darlig kvalitet pa bladet Bruk et blad av hgy kvalitet.

Skrustikken holder ikke fast arbeidsstykket | Kontroller skrustikken.

Tidligere gdelagt tann igjen i sagsporet Ta forsiktig bort alle deler som er igjen.
Kappingen gjenopptatt i et tidligere laget | Start fra starten ved & vri pa arbeidsstykket.
spor

Ikke nok smgring av kjglemiddel eller feil | Kontroller nivéet pa vasken i beholderen. @k
emulsjon mengden av smgrende kjglevaske, kontroller
at hullet og vaskens utlgpsrgr ikke er blokkert.
Seigt beleg av material pa bladet Kontroller blandingen av smgrende kjgleolje og
velg en bedre med hgyere kvalitet.

Feilaktig drift av bladet Se Kapittel, "Material- klassifisering og valg av

Urimelig slitasje pa ) ,
blader”, i paragrafen "Drift av bladet”.

bladet

Feilaktig saghastighet Endre hastigheten for bladet og/eller diamete-
ren. Se Kapittel, "Materialklassifisering og valg
av blader”, og “Tabell av saghastigheten etter

bladets diameter”.

Upassende tannprofil Velg en passende blad. Se Kapittel, "Material-
klassifisering og valg av blader”, i paragrafen,
“Type blader”, velg en passende blad.
Feilaktig tanndeling Velg en passende blad. Se Kapittel, "Material-
klassifisering og valg av blader”.

Lav kvalitet pa blad Bruk en bedre kvalitet pa bladet.

Ikke nok kjglemiddel Kontroller nivéet pa vasken i beholderen. @k
mengden av smgrende kjglevaske, kontroller

at hullet og vaskens utlgpsrgr ikke er blokkert.

30



Funksjonsfeil

Trolig arsak

Utbedring

Sagbladbrudd

Hardheten, formen eller sprekker i mate-
rialet (oksider, fremmede partikler inne-
lokket, brist av homogenitet, etc..)

Feilaktig saghastighet

Feilaktig tanndeling

Vibrasjoner
Darlig kvalitet pa bladet

Feil emulsjon av smgrende kjgleveske

Reduser sagtrykket og/eller sagbevegel-
sen.

Endre hastigheten for bladet og/eller dia-
meteren. Se Kapittel, "Materialklassifise-
ring og valg av blader”, og “Tabell av
saghastigheten etter bladets diameter”.

Bruk en passende blad. Se Kapittel,
“Materialklassifisering og valg av blader”

Kontroller skrustikken.
Bruk et blad av hgy kvalitet

Kontroller prosentinnholdet av vann og
olje i emulsjonen.

Funksjnsfeil

Trolig arsak

Utbedring

Ojamn sagyta

Ikke nok smgring av kjglemiddel

Tanningen fjerner ikke bort spon godt
nok

Kontroller nivaet pa vesken i beholderen.
@k mengden av smgrende kjglevaske,
kontroller at hullet og veskens utlgpsrgr
ikke er blokkert.

Velg et blad med en stgrre tanndeling
som tillater bedre fjerning av spon og
som gir mer smgrende kjglemiddel.

Vibrasjoner 1 bladet

Feilaktig tannavstand

Inneffektiv fastholding av stykket i
skrustikken

Dimensjonene av den faste seksjonen er
for stor med tanke pa de maksimalt till-
latte sagdimensjonene

Bladets diameter er feilaktig og/eller for
stor

Bruk et passende blad. Se Kapittel,
“Material klassifisering og valg av bla-

99

der”.

Kontroller skrustikken.

Holde seg til instruksjonene.

Reduser bladets diameter, tilpass den til
dimensjonene av stykket som skal sages;
den sagende delen av bladet far ikke veere
for stor for stykket som skal sages

Kapper ikke rett

For rask frammating

Inneffektiv fastholding av arbeidsstykket
1 skrustikken

Bladets hode ikke rett

Bladets sider er annerledes slipte
Bladet er tynnere enn normalstandarden

Skitt pa skrustikken

Reduser frammatingen, bruk mindre
trykk under kappingene.

Kontroller fastholdingen av arbeidsstyk-
ket som kan beveges sideveis.

Juster hodet.

Velg rett kvalitet ngye i hver detalj, nar
det gjelder type og konstruksjon.

Gjgr ngye rent antivibra-sjonsarmen og
kontaktflatene.

Ojamn sagyta

Bladets diameter er feilaktig og/eller for
stor

Inneffektiv fastholding av stykket i
skrustikken

For rask frammating

Bladets tenner slitte

Reduser bladets diameter, tilpass den til
dimensjonene av stykket som skal sages;
den sagende delen av bladet far ikke veere
for stor for stykket som skal sages.

Kontroller fastholdingen av stykket.
Reduser frammatingen, bruk mindre trykk
under kappingene.

Slip bladet.

Bladet setter seg fast i
sporet

For rask frammating

Lav saghastighet

Feilaktig tanndeling

Seigt belegg av material pa bladet

Ikke nok kjglemiddel

Reduser frammatingen, bruk mindre
trykk under kappingene.

@k hastigheten.

Bruk et passende blad. Se Kapittel,
“Materialklassifisering og valg av bla-
der”.

Kontroller blandingen av smgrende kjgle-
vaeske og velg et bedre blad med hgyere
kvalitet.

Kontroller nivaet pa vaesken i beholderen.
Ok mengden av smgrende kjpleveeske,
kontroller at hullet og vaeskens utlgpsrgr
ikke er blokkert.

31

32




11.2 Elektriska komponenter diagnos

Funksjnsfeil Trolig arsak Utbedring
Den grgnne Slukket lampe Bytt den ut.
kontrollampen "HL”
lyser ikke Strgmforsyning Kontroller: - faser
- kabler
- uttak
- kontakt
Start sgk spenningen fra sikringen.
Sikring ”FU 17 Kontroller den.
Kortslutning Identifiser og utbedre

Ngdstoppknapp ”SB 17 paslatt

Kretstilbakestiller eller linjeknapp ”SB 2”

Varmesonden innebygd i statorlindningen
er slatt ut pd grunn av at motoren er
overopphetet

Transformator "TC 17

Sikring ”FU 2~

Hjelperele "KA”

Forsikre at den er slatt av og kontaktene
er hele.

Kontroller mekanisk funksjon.

Kontroller strgm- kontinuiteten i de to
ledningene i sonden etter at motoren er
avkjgltica. 10-15 minutter. Hvis det ikke
er noen strgmkontinuitet i de to ledninge-
ne ma motoren bli utbyttet eller omgjort.

Kontroller at matespenningen er den
samme som nettspenningen og at den gir
en verdi pa 24V ved utmating.

Kontroller sikringens funksjonsevne og
kontroller at det ikke er noen kortslut-
ninger som utlgser vernet.

Kontroller at 24V nar spoleuttaket nar
knappen ”SB2” er nedtrykket; om dette
skjer og releet ikke er selvmatet ma det
byttes.

Motorstopp med
kontrollampen "HL”
lysende

Uttag och stickpropp anslutna till elbox-
en/mikrobrytaren i handtaget

Mikrobrytare ”SQ 1°” i handtaget

Fjéarrkontrollknapp "KM”

Motor "M 1”7

Kontroller at stikkontakten er korrekt i
satt, og se etter darlige koblinger inne i
strgmboksen.

Kontroller drift og/eller ytelse; bytt ut om
den er gdelagt.

Kontroller at fasene er pa plass pa bade
inngangen og utgangen; pass pa at den
ikke er blokkert, at den stenger ved
mating, at den ikke skaper kortslutning;
bytt den i tilfelle ut.

Kontroller at den ikke er brent og at den
roterer fritt. Den kan trenge 4 omgjgres
eller byttes.

33

34



SUOMI

SISALTO

SISAID .ot 35
Varaosien tilaaminen .........cccccoceveeeeenenenreeneneneene 35
TaAKUU .ottt 35
Koneen hyviksynti- ja tunnistusmerkinnit............. 35
LUKU 1

Turvallisuusohjeita onnettomuuksien

VAIEAMISEKST .vevveveeereienieneeieienececeeeeeeeeeeeeeen 36
1.1. Ohjeita kayttajalle.........cocereereeneneneencnenennnes 36
1.2. Tyokalun suojakoteloiden sijainti........c........... 36

1.3. Séhkolaitteistojen turvallisuus,
Eurooppalainen standardi CENELEC

EN 60204-1 (1992)...cocuiriiiieiiinieeieeieeeeeenn 36
1.4, Hatdtlanteet ........ooeeveevenereencnineeeeneneneenees 36
LUKU 2
Kéyttosuosituksia ja -ohjeita........ccceevveercieercneennen. 36
2.1. Suosituksia ja ohjeita koneen kiyttoon ........... 36
LUKU 3
Tekniset ominaisuudet ...........ccoeceeeeiercienieeniierieeneenne 37
3.1. Sahauskapasiteetti ja tekniset tiedot................. 37
LUKU 4
Koneen mitat - Kuljetus - Asennus - Havitys ......... 37
4.1. Koneen mitat........coceeveeveerererceenenenneenueneneenns 37
4.2. Kuljetus ja koneen késittely ..........cccoceereennnne 37
4.3. Koneen sijoituspaikan minimivaatimukset...... 37
4.4. Koneen ankKurointi .....c...ceceeveeeveerveenecriecnnenne 37
4.5. Ohjeet sdhkoliitdntdd varten .........cceceeeeueennnee. 37
4.6. Erillisten osien ja tarvikkeiden

ASENNUSONJEET ...ouueeeiiiieriieeiieeie ettt 38
4.7. Koneen siirtiminen sdilytykseen..................... 38
4.8. HAVItAMINEN....cocveriiriiriiniieiceceeenecneeeee 38
LUKU 5
Koneen toiminnalliset 0sat ..........cccceeveerveerieeniiennene 38
5.1. SahayksikKO ......ccoooeeriiniiiiinienieneeneeeeee 38
5.2, PULISHN et 38
5.3 AUStA..ciiiiiiiii e 38
LUKU 6
Tyovaihekuvaus ........ccoceeviierciiencieeieeee e, 39
6.1. Kiynnistys ja sahaaminen .........c..ccceeeeeruvnnennee. 39
LUKU 7
Sahan SAAtAMINEN......c.covvieviiiiiiiiiieeeeeeeeceeienne 39
7.1. SahayksiKKO .....cooerviiriiniiiiinicnicnecrecneceeee 39
T2, PUTISHN .ottt 39

7.3. Kahvan Saat0.......cocceevvereeneeneenecnecneeneeeene 39
7.4. Terdn vaihtaminen ..........ccccoceereeneeneeneeneenne 39
7.5. Voitelu- ja jidhdytysainepumpun
vaihtaminen..........coeceeveevenienicniceeeeeceen 39
LUKU 8
Huoltorutiinit ja erikoishuollot ........c...cccccoceerennnnn. 40
8.1. Pdivittdinen huolto.....c...cccceeveeneineeneinieneenne. 40
8.2. Viikoittainen huolto.........c.cecceeveeneeneineenennne. 40
8.3. Kuukausittainen huolto..........ccccceveeneeneenennne. 40
8.4. Puolivuosittainen huolto ............ccceeevveerveennenn. 40
8.0, JALCOLY cuveenrieiieieeieeie ettt 40
8.7. Erikoishuollot ........ccccceveeiiiiiiniinienienieeenne 40
LUKU 9
Materiaaliluokitukset ja terdn valinta ..........c...c....... 40
9.1. Materiaalien maarittely ........ccoceeverveerenenennne. 40
9.2. Terdn valinta .......ccceeevveeeecveeeeciieeesieeeecveeens 40
9.3. Hammasjako .....cc.ccceeveirniiiniiiniieiieeeieeeen 41
9.4. Tyostonopeus ja SyOttOnoOpeus .........ceeeveennnee. 41
9.5. Terdlld sahaaminen ..........ccocevceereeneeneeneenne. 42
9.6. Terdn rakenne ..........ccocceeeeevveeneeneenieneeneenne. 42
9.7, Teratyypit..cocceecerveerieirieneeneeneeneeneeeeeeennes 42
Hampaiden muoto........ccceeeeneeneeneeneenneenne. 42
Hampaiden leikkuukulmat..........ccocceeeenneeee 42
9.7.1 Suositellut tyOstoarvot .........ccceeevverveenns 43
9.7.2 Kaavio terdkoon vaikutuksesta
tyOStONOPEULEEN «...eeeneeeenieeeiieeniieeeieeane 43
LUKU 10
Sahan 0Sal .......oocvereerierieriiicceee e 44
10.1.Varaosaluettelo .........cccoceerienienieneincniecnnenne 44
LUKU 11
VIANMEATIEYS ..ottt ettt 46
11.1.Teriin ja sahaustulokseen liittyvét ongelmat...46
11.2.Sdhkokomponenttien vianmaaritys.................. 49

Varaosien tilaaminen

* Varaosatilauksen yhteydessi on ilmoitettava
KONEEN MALLI

SARJANUMERO

OSAN NUMERO

Ilman niité tietoja EMME VOI TOIMITTAA varao-
sia. Katso kohta 10.1. Varaosaluettelo.

35

1. TURVALLISUUSOHJEITA
ONNETTOMUUKSIEN
VALTTAMISEKSI

Téama ohjekirja on laadittu noudattaen voimassa olevia
kansallisia ja yhteisollisii onnettomuuksien viltti-
miseksi laadittuja méérdayksid. Turvalaitteiden vir-
heellinen kéyttd ja/tai niiden muuttaminen vapauttaa
valmistajan kaikesta vastuusta.

1.1. Ohjeita kiyttéjélle

e Tarkasta, ettd kilvessd ilmoitettu jinnite tdsméad
verkkojinnitteen kanssa. Kilpi on kiinnitetty yleen-
sd koneen moottoriin.

e Tarkasta kdytossd olevan sdhkojirjestelmin teho;
liitd koneen sdhkojohto pistorasiaan ja maadoitus-
johto maadoitusjirjestelméén.

* Kun sahayksikk6 on lepoasennossa (nostettuna),
sahanterén tulee olla liikkumatta.

» Konetta ei saa kiyttdd ilman siind olevia suojuksia.

* Kytke kone aina irti pistorasiasta ennen terdnvaihtoa
tai minkéén huoltotoimenpiteen tekemisti, myos sil-
loin kun se on toiminut epdnormaalisti.

» Kéyti aina sopivia silméinsuojaimia.

* Ali koskaan vie kisidsi tai kisivarsiasi sahausalu-
eelle, kun kone on kédynnissa.

» Al siirrd konetta sahauksen aikana.

o Ald kiytd viljid vaatteita, liian pitkid hihoja, liian
suuria késineitd, rannekoruja, ketjuja tai mitddn
muita esineitd, jotka voivat tarttua koneeseen kdyton
aikana. Kiinnité pitkat hiukset taakse.

* Poista tydalueelta kaikki yliméddrdiset tarvikkeet,
tyokalut ja muut esineet.

e Tee vain yhtd tehtdvdd kerrallaan 4ldkd koskaan
pida kdsissdsi samanaikaisesti yhtd esinettd useam-
paa tavaraa. Pidi kétesi mahdollisimman puhtaana.

» Kaikki koneelle tehtdvidt sisdiset ja/tai ulkoiset
tehtivit, huollot ja korjaukset on tehtdvi valoisalla
alueella tai paikassa, jossa on jdrjestetty riittidva lisd-
valaistus. Siten voidaan ehkdistdi myds pienempid
onnettomuuksia.

1.2. Tyokalun suojakoteloiden sijainti

e Harmaa metallisuojus on kiinnitetty sahayksikon
paille.

e Itsesddtyvd ja liikkuva, sininen muovisuojus on
kiinnitetty konsentrisesti suojuksen kanssa.

1.3. Sdhkolaitteet
» Sidhkolaitteet on varmistettu sekd suoran etti epéasu-
oran kosketuksen aiheuttamien sédhkoiskujen varal-

36

ta. Laitteen aktiiviset osat on sijoitettu koteloon,
jonka avaaminen on suojattu erikoistytkalua vaa-
tivilla ruuveilla; osiin syotetdin matalajidnnitteistd
vaihtovirtaa. Laite on roiske- ja polysuojattu.

* Jérjestelmi on suojattu oikosuluilta nopeilla sulak-
keilla ja maadoituksella; ylikuumentuminen on
estetty limpotilan tunnistimella.

e Mikdli virransaanti katkeaa, laitteen erillinen kdyn-
nistyspainike on kuitattava.

1.4. Hitétilanteet

* Jos laite ei toimi moitteettomasti tai olosuhteet ovat
vaaralliset, kone on pysédytettdavi vilittomasti puna-
ista hatdkatkaisijaa painamalla.

HUOM: Kone on aktivoitava uudelleen jokaisen hiti-
pysdytyksen jélkeen erilliselld kdynnistyspainikkeella
kuittaamalla.

2. KAYTTOSUOSITUKSIA
JA -OHJEITA

2.1. Suosituksia ja ohjeita koneen kayttoon

* Kone on suunniteltu erimuotoisten ja -profiilisten
metallisten rakennemateriaalien sahaukseen kor-
jaamoissa, sorvaamoissa ja yleisissd koneellisissa
rakennustoissa.

* Koneen kéyttoon tarvitaan vain yksi henkild.

* Uuden koneen kéyttoonotto kannattaa tehdd aluksi
noin puolen tunnin jaksoissa. Tdméi on syyti toistaa
kaksi tai kolme kertaa, jonka jilkeen konetta voi-
daan kdyttii tauotta.

* Ennen jokaisen sahaustehtivén aloittamista on var-
mistettava, ettd kappale on tukevasti kiinni puristi-
messa ja sen vapaa péad kunnolla tuettu.

* Laitteessa ei saa kéyttdd koneen tiedoissa ilmoitetu-
ista sahanteristd poikkeavia kokoja.

e Terdn juuttuessa sahausrakoon kiyttdpainike on
vapautettava vélittomadsti ja koneen virta on kytket-
tdvd pois. Avaa puristin varovasti, ota tyostettavi
kappale pois ja tarkasta terd ja hampaat murtumien
varalta. Mikili niissd on murtumia, terd on vaihdet-
tava.

* Ennen mink&én korjaustoimen tekemistd tulee ottaa
yhteyttd jilleenmyyjidn.




3. TEKNISET OMINAISUUDET
3.1. Sahauskapasiteetti ja tekniset tiedot

Sahaus-
kapasiteetti ® O [ [
90° 80 100 90 115x70
90°-45° 70 90 80 85x70
TUOLENIO ... 20651 -0208
TYYPPL ettt MCC 315
Kolmivaiheinen sihkdmoottori,
2 terinOPeULta...c..evueerineeerieieeierieeeee HV 1.6
Alennusvaihde, 0ljykylpy ......c..c...... Suhde 1:34
Terdn maks. halkaisija .......c..cccceevuennene mm 315
Terin NOPEUS ....cc.eerveerverseeenieerieeneens rpm 42/ 84
Terdn reikdkoko .......covcveeveeviiineenienns mm 32
Puristimen avauma........c..ccoeeveevuvennenns mm 120
Koneen paino .......c.cceceevveeeeneneencennene. kg 165
4. KONEEN MITAT, KULJETUS,
ASENNUS JA HAVITTAMINEN
4.1. Koneen mitat
| r
3 r Z
= <
7
a
I — —
. | [k |8 | —— ]
‘ 1050 500
- r - :'I

¢

4.2. Kuljetus ja koneen késittely

Jos konetta siirretddn sen omassa pakkauksessa, kdyti
haarukkatrukkia tai kdytd kantoliinoja kuvan osoit-
tamalla tavalla.

4.3. Koneen sijoituspaikan minimivaatimukset

* Koneen moottorin vaatima verkkojinnite ja -taa-
juus.

* Ympiriston ldmpétila -10 °C - +50 °C.

* Suhteellinen kosteus alle 90 %.

4 4. Koneen ankkurointi

580

70 440 70

290
"
J——
—

270

STATIV

* Sijoita kone vakaalle sementtilattialle. Seinédn ja
koneen taustan viliin tulee jittdd vihintddn 800
mm:n véli. Ankkuroi kone alustaan kuvan osoitta-
malla tavalla kiyttden ruuveja ja paisuntatulppia tai
sementtiin upotettuja ankkurointitankoja, varmista
ettd se vaakasuorassa.

4.5. Ohjeet sdhkoliitdntdd varten

» Tissd koneessa ei ole sdhkopistoketta, joten asi-
akkaan on liitettdvd sithen omiin olosuhteisiinsa
sopiva pistoke:

1. KYTKENTAKAAVIO: 5-JOHTIMINEN KAAPELI
KOLMIVAIHEISEEN 16 A -KONEPISTOKKEESEEN

R=LI

S=12

T=L3

PE = GND

N =NEUTRAL

2. KYTKENTAKAAVIO: YKSIVAIHEINEN 16 A

-JARJESTELMA
=L2
=PE

37

4.6. Erillisten osien ja tarvikkeiden
asennusohjeet

Asenna irrallisena toimitetut osat kuvan osoittamalla
tavalla:

* osa 1 Ruuvaa kahva sahayksikk&on ja kiinniti se

* o0sa 2 Asenna litted kiinnitystanko

* osa 3 Kiinniti jalusta tukevasti perustaan

4.7. Koneen siirtdminen sidilytykseen

* Jos pyorosahaa ei ole tarkoitus kéyttidd pitkdédn aika-
an, se kannattaa siirtdd sdilytykseen seuraavasti:

. irrota pistoke sdhkoldhteesti

. vapauta sahayksikon palautusjousi

. tyhjenné jadhdytysnestesiilio

. puhdista ja voitele kone huolellisesti

. peitd kone tarvittaessa.

DA W=

4.8. Havittiminen

Yleiset sddnnot

Jos kone on hévitettivi ja/tai romutettava pysyvisti,

jdtemateriaalit on eriteltdvéd tyypin ja koostumuksen

mukaan seuraavasti:

1. Valurauta ja muut rautapitoiset materiaalit, jotka
sisdltdvit vain metallia, ovat uusioraaka-ainetta ja
ne toimitetaan valimoon uudelleen sulatettavaksi
sen jilkeen kun kohdassa 3 mainitut aineet on ensin
poistettu;

2. Sdhkokomponentit, my0ds johdot ja sdhkodiset mate-
riaalit (magneettikortit yms) rinnastetaan Euroopan
yhteison lakien mukaan yhdyskuntajitteeseen,
joten ne voidaan antaa julkisen jdtehuollon noudet-
tavaksi;

3. Kéytetyt mineraali-, synteetti- ja sekoitejétedljyt,
emulgoidut 6ljyt ja rasvat ovat ongelmajitteiti,
jotka on kerittdvd, kuljetettava ja sen jdlkeen
hivitettavi jatedljyn hévittdimiseen erikoistuneissa
pisteissi.

HUOM: koska jitteiden késittelyd koskevat madrdyk-
set ja lait ovat jatkuvan kehityksen kohteina ja muut-
tuvat koko ajan, on kiyttdjin pidettdvi tietonsa ajan
tasalla koneellisia tyokaluja koskevista poisto- ja kier-
ritysmadrdyksistd. Ne voivat poiketa ylld mainitusta,
jota voidaan pitdd vain yleisend ohjeena.

38

5. KONEEN TOIMINNALLISET OSAT

5.1. Sahayksikko

* Koneen osa, johon kuuluvat sahaliikkeeseen liit-
tyvit osat (moottori, alennusvaihde), voitelu- ja
jadhdytysainesdilio sekd sdhkokomponentit.

5.2. Puristin

e Kisividntimelld kidytettdvd laite materiaalin kiin-
nittdmiseksi sahauksen aikana.
Sen siled levy pitdd tyOstettidvin kappaleen paikal-
laan.

= -

5.3. Alusta

e Tukirakenne SAHAYKSIKOLLE (kddntovarsi
kiinnitysmekanismeineen astesahausta varten),
PURISTIMELLE, RAJOITTIMELLE ja LEIKKU-
UNESTESAILIOLLE.




6. TYOVAIHEKUVAUS

* Ennen kiyttod koneen kaikkien tirkeimpien osien
toiminta on optimoitava (katso luku ”Sahan sditi-
minen”).

6.1. Kédynnistys ja sahaaminen

e Varmista, ettd kone ei ole hatdkatkaisutilassa; mika-
li ndin on, vapauta punainen hitikatkaisija (1).

» Sijoita sahattava materiaali puristimeen (3) ja kiin-
nitd se paikalleen kisivdantimen (5) avulla.

* Ota kiinni SAHAYKSIKON kiyttokahvan kidensi-
jasta (4) ja paina nappia (2). Tarkasta etti sahanterd
pyorii annettuun suuntaan (ellei, kahden vaihejoh-
don paikkaa on vaihdettava) ja ettd jddhdytysnes-
tettd tulee sopivasti.

Laite on nyt valmis kéytettdviksi, mutta ota vield

huomioon, etti TYOSTONOPEUS ja TERATYYPPI

- yhdessd sahayksikon sopivan laskupaineen kanssa -

vaikuttavat ratkaisevasti sahauksen laatuun ja koneen

suorituskykyyn (lisétietoja saat luvusta “Materiaali-
luokitukset ja terdn valinta”).

* Uuden terdn kéyttoikdd ja tehoa voidaan parantaa
suorittamalla kaksi tai kolme ensimmaistd sahausta
tavallista kevyemmalld paineella niin, ettd ndihin
sahauksiin kiytettivd aika on noin kaksinkertai-
nen normaalisahaukseen verrattuna (katso luku
”Materiaaliluokitukset ja terdn valinta” kappaleessa
Teridlld sahaaminen).

* Mikéli syntyy vaaratilanne tai saha toimii epinor-
maalisti, kone on sammutettava vélittomasti punaista
hitikatkaisijaa (1) painamalla.

7. SAHAN SAATAMINEN

7.1. Sahayksikko

» Mikili saranassa on selvéd véljyyttd, sen ruuvit (6)
kannattaa kiristdd. Huolehdi kuitenkin, ettei liitokse-
sta tule liian tiukkaa.

7.2. Puristin
* Puristimen osat eivit vaadi erityistd huoltoa.

7.3. Kahvan sdito

* Jos sahayksikon kahva ei pysihdy toivotulla tavalla
haluttuun kohtaan, 16ysdd kahvan ruuvia (1), pida
holkkia (2) paikallaan, kdinnd kahvaa vasemmalle
ja kiristd ruuvi.

ENNEN SEURAAVIEN TEHTAVIEN TEKEMISTA
SAHKOVIRRAN ON OLTAVA TAYSIN POIS
KYTKETTYNA JA SAHKOJOHDON POIS
PISTOKKEESTA.

7.4. Terdn vaihtaminen

Terd vaihdetaan seuraavasti:

* Vapauta liikkuva keltainen, valkoinen tai oranssi
suojus ja kddnni se taakse.

* Kiinnitd puristimeen pala puuta, ja kallista terd sen
paille.

» Kéytd mukana toimitettua erikoisavainta ja poista
ruuvi (1) Ioysddmailld sitd myotdpdivddn (se on
vasenkierteinen). Pujauta sen jédlkeen terdn kiinni-
tyslaippa pois.

e Laita uusi terd paikalleen, muista tarkastaa ham-
paiden sahaussuunta. Asenna kiinnityslaippa, ruuvi
ja liikkkuva valkoinen, keltainen tai oranssi suojus
paikoilleen.

39

7.5. Voitelu- ja jadhdytysainepumpun

vaihtaminen

* Irrota voitelu- ja jidhdytysjirjestelmén putket.

e Irrota kiinnitysruuvit ja vaihda pieni pumppu, var-
mista ettd kiyttonasta keskittyy kdyttoakselin laake-
riin.

8. HUOLTORUTIINIT JA

ERIKOISHUOLLOT

ALLA ON ESITETTY TARVITTAVAT
HUOLTOTOIMENPITEET, JOTKA ON JAETTU
PAIVIT-TAIN, VIIKOTTAIN, KERRAN
KUUKAUDESSA JA PUOLIVUOSITTAIN
TEHTAVIIN TOIMENPITEISIIN. SEURAAVIEN
TOIMENPITEIDEN LAIMINLYONTI JOHTAA
ENNENAIKAISIIN KULUMISVAURIOIHIN JA
SUORITUSKYVYN HEIKENTYMISEEN.

8.1. Péivittdinen huolto

* Puhdista koneen pinta kertyneisti sahauslastuista.

e Téaytd voitelu- ja jadhdytysnestetti.

* Tarkasta terdn kuluminen.

* Nosta sahayksikko ylimpéin asentoon ehkéistiksesi
palautusjousen venyminen.

» Tarkasta suojusten ja hitdkatkaisijoiden toiminta.

8.2. Viikoittainen huolto

e Puhdista kone tarkemmin kertyneistd sahauslastu-
ista, erityisesti voiteluainesailiostd.

* Puhdista pumpun imupéén suodatin ja imualue.

* Puhdista ja voitele puristimen ruuvi ja liukuohjain.

» Puhdista terdkotelo.

* Teroita terdn hammastus.

8.3. Kuukausittainen huolto

* Tarkasta moottorin, pumpun, leukojen ja suojusten
ruuvien kireys.

» Tarkasta, ettd suojukset ovat ehjit.

* Voitele sahayksikon saranan tappi.

8.4. Puolivuosittainen huolto

* Vaihda alennusvaihteen oljy, kéytd oljytyyppid
GEARCO 85W-140 / NATIONA CHEMSERACH
tai MOBIL GLYCOLE 30 tai KLUBER SINTHESO
460 EP tai vastaavaa.
Oljy vaihdetaan seu-
raavasti:

e Irrota liitin séhko-
kotelosta ja kierrd
sahayksikon nosto-
kahva pois.

* Valuta kiytetty oljy
tyhjennysaukon (1)
kautta pois.

40

» Kaada kahvan kiinnitysreiisti tilalle
uutta 6ljyd merkkiin (2) asti, pida
sahayksikko vaakasuorassa asennossa.
* Asenna kaikki osat takaisin.
» Tarkasta ekvipotentiaalisen suojapiirin jatkuvuus.

8.5. Voitelu- ja jadhdytysoljy

Koska markkinoilla on laaja valikoima kayttoon sopi-
via tuotteita, kdyttdjd voi valita omiin tarkoituksi-
insa parhaiten sopivan 6ljyn kéyttdien ldhtdkohtana
oljytyyppia SHELL LUTEM OIL ECO.

VETEEN SEKOITETTAVAN OLJYN MINIMI-
MAARA ON 8-10 %.

8.6. Jiteoljy

Niiden tuotteiden hdvitystd séddtelevit erittdin tarkat
midrdykset. Katso lisdtietoja luvusta ”Koneen mitat -
Kuljetus - Asennus” kappaleessa Havittdminen.

8.7. Erikoishuollot

Erikoishuoltoja saa tehdid vain ammattitaitoiset hen-
kilot. Suosittelemme ottamista yhteyttd jidlleenmyy-
jédn tai maahantuojaan. Erikoishuollon piiriin kuuluu
my0s suoja- ja turvavarusteet ja laitteet.

9. MATERIAALILUOKITUKSET JA
TERAN VALINTA

Koska tavoitteena on erinomainen sahauslaatu, on
lopputulokseen vaikuttavat tekijit kuten materiaalin
kovuus, sahattavan kappaleen muoto, paksuus ja poi-
kittainen sahausala, terdtyypin valinta, tydstdnopeus
ja sahayksikon laskupaine yms. yhdistettidva sopivalla
tavalla. Ndiden osatekijoiden on sen vuoksi oltava
sopusoinnussa yksittdisissd sahaustehtdvissid toisa-
alta rasitusta minimoiden, toisaalta taas terveen jirjen
sanelemissa rajoissa. T#htdimessd on siis sellaisen
ihanteellisen toiminnan aikaansaaminen, jossa sahaa
ei tarvitse jatkuvasti sddtdd usein vaihtelevien tyo-
tehtidvien mukaan. Aika ajoin ilmaantuvien ongelmien
rajaaminen on paljon helpompaa, jos kiyttdjdlld on
riittdvisti tietoa naistd tekijoisti.
SUOSITTELEMME AINA ALKUPERAISTEN
VARAOSIEN KAYTTOA, JOTKA TAKAAVAT
ERINOMAISEN SUORITUSKYVYN JA
LOPPUTULOKSEN.

9.1. Materiaalien méirittely
Sivun alalaidassa on taulukko sahattavien materiaalien
ominaisuuksista oikean terdn valintaa varten.

9.2. Terén valinta
Ensimmadiseksi valitaan sahattavalle materiaalille sopi-
va terdn hammastus. Sitd koskevat seuraavat sddnnot:




* kappaleet, joissa on ohuita ja/tai vaihtelevia alueita
- esimerkiksi listat, putket ja levyt - vaativat tiiviin
hammastuksen, eli yhtd aikaa leikkaavien hampai-
den lukumaéérd on 3 - 6.

* kappaleet, joissa on laajoja poikittaisalueita ja
yhtendisid sahauspintoja, vaativat harvemman ham-

mastuksen, joka antaa enemmin tilaa lastuille ja
tuottaa hampaille paremman ldpéisykyvyn.

* kappaleet, jotka on valmistettu pehmeisti materi-
aaleista tai muovista (kevytmetalliseokset, pehmeid
pronssi, teflon, puu yms.) vaativat myods harvemman
hammasjaon.

TERASLAATU OMINAISUUDET
KAYTTO I D F GB USA Kovuus Kovuus R=N/mm’
UNI DIN AF NOR SB AISI-SAE BRINELL ROCKWELL
HB HRB
Rakenneterikset Fe 360 St37 E24 - 116 67 360+480
Fe 430 St44 E28 43 148 80 430+560
Fe 510 St52 E36 50 180 88 510660
Hiiliterdkset C20 CK20 XC20 060 A 20 1020 198 93 540690
C40 CK40 XC42H1 060 A 40 1040 198 93 700+840
C50 CK50 --- 1050 202 94 760900
C60 CK60 XC55 060 A 62 1060 202 94 830+980
Jousiterdkset 50Crv4 50Crv4 50Cv4 735 A 50 6150 207 95 1140+1330
60SiCr8 60SiCr7 --- 9262 224 98 1220+1400
Seostetut terikset, 35CrMo4 34CrMo4 35CD4 708 A 37 4135 220 98 780+930
karkaisu, nuorrutus, 39NiCrMo4 36CrNiMo4 39NCD4 -—- 9840 228 99 880--1080
typetys 41CrAIMo7 41CrAIMo7 40CADG12 905 M 39 232 100 930+1130
Seostetut 18NiCrMo7 - 20NCD7 En 325 4320 232 100 760+1030
pintakarkaisuterékset
20NiCrMo2 21NiCrMo2 20NCD2 805 H 20 4315 224 98 690980
Laakeriterikset 100Cr6 100Cr6 100C66 534 A 99 52100 207 95 690980
Tyokaluterdkset 52NiCrMoKU 56NiCrMoV7 - 244 102 8001030
C100KU C100W1 BS1 S-1 212 96 710980
X210Cr13KU X210Cr12 7200C12 BD2 - BD3 D6 - D3 252 103 820+1060
58SiMo8KU - Y60SC7 - S5 244 102 800+1030
Ruostumattomat terikset X12Cr13 4001 - 410 202 94 670+885
X5CrNil810 4301 Z5CN18.09 304C 12 304 202 94 590+685
X8CrNi910 --- --- 202 94 540+685
X8CrNiMol713 4401 Z6CDN17.12 316 C 15 316 202 94 490+685
Kupariseokset Alumiini-kupariseos G-CuAll1Fe4Ni4 UNI 5275 220 98 620685
Erikoismessinki Erikoismessinki mangaani/silikoni G-CuZn36Si1Pbl UNI5037 140 71 375+440
Pronssi Mangaanipronssi SAE 43 - SAE 430 120 96 320+410
Fosforipronssi G-CuSn12 UNI 7013/2a 100 56,5 265+314
Valurauta Harmaa raakarauta G25 212 96 245
Pallografiittivalurauta GS600 232 100 600
Adusoitu rauta W40-05 222 98 420
93. HammaSJ ako FR, S (mm) | Hammas- Muoto Nopeus
Kuten jo mainittiin, timéd riippuu seuraavista tekijo- ’@\ j) jako
c L2
1sta: 4 “ __ 1-2 4-6 B muotoiltu 2
. .
materiaalin kovuudesta  — res e C tasainen 5
* alueen koosta 1
* seiniméin paksuudesta [ ]—-ﬁ" E] >+10 8 C tasainen !
) Yli 10 8 C tasainen 1
9.4”. ’l.“-yostonopeus. ja .syot.t.orfopeus . S 2 o C tasainen |
Tyo6stonopeus (m/min) ja syottonopeus (cm?/min = ala, L
jonka teréin hampaat tyostivit lastuja poistaen) riippu- 20+30 10 € tasainen !
vat limmonkehityksestd hampaiden kirkien 1dhelld.
» Tydstonopeus on alisteinen materiaalin vastukselle
(R = N/mm?), sen kovuudelle (HRC) ja laajimman
alueen koolle.

41

e Liian korkea sydttonopeus (= terdn painaminen)
aiheuttaa yleensé terdn poikkeamisen optimaalisesta
sahauslinjasta, eli tekee episuoraa sahausjilked seka
pysty- ettd vaakatasossa.

9.5. Terilld sahaaminen

Kun sahaat ensimmaéisen Kkerran, sinun kannattaa
harjoitella sahaamalla terélld sarjoja alhaisella syotto-
nopeudella (= 30-35 mm?*min keskiméaardiselld
materiaalilla sahauskapasiteetti ja normaality6sto-
alue huomioiden, normaaliterdkselld R = 410-510 N/
mm?), ruiskuttaen sahausalueelle runsaasti voitelu- ja
jédhdytysnestetti.

9.6. Terédn rakenne

Yleisimmin kéytetyt terdt on valmistettu normaali-
laatuisesta (HHS/DMo5) tai erittdin korkealaatuise-
sta (HHS/Mo5 + Co5) erikoispikateriksestd (HHS) ja
niissd on pinnoitetut hampaat. Tdma erottaa ne aikai-
semmista teristd, silli niiden rakennekestivyys on
korkea, sahausuraan juuttumisriski pienempi, ne eivit
jénnitd massaa ja kiinnittdvét voitelu- ja jadhdytysai-
neen tyon aikana paremmin.

9.7. Terityypit

Sahanterdtyyppien vililld on suuria rakenteellisia
eroja, kuten:

* Hampaiden muoto

e Hampaan leikuukulma

Hampaiden muoto

Hammastuksen profiili voi olla suora tai taivutettu

sahausalueen koosta, muodosta ja paksuudesta riippu-

en. Se voi myos vaihdella hammasjaon mukaan, mutta

ei niin selvisti, ettéd se olisi perusteena luokitukselle.

¢ Hieno hammastus valitaan silloin, kun sahataan
pienid alueita profiloidusta kappaleesta tai ohutsei-
ndisid putkimaisia kappaleita (2-5 mm materiaalista
riippuen).

e Suuri hammastus sopii keskisuurien ja suurien
yhtendisten alueiden tai melko paksujen profi-
loitujen tai putkimaisten (yli 5 mm) kappaleiden
sahaukseen.

42

“A” hammastus:
normaali suora hammastus

“B” hammastus:

normaali suuri hammastus, ham-
paissa voi olla lastunmurtava
leikkaus

aalhibh,

“C (HZ)” hammastus:

suuri hammastus, jossa molem-
min leikkuukulmattu leikkuu-
hammas vuorottelee viimeiste-
lyhampaan kanssa, jossa ei ole
leikkuukulmaa. Leikkuuhammas
on 0,15-0,30 mm korkeampi.

™.

Hampaiden leikkuukulmat:

“AW” hammastus:
hieno hammastus, vuorotteleva
sivuleikkuukulma

-

“BW” hammastus:
suuri hammastus, vuorotteleva
sivuleikkuukulma

Lisdtyt hammastukset:

tdlld tavoin valmistettuja terid
kéytetddn ei-rautapitoisten metal-
lien esimerkiksi. kevytmetallien
ja muovien sahaukseen sekéd
ennen kaikkea puuntydstoon.
Hampaat ovat kovametallia
(HM), levyt on kovajuotettu terdn
runkoon. Hampaiden muoto ja
tyyppi vaihtelee suuresti, ja vali-
koiman laajuuden vuoksi niitd ei
késitelld tdssd enempid.

Jokaisessa hampaassa on kaksi leikkuukulmaa:

o : padstokulma
v : rintakulma

PYORASAHANTERIEN TEROITTAMINEN

i b

P A —

L

T| 3145|617

819 |10]|12]| 14| 16

p|1316]21]25|29

34138142|51(59|72

d 1,52 (25| 3|35

4 145151 6| 7] 8

h=02mm

h=0,3 mm

Leikkuukulma vaihtelee erityisesti sahattavan materi-

aalin mukaan.




9.7.1 Suositellut tydstdarvot

NPEE s |2
E E «l E|EE] 2] 2% 5E I3 E E E E EloE tlgel £
El LE] E|gZ| 25| EE| 2EF = |221Z2E| 2 ] £ EtEElgs| 261 2S£
L Z g2z ER £21 gZ| 52z} E $Z 182 z 221 _Z Z1z2Z | 22 ZZF 2Z
82| 221 .2 |28 | 28| B3| 25| 2 |25 123 | 7 | is|2g| ||| 28] 22
= Z2 Zn E=A) En Z Ell g =l =l S Z BNl S S =l = = 0
& Mol e | O S <zl Exi = “x (e {2 Exlide | ZEx |Sx = S £
. 20 187 15 2 15 i2* 5 120 22 20° 20 15° 12 16 127 T8 18 15
Leikkuukulma |-t : - _ : -
o ] e] ®] 6| e e & e ] el wp gl el | wl e S
T i 5 4 4 I 4 4 4 6§ 5 5 5 4 5 5 4 3 z
.20 Vi m/i* 50 30 20 15 8 20 20 25 1 1100 260 400 400 120 600 506 50 19 38
vt | ol el v} eo] 5] s0f s0f oo tmoo| 4op i ool moo| seo | ool voo| vee | isp | 30
T mm 7 6 6 s | 3 G 6 6 B 7 8 ¥ a 6 7 4 4 3
20 - 40 vt 45 .30 20 15 a| 191 18 23 f1o00] teol aso | avol 1ol B0 | 400 45 8| 33
momtt | wso] 920 v el 33| as] w51 wo| 100 so0| 600 700 150 | oo | s00 | 50| o] 20
T mm 16 g 8 6 4 8 8 4 i2 10 1 10 B 10 10 8. 5 4
ol 40-60 VI ot 45 281 8] 4 9] 18| a| 22| soo| 160 gvo| wso| ool ss@| osso] as| a) ¢
-—42 Ay mmfy 140 il 100 S0 30 45 45 S0 1800 150 550 700 140 | 1000 800 140 Rl 16
< *Tmm izl ol 8] 3t 1t 1 R 14 52 w0 2 12 10 81, 5
> T ] - .
5| 6. Vit W] e) 7] m g 7] 1zl 2of soo] te0| 2s0f 30 eo| sso| 3sol as| 7l g
E Ay mmi’ 130 110 50 50 28 40 40 80 [ 1400 308 550 00 130 00 560 13¢ 110 thi
) T o 14 14 14 2 8 14 14 W] 18] 4 AR RS 18 16 e 5
— e die Vi e a0 el 5] n gf 6] st saf 7ol we| 2o0f ol 7o) seo !l ase] 40| s 28
Av mely v1a] 100 { 80 5l 25 ao| wo| meo| 100 soo | soul eoo| wo | woo| sw | mof woel e
T mm w) 6] w] 1wl w] el w| 16l eal 6] 8] el 14| 1wl ra| u 2 &
110 130 viovr | 38 w0} af 71 1a) ! 7] eoo| 6] wol 20| e | S0 ao] 3] wi o
Ayt 106 96 70 45 25 KL 35 Ml e 250 S04 500 100 80 400 10 gt S0
T mm ] 18 16 %) 12 16 16 16 20 16 20 18 15 18 @) 1B 10, B
130 -150 Vit aof 5] 2| 2 i w| 2| o] seo! tao]| 120 s0| so| aso| eal w0l 5] m
_ A mmit* 90 #0] 0| 40 22 38! 25| 6o oop] esu]| 400 ool 90| soo| o] 9ol 8| @
Voiteluainesuositus Emulsio - Leikkuundljy Kuiva .} Karossens Kuiva Emulsio Leikkuuéljy Emulsio
9.7.2. KAAVIO TERAKOON VAIKUTUKSESTA TYOSTONOPEUTEEN
@ oS0 450 425 408 1 3 ME 300 45 &l
/i e A L~ A L ] Lt
200 | Ve mimin AP ~F o T | 225
) e A 1 1 A = A+ 4= ]
180 72 0 o i e o e 4= o
L] A -] 11 B L] s ]
160 v . _ R e =
> d - ek -] | e ] 1]
W Ve e LA bt ] - 4 ]
ol ATt L e 7 b= o
t2f U5 (5 G I g e e o e e —
i PP - o
106 o P T o=
aﬁ L3 e A T L i
7 2 A g e D V, - @x314x 0
60 S E e U= 1000
/-nﬁ-" Lt N
4 Zo e
A B n= giminl.
1 26 30 40 50 60 70 B0 90 190 110 120 130 {40 150 16D 170 180 190 200 210 220 230 240 250 260 270
Nyckel
T Hammasjako millimetreini d Hampaan reunakartion ldpimitta
Av mm/min Syé6ttonopeus millimetreind minuutissa h Hampaan ulkonema
VI m/mm  Tydsténopeus metreind minuutissa Y Padstokulma
Az Hampaan syo6tto a Rintakulma
Ng/min Kierroksia minuutissa N/mm  Kriittinen vetorasitus
zZ Terdn hampaiden lkm a-f Leikkaimen littedt osat
p Hampaan syvyys 0] Putken halkaisija tai profiilin leveys

43

10. Sahan osat — 10.1 Varaosaluettelo

Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |[Spindle shaft 1 A83 [Nut 1
A02 |Lock Nut 1 A43 |[Worm gear 1 A84 |Lock bolt with knob 1
A03 |[Shaft 1 A44 |Lock Nut 1 A85 |Filter plate 1
A04 [Machine base 1 A45 |Stopper 1 A86 |Lift ring 3
AO05 [Roller bracket 1 A46 |Vise bench 1 A87 |Drainage 1
A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 [3 A88 |Washer 5/16" |2
A07 [Roller 1 A48 [Swing arm (base) 1 A89 |[Hex socket cap screw  |[M8x25 |2
A08 |C-clip S-12 2 A49 |Support rod 1 A90 |[Hex socket cap screw 1
A09 |Hex socket cap screw  [M8x20 |1 AS50 |Vise clamp 1 A91 [Supporter 1
A10 |Washer 5/16" |1 A51 [Groove jaw 1 A92 |Washer 5/16" |2
All [Handle wheel 1 AS52 |Small groove jaw 1 A93 [Hex cap screw M8x20 [2
Al12 [Pin 1 AS53 |Trigger switch with handle 1 A94 |Screw M5 4
A13 |Bearing bushing 1 A54 |Nut MI10 1 A95 |Stop button 1
Al4 |[Bearing 1 AS55 |Control handle rod 1 A96 |Start button 1
Al5 |[Bushing 1 A56  |Nut M20 1 A97 |Emergency switch 1
A16 |Leading screw 1 A57 [Nut M20 1 A98 [2/4P selection switch 1
A17 |Lock handle 1 A58 |Machine head 1 A99 |Pump selection switch 1
A18 [Sliding vise 1 A59 |Ball bearing 6205zz |1 A100 |Control box panel 1
A19 [Washer 1 A60 |Ball bearing 6301zz |1 A101 |Washer 5/16" |2
A20 [Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  [M8x20 |2
A21 |[Plate 1 A62 |Hex cap screw M8x20 [4 A103 |Electric control box 1
A22 |Hex socket cap screw  [M12x25(2 A63  |Washer 5/16" |4 A104 |Control box button plate 1
A23 [Washer 5/16" |2 A64 |Flange 1 A105 [Magnetic connector 1
A24 |Hex socket cap screw  [M8x20 [2 A65 |Oil seal 1 A106 |Fuse set 1
A25 [Spring 1 A66 |Worm shaft 1 A107 |Cover plate 1
A26 |[Washer 5/16" |1 A67 |Coupling 1 A108 |Transformer 1
A27 |Hex socket cap screw  [M8x20 |1 A68  |Motor 1 A109 |Relay 1
A28 [Switching handle 1 A69 |Wire terminal clamp 4 A110 |Plate 1
A29 [Washer 1/4" 1 A70 |Control wire 1 Al11 |Support plate 2
A30 [Hex socket cap screw  [M6x12 |1 A71 |Hex cap screw M8x20 [4 A112 |Washer 5/16" |2
A31 [Washer 1/4" 1 A72 |Washer 5/16" |4 A113 |Hex socket cap screw  [M8x16 |2
A32 |Nut M8 1 A73 |Oil pilot PT1/2" |1 Al14 |Screw M5 2
A33 [Switching plate 1 A74 |Set screw PT1/4" |2 A117 |Cover 2
A34 |C-clip A75 |Shaft 1 A118 |Screw 2
A35 |Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 |Nut M12 1 A121 |Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
A39 |Hex socket cap screw  [M12x35(1 A80 |Length setting rods bracket 1 A123 [Anti-dust plate 1
A40 |Fixing flange 1 A81 [Upper length setting rod 1 A124 [Plate 1
A41 |Saw blade 1 A82 |Lower length setting rod 1

Item |Description Size QTY

BO1 |[Stand 1

B02 |Nut M6 4

B03 |Washer 1/4" 4

B04 [Support plate 1

BO5 |Washer 1/4" 4

B06 [Hex cap screw M6x15 |4

B07 |Coolant tank 1

BO8 [Hose 1

B09 |Hose clamp 1

B10 |Washer 1/4" 2

B11l |[Hex socket cap screw  [M6x16 (2

B12 [Coolant pump 1

B13 [Connecting bolt 1

B14 |[Hose clamp 1

B15 |Hose 1

B16 [Hose clamp 1

B17 [Valve 1

B18 |Wire 1

B19 |Hex cap screw M6x15 |4

B20 |Washer 1/4" 4
B21 |Hex cap screw M6x15 |2
B22 |Washer 1/4" 2
B23 [Support plate 1
B24 |Screw M5x6 |4
B25 |Cover plate 1
B26 |Collar 1

44




Explosion draw A

N
S
f‘x ;  Al20

Explosion draw B

B15

B16
B17

B2

B1

B13
B14

B12
B11
: B10
B26
ap B8
B7

11 VIANMAARITYS

Tissd luvussa kerrotaan mahdollisista vioista ja toimintahdiridistd, joita koneen kiytossd saattaa ilmetd, sekd
annetaan ehdotuksia niiden ratkaisemiseksi.
Ensimmadisessd kappaleessa on midritelty TERIIN ja SAHAUSTULOKSEEN liittyvid ongelmia ja toisessa
SAHKOKOMPONENTTEIHIN liittyvii ongelmia.

11.1 Teriin ja sahaustulokseen liittyvit ongelmat

VIKA MAHDOLLINEN SYY TOIMENPIDE
HAMPAAN Liian suuri syottonopeus Vihennd syottonopeutta, kdytd alhaisempaa
MURTUMINEN sahauspainetta.

Viira tyostonopeus

Viidrd hammasjako

Heikkolaatuinen terd
Puristin ei kiinnitd tyokappaletta kunnolla

Uraan on jddnyt aikaisemmin murtunut
hammas

Saha palaa aiemmin tehtyyn uraan.

Riittdmiton voitelu/jddhdys tai viidrdnlai-
nen emulsio.

Tahmeaa kerrostumista sahanterdssa.

Muuta terdn nopeutta ja/tai kokoa. Katso luku
“Materiaaliluokitukset ja terdn valinta” sekd
Kaavio terdkoon vaikutuksesta tyOstonopeu-
teen.

Valitse sopiva terd. Katso lukua “Materiaalilu-
okitukset ja terdn valinta”.

Kiytd korkeampilaatuista terdd.
Tarkasta tyokappaleen kiinnitys.

Poista uraan jddneet osat huolellisesti.

Tee uusi sahauslinja toisaalle, kddnna kappale.

Tarkasta nesteen mddrd sdiliostd. Lisdd voi-
telu- ja jadhdytysnesteen virtausta, tarkasta ettei
reikd ja nesteputki ole tukossa.

Tarkasta voitelu- ja jddhdytysnesteen sekoi-
tussuhde ja valitse korkeampilaatuinen terd.

TERA KULUU
LIIAN NOPEASTI

Terdd kdytetddin viirin.

Viira tyostonopeus

Sopimaton hammasmuoto

Viidrd hammasjako

Heikkolaatuinen terd

Riittdmiton voitelu/jadhdys

Katso luku “Materiaaliluokitukset ja teréin
valinta”, kappale Terédn kiytto.

Muuta terdn nopeutta ja/tai kokoa. Katso luku
“Materiaaliluokitukset ja terdn valinta” sekd
Kaavio terdkoon vaikutuksesta tyOstonopeu-
teen.

Valitse sopiva terd. Katso lukua “Materiaalilu-
okitukset ja terdn valinta”, kappale Terétyypit.

Valitse sopiva terd. Katso lukua “Materiaalilu-
okitukset ja terdn valinta”.

Kiytd korkeampilaatuista terdd.
Tarkasta nesteen médrd sdiliostd. Lisdd voi-

telu- ja jadhdytysnesteen virtausta, tarkasta ettei
reiké ja nesteputki ole tukossa.

45

46




VIKA

MAHDOLLINEN SYY

TOIMENPIDE

TERA LOHKEAA

Materiaalin kovuus, muoto tai valmis-
tusvirheet (oksidit, lisdaineet, epdyhten-
disyys jne)

Viird tydstonopeus

Viidrd hammasjako

Tarinoita

Teri ei ole oikein teroitettu

Heikkolaatuinen terd

Viidridnlainen voitelu- ja jddhdytys-
emulsio

Vihennd syottOpainetta ja/tai -nopeutta.

Muuta terdn nopeutta ja/tai kokoa. Katso
luku ”Materiaaliluokitukset ja terén valin-
ta” sekd Kaavio terdkoon vaikutuksesta
tyOstOnopeuteen.

Valitse sopiva terd. Katso luku
“Materiaaliluokitukset ja terén valinta”.

Tarkasta tydkappaleen kiinnitys.

Vaihda sopivampaan ja oikein teroitettuun
terddn.

Kéytd korkeampilaatuista terd.

Tarkasta veden ja 6ljyn sekoitussuhde.

TERA TARISEE Sopimaton hammasmuoto Valitse sopiva terd. Katso luku
“Materiaaliluokitukset ja terdn valinta”,
kappale Terityypit.

Puristin ei kiinnitd tyokappaletta kun- | Tarkasta tyokappaleen kiinnitys.

nolla

Yhtendisen alueen koko on liian suuri | Noudata ohjeita.

sallittuun sahauskokoon néihden.

Terdn koko on vééari ja/tai liian suuri. Valitse pienempi terdkoko sahattavan kap-
paleen koon mukaan, leikkaava lohko ei
saa olla liian suuri sahattavan kappaleen
muotoon nihden.

LEIKKAUS- Terdn koko on véari ja/tai liian suuri. Valitse pienempi teridkoko sahattavan kap-

PINNALLA ON paleen koon mukaan, leikkaava lohko ei

ROSOJA saa olla liian suuri sahattavan kappaleen

Puristin ei kiinnitd tyOkappaletta kun-
nolla

Liian suuri syottonopeus

Terdn hampaat ovat kuluneet

muotoon nihden.

Tarkasta tydkappaleen kiinnitys.
Vihennd syottonopeutta, kiytd alhaisem-
paa sahauspainetta.

Teroita terd.

VIKA MAHDOLLINEN SYY TOIMENPIDE
Riittdméton voitelu/jadhdys Tarkasta nesteen miird sdiliostd. Lisda
voitelu- ja jadhdytysnesteen virtausta, tar-
kasta ettei reikd ja nesteputki ole tukossa.
Hammastus ei poista lastuja kunnolla Vaihda terdin, jonka hammasjako on
suurempi. Lastut poistuvat silloin parem-
min ja voitelu- ja jadhdytysaineelle on
enemmain tilaa.
SAHAUSURA EI OLE | Liian suuri sy6ttonopeus Vihennd syottonopeutta, kiytd alhaisem-
SUORA paa sahauspainetta.
Puristin ei kiinnitd tyokappaletta kun- | Tarkasta tyokappaleen kiinnitys, se saat-
nolla taa liikkua sivusuunnassa.
Sahayksikkd on vinossa Sadda sahayksikko.
Terén puolet on teroitettu eritavalla. Valitse terdn laatu kaikin tavoin huo-
Terd on myyntistandardia ohuempi lellisesti niin tyypin kuin rakenteenkin
suhteen.
Kiinnityslaite on likainen Puhdista laite ja kosketuspinnat huolel-
lisesti.
TERA JUUTTUU Liian suuri sy6ttonopeus Vihenni syottonopeutta, kédytd alhaisem-
SAHAUSURAAN paa sahauspainetta.

Alhainen tyostonopeus

Viidrd hammasjako

Tahmeaa kerrostumista sahanterissa.

Riittdméton voitelu/jadhdys

Nosta nopeutta.

Valitse sopiva terd. Katso luku
”Materiaaliluokitukset ja terdn valinta”.

Tarkasta voitelu- ja jiddhdytysnesteen
sekoitussuhde ja valitse korkeampilaa-
tuinen terd.

Tarkasta nesteen midrd sdiliostd. Lisda
voitelu- ja jadhdytysnesteen virtausta, tar-
kasta ettei reikd ja nesteputki ole tukossa.

47

48




11.2. Sdhkdkomponenttien vianméiéritys

VIKA MAHDOLLINEN SYY TOIMENPIDE
VIHREA Lamppu on palanut Vaihda se.
MERKKIVALI "HL”
EI SYTY Virtakatkos Tarkasta
- vaihejohtimet
- johdot
- pistorasia
- pistoke.

Sulakkeet ”FU 1”
Oikosulku

Hitikatkaisija ”SB 17 on pailla

Piiri nollattu tai katkaisija ”’SB 2”

Staattorikddmityksen lampd&tunnistin on lauen-
nut moottorin ylikuumentumisen seurauksena

Muuntaja "TC 17

Sulake ”FU 2”

Apurele "KA”

Jannitteen pitdd tulla sulakkeista vastasuun-
taan.

Tarkasta teho.
Etsi ja korjaa.

Varmista, ettd se on poiskytketty ja ettd sen
koskettimet ovat ehjit.

Tarkasta mekaaninen toimivuus.

Tarkasta virran jatkuvuus kahdesta johtimes-
ta, kun moottori on jiddhtynyt 10-15 minu-
uttia. Mikéli tdmén ajan kuluttua kahden
johtimen virran jatkuvuus ei ole kunnossa,
moottori on vaihdettava tai korjattava.

Varmista, ettd kdyttojinnite on sama kun
verkkojannite, ja ettd sen 1dhtdteho on 24 V.

Tarkasta sulakkeen teho ja varmista, ettei
jérjestelmidssé ole oikosulkua joka laukaisee
suojauksen.

Tarkasta, ettd kelan koskettimeen tulee 24
V:n jénnite, kun painiketta ”SB 2” painetaan;
jos ndin on eiké rele ole itsesyottdavi, se on
vaihdettava.

MOOTTORI ON
PYSAHTYNYT,
MERKKIVALO “HL”
PALAA

Sahkokotelon/kahvan mikrokatkaisijan yhdi-
stdva liitdntd

Kahvan mikrokatkaisija ”SQ 1”

Kaukokytkin "KM”

Moottori "M 17

Varmista, etté pistotulppa on kunnolla liitetty
ja tarkasta kotelon sisdpuoli mahdollisten
huonojen kosketusten varalta.

Tarkasta toiminta ja/tai teho, korjaa mikéli
vahingoittunut.

Tarkasta seki tulo- ettd lahtopuolen vaiheet;
varmista ettei kytkin ole jumittunut ja etté se
sulkeutuu aktivoitaessa eikd aiheuta oikosul-
kuja - vaihda tarvittaessa.

Tarkasta, ettei se ole palanut ja ettd se pyo0rii
vapaasti.
Korjaa tai vaihda tarvittaessa.

49

50



DANSK

INDHOLD

Indhold ...c..ooveeiiiiiici e
Bestilling af reservedele ..........cccceveeneeniineencenne.
Garanti......oocveeeieeiieieieeeeeee e
Maskincertifikat og identifikationsnummer ..........

Kapitel 1
Referenceramme for bestemmelser for

ulykkestilfelde forhindring..........ccccceveeneeneenenne.
1.1. RA&d til operat@ren ...........cceceveeveeeieseeseeneennans

1.2. Placering af sk&rm mod ulykkestilfelde

kontakt med verkt@jet .........cocceervieriiinninnns

1.3. Elektrisk udstyr i overensstemmelse
med Europaisk standard

CENELEC EN 60204-1 (1992).......ccceeveuee

1.4. Ngdsituation i overensstemmelse med
Europzisk standard

CENELEC EN 60204-1 (1992).......cccccceeueee.

Kapitel 2

Rekommandationer og rad for anvendelse.............

2.1. Rekommandationer og rad inden maskinen

tages 1 Brug ceeevveeeieiiieiicctceeee

Kapitel 3

Tekniske betegnelser........cccoeevverivercieeeceeeceeeeeens

3.1 Tabel for savningskapacitet og tekniske

detaljer .....oveevienieiieee e

Kapitel 4
Maskindimensioner — Transport,

Installering og Nedmontering ...........ccccceeeevvereueennne
4.1 MaskindimenSioner............cooevvvveeeeeeeecveennnnn.
4.2 Transport og pasning af maskinen ................
4.3 Minimalt krav om lokalet til maskinen .........
4.4 Stgtte for maskinen............ccoeevvvvveeeeeercnnenn...
4.5 Instruktioner til elektriske forbindelser .........

4.6 Instruktioner til montering af lgse dele

0g tilbeh@r....ccoeeeiiiiiii
4.7 Standsning af maskinen...........cc.cceeceeveennenne.
4.8 Nedmontering .......c.ccceeeeeerveerveeniieesseesneennne

Kapitel 5

Maskinens funktionelle dele .........ccovvveeeveeennnnnn...
5.1 Funktionshovedet..........cccooovuvieiiiiiiinreeeeennnns
5.2 SKIUESHIK ..ovvveeeiiiiiiiieeeeeeeeeeeee e
5.3 Fundament .......ccccocvvvviviiiiiiiiiiiiiiiiiiiieieee,

Kapitel 6

Beskrivelse af arbejdscyklus........ccccveveveeeciverenennns
6.1 Start og savecyklus .......cccceeveiieeniniiiiiee,

Kapitel 7
Regulering af maskinen ..........cccccevevvvvcveeceenneennnen. 55
7.1 SKivehoved ......cccooviiiiniiiiiiiiiiiicneceeeeeeee 55
7.2 SKruestik ......ccocceeviiiiiniiiiinieneeeteeee 55
7.3 Reguleringsarms blokering/stop ..........cccceuee... 55
74 SKkifte af SKiVe .....cocveriiriiiiincniececcee 55
7.5 Skifte af smgre kglevaeske pumpe................... 56
Kapitel 8
Rutine og specielle vedligeholdelser ....................... 56
8.1 Daglig vedligeholdelse ..........cccceeveenieniennnnne. 56
8.2 Ugentlig vedligeholdelse ..........cccccereeneennenne 56
8.3 Manedlig vedligeholdelse...........ceevevrerrerreennne 56
8.4 Seks maneders vedligeholdelse ....................... 56
8.5 Olie for smgre kglevaske..........cccceveeniennenne. 56
8.6 Salg af Oli€...c.eevueerieriieniieiieieeeeeeeee 56
8.7 Specielle vedligeholdelser ..........c.ccceceevueennenne 56
Kapitel 9
Materiel klassificering og valg af verktgj............... 57
9.1 Definitioner af materiel .........cccccevceerienienennne. 57
9.2 Valg af sKive....ccoereeviininiccincceciceeees 57
9.3 Teandernes afstand ..........ccceveeeriereenieneenneenne. 57
9.4 Savning og forhgjning af hastigheden............. 58
9.5 Drift af SKivVen.....cccccecvirviiriiniiniinecniceeee 58
9.6 Skivens StrUKUT ......coceeviirienienienienienieneene 58
9.7 Type af SKIVer .....cocueriiiiiiiiiieiceerteeeee 58
Taendernes form ..........ccoceveeeveiiiiiinienienicee 58
Tendernes savevinkel ............ccocceeviiiiiiiiniene 58
9.7.1 Test af rekommanderet sav
PATAMELTE ....eeeveeeereeeireeiieeeieeeieesaeeenes 59
9.7.2 Tabel af sav hastigheden i
overensstemmelse med diameter ......... 59
Kapitel 10
Maskinens KOmponenter .........cc.cceevvveevveeeenieeeneeennne. 60
10.1 Liste med reservedele........ccooeeeerieneenecnnene 60
Kapitel 11
Fejls@gning.......cccceeueeieiiinieeieeieee e 62
11.1 Skive og sav diagnose .........ccccceveeeeereereernene 62
11.2 Elektriske komponenter diagnose.................... 62

Bestilling af reservedele
* Ved bestillingen reservedele skal dette angives:
MASKINENS MODEL
SERIENUMMERET
DELENS HENVISNINGSNUMMER
Uden disse referencer KOMMER VI IKKE TIL AT
LEVERE reservedele. Se punkt 10.1 — liste over reser-
vedele.

1. Referenceramme for bestemmelser for
ulykkestilfelde forhindring

Denne maskine er fremstillet i overensstemmelse med
de nationale og samfundsmessige ulykkestilfelde
forhindring bestemmelser. Ved uegnet anvendelse og/
eller manipulering med sikkerhedsanordninger, frata-
ger fremstilleren sig ethvert ansvar.

1.1 Rad til operatgren

* Kontroller at spendingen indikeret pa pladen, fest-
net til maskinens motor, er den samme som ledning-
ens spanding.

* Kontroller virkningsgrad i din el-forsyning og dit

jordforbindelsessystem, tilslut maskinens el-kabel

til stikkontakten og jordledning til jordforbindelses-
system.

Nar verktgjets hoved er i hvilende stilling (ophgjet),

den tandskive skal vare stationzr.

Det er forbudt at arbejde med maskinen uden sker-

me.

Tag altid stikket ud af kontakten inden skifte af

skerm eller ved udfgrelse af vedligeholdelsesar-

bejde ogsa i tilfelde af at maskinens funktion er
afvigende.

Anvend altid passende beskyttelsesbriller.

Leg aldrig dine haender eller arme ind i savningsom-

radet mens maskinen er i drift.

Flyt aldrig maskinen under savning.

* Anvend ikke Igse kleder eller langarmede trgjer,
som er for lange, handsker som er for store, arm-
band, halskader eller nogle andre smykker for at
undgd de bliver viklet ind i maskinens bevagelige
dele under driften; set langt har op.

* Hold omradet frit fra udstyr, vaerktgj eller nogle
andre objekter.

* Udfgr kun en funktion ad gangen og have aldrig flere

genstande i dine hender pd samme gang. Hold dine

hander sa rene som muligt.

Alle indre og/eller indre funktioner, vedligeholdelse

eller reparationer skal udfgres i et veloplyst omrade

eller der skal findes tilstreekkeligt lys fra ekstra kil-
der for at undga ubetydelige ulykker.

1.2 Placering af skerme mod tilfzldig kontakt

med verktgjet

 Grat metalskerm fastskruet pa skivehovedet.

* Selvregulerende mobile blat plastikskaerm udstyret
med koaxialt fikseret skerm.

51

52

1.3 Elektrisk udstyret
* Det elektriske udstyr garanterer beskyttelse mod
elektriskstgd, som et resultat af direkte eller indi-
rekte kontakt. De aktive dele af udstyret er placerede
i en kasse i hvilken adgang til begrenset af skruer
som kun tages vak med et specielt verktgj; delene
er forsynet med vekslende strgm ved lav sp@&nding.
Udstyret er beskyttet mod stenk af vandet og stgv.
Beskyttelse af systemet mod kortslutning garanterer
en hurtig sikring og jordning: i tilfelde af overbe-
lastning af motoren, beskyttelse er forsynet med en
varmesonde.
* [ tilfeelde af strgmafbryd skal den specifikke start-up
knappe sattes i den forrige stand.

1.4 Ngdsfald

* [ tilfelde af fejlagtige funktioner eller farlige forhold
skal maskinen standes med det samme ved at trykke
pa den rgde og blgde knappe.
HUSK: For at genstarte maskinens funktion efter
hvert ngdsfald skal den specifikke start-up knappe
reaktiveres.

2 REKOMMANDATIONER OG RAD
FOR ANVENDELSE

2.1 Rekommandationer og rad inden maskinen
tages i brug

* Maskinen er designet for savning i byggematerialer
af metal med forskellige former og profiler, anven-
delse pa varksteder, drejningsverksteder og almin-
deligt mekanisk konstruktionsarbejde.

* Kun en maskinist behgves for at kunne anvende
maskinen.

* For at opné en god indkgring af maskinen rekom-
manderes det at starte at anvende den i intervaller i
ca. en halvtime. Denne drift skal gentages to eller tre
gange, efter det kan maskine anvendes uafbrudt.

e Inden start af hver savningsfunktion veer sikker pa
at delen er sat fast i skruestikket og at enden har en
passende stgtte.

* Anvend ikke klinger af andre stgrrelser end de
angivne i maskinens specifikation.




* Hvis klingen kommer til at sidde fast under savning,
lgsggr drift knappen med det samme, slukke for
maskinen, dbn skruestikket forsigtigt, tag stykket
vaek og kontroller at klingen eller klingens tender
ikke er skadede. Hvis det er skadede, skift klingen
ud.

* Inden udfgrelse af reparationer pa maskinen konsul-
ter fgrst med handleren.

3 TEKNISKE BETEGNELSER

3.1 Tabel for savningskapacitet og tekniske
detaljer

Savnings-
effektivitet | @ o | 0O| 4
90° 80 100 90 115x70
90°-45° 70 90 80 85x70
AT e 20651 -0208
TYPE e MCC 315
Trefase elektrisk motor for
2-rotationshastigheders klinge ............... Hp 1.6
Formindskelses gear i oliebad ........... Ratio 1:34
Maksimal klinge diameter .................... mm 315
Klingens rotationshastighed ................ rpm 42 /84
Hullet i savbladet .......c.cccoceevevreeennene. mm 32
Skruestikkets abning............cccceeeveuennene. mm 120
Maskinens VEZt ......cccceveeeveerrieeriiennieenns kg 165
4 MASKINDIMENSIONER —
TRANSPORT, INSTALLATIN OG
NEDMONTERING
4.1 Maskindimensioner
| Q
- >
Z
a
| Y g
| —
s 1 L {8 Tr—1]
1050 500 J
e rf ™ :'I

4.2 Transport og eftersyn af maskinen

Hvis maskinen skal forskydes i sin egne emballage,
anvend en gaffeltruck eller lgft den op med remme
som billedet viser.

4.3 Minimale krav for lokalet til maskinen

* Maskinens sp@nding og frekvens er overensstem-
melse med maskinens specifikationer.

* Miljgtemperaturen fra - 10° C til + 50° C.

* Relativ fugtighedsgrad ikke over 90%.

4 4 Stgtteben for maskinen

580

70 440 70

290
"
J——
—

270

SOKKELPROFIL

* Positioner maskinen pa et fast cementgulv, forsgg i
den bagende det mindste afstand med 800 mm fra
vaeggen; forankr den til market som billedet viser i
diagrammet, anvend skruer og ekspansionspropper
eller bind fast med stenger i cementen, sikr at den er
i det samme niveau.

4.5 Instruktioner for elektriske tilslutninger

* Maskinen er ikke udstyret med en el-kontakt, s
kunden skal montere ind i en passende for sit egne
arbejdsforhold:

53

1. Koblingsdiagram for 5-trddsystem med en neutral for trefase-
maskines vegfatning for en 16A kontakt.

R=L1

S=L2

T=L3

PE =GND

N = NEUTRAL

2. Ledningsdiagram for enfasesystemkontakter for en 16A kontakt.

|

=LI1
f :... =12
=PE

4.6 Instruktioner for montering af bevagelige
dele og tilbehgr

* Del 1 Skru Igftestang mod hovedet og fikser den.
* Del 2 Monter handtaget ind i stangen.
* Del 3 Fikser sokkelen fast pa bunden.

4.7 — Standsning af maskinen
* Hvis maskinen ikke anvendes under en lengere
periode rekommanderes det at udfgre fglgende:

1. Lgsggr kontakten fra den elektriske forsyningspa-
nel.

. Lgsn returfjederens hoved.

. Tem kglevesketanken.

. Ggr maskinen ren og smgr den forsigtigt.

. Hvis ngdvendigt dek maskinen.

W A W

4.8 — Nedmontering

Generelle regler

Hvis maskinen skal permanent demonteres og/eller

smides ud, del materialet op som skal disponeres efter

type og sammens&tning fglgende:

1. Stgbejern eller jernholdigt materiale, sammensat af
kun jern og sekund@re rdmaterialer, burde tages til
et stgberi for at gensmelte efter at have blevet fjer-
net fra indhold ( klassificeret i punkt 3).

2. Elektriske komponenter, inklusive kabel og elektro-
niske materialer (magnet kort osv.) falder inden for
kategorien af materiale klassificerede som lignede
som stedmassigt affald i overensstemmelse med
Europaisk Union, sa de burde placeres ved siden af
indsamling af den offentlige affaldsservice.

54

3. Gamle mineraler og syntetiske og/eller blandede

olier, emulgerende olier og fedt er specielt affald,
sa de skal samles ind, transporteres og derefter pla-
ceres i affaldet for genbrugte olier service.
HUSK: siden standarder og lovgivning om generelt
affald er i et tilsand af forlgbende udvikling, som er
en fglge af forandringer og variationer, skal bruge-
ren holde sig informeret om bestemmelserne, som
er 1 kraft i tilfaldet, ndr maskinen anvendes da disse
kan skille sig ud fra de beskrevne instruktioner
oven, som bliver opfattet som generelle regler.

5 MASKINENS FUNKTIONELLE

DELE

5.1 — Funktionshovedet

* Maskinens dele udggr sammen med delene som
overfgrer bevagelse (motor, reduceringsenhed),
kogleveske smgrepumpe og andre elektriske kompo-
nenter.

0.7,5%\} :

5.2 — Skruestik

* System for fastspending af materiale under savning,
mangvreret mod handhjulet. Den medfglger med en
anti-grad anordning for at blokere den del som skal
saves.

5.3 — Fundament

* Stgttekonstruktion for FUNKTIONSHOVEDET
(rotations arm for gradvis savning, med respek-
tive blokeringssystem), SKRUESTIKKET, STANG
STOPPET, og fatning for savnings KOLETANKEN.




6 BESKRIVELSE AF
ARBEJDSCYKLUS

Inden mangvrering skal alle hoveddele af maski-
nen stilles ind i deres optimale tilstand ( se kapitel
”Regulering af maskinen”).

6.1 — Opstart og savningscyklus

==

* Var sikker pa at maskinen ikke er i ngdsfald til-
stand; hvis det er det, tryk den rgde knappe ud (1).

* Placer emnet, som skal saves i skruestikket (3) og
klem stykket pa plads med handhjulet (5).

» Tag fat i handhjulet (4) af HOVED kontrolarmen
og tryk pa knappen (2), kontroller at klingen drejer i
angivet retning (hvis ikke, flytte de to fase ledninger
om): og at kglevaeske kommer tilstreekkeligt ud.

Skereren er nu klar til at anvendes; tenk pa at SAV
HASTIGHEDEN og TYPEN af KLINGE - kombi-
neret med en passende nedsynkning af hoved — har
en afggrende betydning for savningens kvalitet og
maskinens funktion (for yderligere detaljer om dette
emne se kapitel om “Materiale klassificering og valg
af klinger”).

* Ved f@rste savning med en ny klinge for at beskytte
klingens livslengde og effektivitet skal de fgrste to
til tre savninger udfgres med let tryk pa emnet, sa at
tiden for savning er ca. dobbelt sd langt end det er
normalt (se kapitel om ” Materiale klassificering og
valg af klinger” i emnet og "Drift af klinge”).

* Tryk pa den rgde ngdstopknappe (1) i tilfeelde af
farlige situationer eller almindelig teknisk fejl, s& at
maskinens standes med det samme.

7 REGULERING AF MASKINEN

7.1 — Klingehoved

* Hvis det opstar et overdrevet aksialt spil i forbin-
delsesled er det tilstrekkeligt at bare drag skruerne
(6) fast, veer opmeerksom pa at ikke drag leddet for
meget.

7.2 — Skruestik
* Det behgves ikke at ggres nogen justeringer pa
anordninger.

7.3 — Regulering arms stop

* Hvis det er utilstreekkelig blokering af hoved armen
i den gnskede position, Igsn skruen (1) pa stangen,
hold bgsning (2) i position, drej stangen til hgjre og
drag skruen igen.

INDEN UDF@RELSE AF FOLGENDE FUNKTION
SKAL DEN ELEKTRISKE STR@MFORSYNING
OG EL-KABEL KOBLES HELT AF.

7.4 — Skift af klinge

Ved skifte af klinge:

* Lgsger det bevaegelige gule, hvide og orange skerm
og drej det tilbage.

* Bloker et stykke tre i skruestikket og bgj klingen
mod det.

* S@t den specielle skiftnggle som medfglger i og
fjern skruen (1), lgsn den ved at dreje mod uret fordi
den har en venstregevind, lad den glide af flangen,
som holder klingen fast.

* Monter den nye klinge ind, kontroller savnings
retningen af tenderne, s@t flangen, skruen og det
bevagelige hvide, gule og orange skerm tilbage.

55

7.5 Skift af kgle-smgremiddelstankens pumpe

* Fjern rgret til smgrekglesystemet af.

* Fjern fasts@tnings skrue af og skift den lille pumpe
ud, veer forsigtigt sé at den drivende stengel er cen-
treret pa drivakslens leje.

8 RUTINE OG SPECIELLE

VEDLIGEHOLDELSE
VEDLIGEHOLDELSESARBEJDE ER LISTET
NEDAD OG DELT OP I DAGLIG, MANEDS
OG SEKS-MANEDS INTERVALLER. HVIS
FOLGENDE FUNKTIONER NEGLIGERES
OPSTAR DER FOR TIDLIGT SLID PA MASKINEN
OG RESULTER I DARLIG FUNKTION.

8.1 Dagligvedligeholdelse

* Almindelig renggring af maskinen for at tage akku-
mulerede hgvlspaner bort.

* Fyld niveau op af smgre kglemiddel.

* Kontroller slitage pa klingen.

* Lgft hovedet op i hgjre position for at undgé spen-
ding pa returfjederen.

* Kontroller funktionalitet af ska&ermet og ngdsfaldet.

8.2 Ugentlig vedligeholdelse

* En mere ngjagtig renggring af maskinen for tage
akkumulerede hgvlspéaner bort, iser fra smgre kgle-
middelstanken.

* Renggring af filtret af pumpens indsugnings hoved
og indsugnings omrade.

* Renggr og smgr skruen og den glidefgring i skrues-
tikket.

* Renggr klingens beholdere.

* Slib klingens tender.

8.3 Manedlig vedligeholdelse

e Kontroller stramhed af skruerne pa motoren, pum-
pen, ka&ben og skarmet.

* Kontroller at skermet ikke er skadet.

¢ Smgr hoved forbindelsesled stift.

8.4 Seks maneders vedligeholdelse

 Skift olien i reduktions enhed, anvend olie af typen
DEARCO 85W-140 af NATIONAL CHEMSERCH
eller MOBIL GLYCOLE 30 eller KLUBER

56

SITHESO 460 EP eller en modsvarende olie pa
en fremgangsmade som
folger:

* Tag kontakten ud af
den elektriske kasse og
skru den bevage-lige
hoved havearm ud.

* Lad den gamle olie
lgbe ud gennem
oliedranet (1).

* Hzld ny olie i op til 12
markeringen (2) gennem havearmens
faste hul. Hold hovedet i en horisontal position.

e St alle dele sammen igen.

8.5 Olie for smgre kglevaeske

Med tanken pa den omfattende raekkevidden af pro-
dukter pd markedet kan brugeren valge den mest pas-
sende efter sit eget behov, kan denne anvendes som
reference til typen SHELL LUTEM OIL ECO.

Den mindste procentsatsen af fortyndet olie i vandet
er 8 —10 %.

8.6 Salg af olie

Salg af disse produkter er kontrolleret af strikte for-
skrifter. Se kapitlet "Maskinedimensioner — Transpor-
tering, Installation og Nedmontering” i afsnittet “ned-
montering”.

8.7 Speciel vedligeholdelse

Speciel vedligeholdelsesarbejde skal udfgres af kvali-
ficeret personale. Dog rekommanderer vi at kontakte
med en handler og/eller importgr. Udtrykket Speciel
vedligeholdelse dekker ogsa genindstilling af beskyt-
telse, sikkerhedsudstyr og anordning.

9 MATERIALE KLASSIFICERING OG
VALG AF VARKT®J

Siden maélsa@tning er at opna en udmearket savnings
kvalitet, de forskellige parametre, som hardhed af
materiale, form og tykkelse, tvergaende savning sek-
tion af emnet, som skal saves, valg af savklingens type,
savningshastighed og kontrol af det nedgéende hoved,
skal vere i en passende kombination. Disse specifika-
tioner skal saledes harmoniseres i kombination under
en funktion, tilstand, i overensstemmelse med sund
fornuft for at opna et optimalt tilstand som ikke kraever
utallige funktioner til forberedelse af maskinen, nar
det er mange forandringer i arbejdet, som skal udfgres.
De forskellige problemer, som kommer op fra tid til
tid, kan blive Igst meget nemmere hvis maskinisten
har godt kundskab om disse specifikationer.
SALEDES RADER VI DIG AT ALTID VALGE
ORIGINALKLINGER SOM GARANTERER
OVERORDNET KVALITET OG FUNKTIONER.




9.1 Definition af materiale

Tabellen nedad er en fortegnelse af betegnede mate-
rialer, som skal saves, for at kunne valge det rette
vaerktdj.

9.2 Valg af klinge

For det fgrste skal afstanden mellem tenderne valges,
passende for materialet, som skal saves i overensstem-
melse med disse kriterier:

* Stykket med en tynd og/eller varierende sektion sé

som profiler, rgr og plader behgver lukkede tender,
sa at antallet af teender, som samtidigt saver, er fra 3
til 6;

* Stykket med store tvaergaende sektioner og faste sek-
tioner behgver bredt mellemrum mellem tenderne
for at tillade for stgrre omfang af span og bedre tand
penetration;

* Stykket lavet af blgdt materiale eller plastik (lette
ledninger, mild bronze, teflon, tre osv.) behgver
ogsa bredt mellemrum mellem tenderne.

TYPER AV STAL KARAKTERISTIK
BRUK I D F GB USA Hérdhed Hardhed R=N/mm*
UNI DIN AF NOR SB AISI-SAE BRINELL ROCKWELL
HB HRB
Konstruktionsstal Fe 360 St37 E24 -- 116 67 360+480
Fe 430 Std4 E28 43 148 80 430+560
Fe 510 St52 E36 50 180 88 510+660
Kulstof Stal C20 CK20 XC20 060 A 20 1020 198 93 540+690
C40 CK40 XC42H1 060 A 40 1040 198 93 700+840
C50 CK350 1050 202 94 760+900
C60 CK60 XC55 060 A 62 1060 202 94 830+980
Fjedre stal 50Crv4 50Crv4 50CV4 735 A 50 6150 207 95 1140+1330
60SiCr8 60SiCr7 9262 224 98 1220+1400
Legeratstél for haerdning 35CrMo4 34CrMo4 35CD4 708 A 37 4135 220 98 780+930
og anlgbning og for nitrer 39NiCrMo4 36CrNiMo4 39NCD4 - 9840 228 99 880+1080
herdning 41CrAIMo7 41CrAIMo7 40CADG12 905 M 39 232 100 930+1130
Legerat 18NiCrMo7 --- 20NCD7 En 325 4320 232 100 760+1030
indsatshardningsstal
20NiCrMo2 21NiCrMo2 20NCD2 805 H 20 4315 224 98 690980
Stal for holdere 100Cr6 100Cr6 100C66 534 A 99 52100 207 95 690980
Verktgjs stal 52NiCrMoKU 56NiCrMoV7 - 244 102 800+1030
C100KU C100W1 BS1 S-1 212 96 710+980
X210Cr13KU X210Cr12 Z7200C12 BD2 - BD3 D6 - D3 252 103 8201060
58SiMo8KU Y60SC7 S5 244 102 800+1030
Rustfrit stal X12Cr13 4001 410 202 94 670+885
X5CrNil810 4301 Z5CN18.09 304 C 12 304 202 94 590+685
X8CrNi910 - - - - 202 94 540+685
X8CrNiMo1713 4401 Z6CDN17.12 316 C 15 316 202 94 490+685
Kobber blanding Aluminium kobber blandning G-CuAll1Fe4Ni4 UNI 5275 220 98 620+685
Speciel messing Specielt magnesium/silikone messing G-CuZn36Si1Pbl UNI5037 140 71 375+440
Bronze Magnesium bronze SAE 43 - SAE 430 120 96 320410
Fosfor bronze G-CuSn12 UNI 7013/2a 100 56,5 265+314
Stgbejern Gra rajern G25 212 96 245
Kompakt stgbejern GS600 232 100 600
Aducergods W40-05 222 98 420
9.3 Taendernes afstand /(- \s] S ( mm) Afstand Form Hastighed
e I4 ’
Sonol tidligere navnt Qette bergrer fglgende faktorer: &rt Oopil 2 4.6 B form 5
* Hardheden af materialet
* Dimensionen af sektionerne A 25 8 C massiv 2
* Tykkelsen af vaggene t [1 5+10 8 C massiv 1
ey
i Over 10 8 C massiv 1
5 E Op til20 8 C massiv 1
- 20+50 10 C massiv 1

57

9.4 Savning og forhgjning af hastigheden

Savehastigheden (m/min) og forhgjning af hastig-

heden (cm*min=overflade, som kligens tender pas-

ser over ved bortfjernelse af span) er begrenset af
udviklingen af varme i n@rheden af toppen t&nderne.

* Savehastigheden er underordnet modstanden af
materialet (R=N/mm?), til dennes hardhed (HRC) og
til dimensionerne af det bredeste omrade.

* En for hgj hastighed (=klingen nedstigning) er arsag
til at klingen afviger fra den ideale savlinje, skaber
en ikke ret savlinje pa bade det vertikale og det hori-
sontale plan.

9.5 Drift af klingen

Ved savning for fgrste gang er det god praksis at kgre
varktgjet ved at ggre serie af savninger ved en lav has-
tighed (=30~35 cm?min pa materialet med en middel
dimension afh@ngig af savekapaciteten og den faste
forme af omradet af det normale stal med R=410~510
N/mm?), sprgjte saveomradet med den smgring kgle-
vaske under arbejdet.

9.7 Type af klinger

Klingerne skiller sig ud fra i deres konstruktion
vasentligt karakteristisk, s& som:

* Taendernes form

* Taendernes savevinkel

Tendernes form

Profilen af tenderne ath@nger af stgrrelsen, formen

og tykkelsen af omradet, som skal saves enten ret eller

ved en vinkel. Det kan ogsa variere i overensstem-

melse med afstanden mellem taenderne, men ikke sé

tydeligt for at ggre dette til et element af klassificering.

* Fine tender skal vaelges for savning i sma omrader
med en formprofil og rgrformig sektion med tynde
vaegge (2-5 mm afh@ngig af materialet).

 Store tender passer for savning i medium og store
faste sektioner eller tykke profiler eller rgrsektoner
(over 5 mm).

58

“A” tender:
normalt fine teender

“B” tandning:
normalt store tender med eller
uden spanskarende skare

bbb

“C (HZ)” tender:

store tender med ganske grove
tender med en healdning pé
begge sider, alternering med en
afsluttende tand uden hazldning.
Den grove tand er 0.15-0.30 mm
hgj.

—"

Tendernes savevinkel

Hver tand har to savevinkler:
o : front haeldnings vinkle
v : bag h®ldnings vinkel

SLIBNING AF RUNDSAV

“AW?” tender:
fine tender med en altererende
side heldning

“BW?” tender:

stor tandning med en haldning
altererende sides uden spénskee-
rende snit

Ekstra tender:

Klinger lavet pa den made anven-
des for savning i ikke-jerholdige
metaller. S& som letmetallege-
ring, plastik og frem for alt i
treearbejde. Tenderne er i hérd-
metal (HM) plader af messing pa
kroppen af klingen. Der findes
varierende typer of former, med
tanken pa omfatning af omradet
er emnet ikke udvidet mere end

sd her.

=

&4

\f\l"’“‘]

T| 3145|617

819 |10]| 12| 14| 16

p|13[16]21]25]|29

34138 (42(5,1[(59(72

d 1,52 (25| 3|35

41451516 | 7| 8

h=0,2 mm

h=0,3 mm

Heldning varierer specielt i overensstemmelse med
typen af materialet, som skal saves.




9.7.1 Test af rekommanderede saveparametre

= E = HERERREE §, E § E E o = E e % 2| 2 2 £
Et = E Elzz| sz| £S5 £ FELDE £ £ £ El «E1 8E|SE! SE
Z1 2% =zl zs| 28| %% Zt s | 22 22 Z1s2 z 21452122122 22
=212 B | ES| 22| 28128} 2 | 65|55 21:8|¢L% §1EE1 2231581 %83
PR ORI DUR - ORI CR [B UN [ V00 BB I DU I OB RCRU RO - JURN BP-IUR B ORI U IO -
* Savevinkler SRR R A 160 ] a2 | 18] s
S 0 g ] ] & & ] & e | w| e ] e B B | ] 1e | e g g
" " twm |5 4 4 3 2 4 4 R 5 5 5 4 & 5 4 a 2
- vimir | 5o} s0] 20| 15 s| 20| 20| 25| 1100] z00]| 400| 400! 20| 600 | 506} S0 19| 18
Avmit | 160) 13| o | 0| 8] 50} 5o oo | 1Bo0{ 40| 6001 800 160 | 1100} V00| 180 30} 30
“T mm 7 6 6 4 3 6 6 6 8 7 8 7 8 6 7 4 4 3
20 - 40 Vi, it 45 30 20 15 g 19 19} 23| ioo0] o) aso{ 400l 1104 00 400 45 18 33
pRe avmm/t | 50} 120 vio] 60| 33| 45{ s 1wo| 1re0f 400 eos| 700] 150 | 1o | soo | 50 1201 &0
=) T mm 0 3 8 6 4 B 8 sl 21 1] n| 1w B 0] 10 & 51 4
§ 40 - B0 VI e as | usl @] 14 g i8] 8] o2 o900 160§ 306 | 9501 wo! s3] ase| 45 S
et Avmmis | 140] 0] wo] S0 30] 45 45| 90| teoo} 350 ] 5501 oo | 4o | dooo | s00 | tan | 110 ] i
8 T mm 1z 12l g 8] il 1} v6] 12| 141 2| | 12| 1] 10 81 5
21 60- 9@ i 40 e8] 17| 14 81 17{ 17| 20{ do0| 460} 2501 3o0) 90| s50| 3sO | as} 7| a0
; avmmiy | 130 o] 50 50| 8y 40f 40| @04 1400 300 | 6501 600 | 130§ 900 | 00| 13¢-| 1w e
[} *T mm 14 14 14 12 8 14 14 14 B8] 14 17 14 12 18 i6 12 6| &
:g 96~ 110 vty s8] 201 15| 13 g 16 15} 19} 7o0) 140 | 200) 280 70} S00| 306) 4o 6| 8
=I5 Av st o] w0 a0 45 1 s 40 40 b 980§ 1300 ] o0 | s00i s00 | ol 900 | See | om0 | 00| o0
o T mm 16 16 18 14 10 1§ 16 18 20 18 18 16 14 8 18 14 8 [
119 730 Vi 361 20 14| 13 7 11 ta 471 s00| vi0 | 180} 200| eo | 500| 30e{ 35| w| @
av it 1 60| ool 70| 48] 25 38 35| 7o) vioo| 250 | soo) 500f wo | wop| 4vo| oo S| 90
"’i"mm 18 i6 18 14 12 16 16 15 20 16 20 18 16 i8 18 18 10 5]
130 -150 it i’ o) ] | 12 7| i 12| w| sesl wo| te0f o] so] a0l w0 5]
Ay mmir 20| #0.] €| 40} 22| a3s) 25| eo| soo| 2s0| 400 ) ac0f 90 soo| 40| so| 1] w0
Rekommenderat smgremiddel Emulsion - saveolie Tor Tgr petroleum Emulsion Saveolie Emulsion
9.7.2. Tabel af savehastigheden i overensstemmelse med klingens diameter
o 50 450 425 408 J0 3@ B W 375 250
s ! ! i - -
206 vt mimin _// = — e = 1795
1 ~ |1 . ] g
181 e = T e Er
A L Y T ] 2 ]
16t : = + -
- — =
148 -2 T T
- =
120 o e
] L~
100 : g / . e :**"M/ ‘‘‘‘‘‘ -1 ] .
8 A e e DT
L e I e g RS Y, = @x314x0
0 e 1 1060
. e i e (G g W g .
wl W S ot i
§ =
2 — = gimin]
18 20 30 46 56 60 70 80 90 100 110 128 130 140 150 160 170 180 190 200 2110 220 236 240 250 260 270
Ngglen

T

Av mm/min

Tandafstand i millimeter

Ophgijelse i millimeter per minut
Sav hastighed i meter per minut

Antal af omdrejninger per minut

V1 m/mm

Az Tand ophgjelse

Ng/min

Z Antal tender pa klingen
p Tandernes dybde

Diameter af tenderne runding tapper afstand
Tand fremstikkende

Front h®ldning
Bag hzldning

Maksimal trekspaending

Plade dele af sav overflade
Rgr diameter eller profil bredde

10. Maskinens komponenter — 10.1 Liste af reservedele

Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |[Spindle shaft 1 A83 [Nut 1
A02 |Lock Nut 1 A43 |[Worm gear 1 A84 |Lock bolt with knob 1
A03 |[Shaft 1 A44 |Lock Nut 1 A85 |Filter plate 1
A04 [Machine base 1 A45 |Stopper 1 A86 |Lift ring 3
AO05 [Roller bracket 1 A46 |Vise bench 1 A87 |Drainage 1
A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 [3 A88 |Washer 5/16" |2
A07 [Roller 1 A48 [Swing arm (base) 1 A89 |[Hex socket cap screw  |[M8x25 |2
A08 |C-clip S-12 2 A49 |Support rod 1 A90 |[Hex socket cap screw 1
A09 |Hex socket cap screw  [M8x20 |1 AS50 |Vise clamp 1 A91 [Supporter 1
A10 |Washer 5/16" |1 A51 [Groove jaw 1 A92 |Washer 5/16" |2
All [Handle wheel 1 AS52 |Small groove jaw 1 A93 [Hex cap screw M8x20 [2
Al12 [Pin 1 AS53 |Trigger switch with handle 1 A94 |Screw M5 4
A13 |Bearing bushing 1 A54 |Nut MI10 1 A95 |Stop button 1
Al4 |[Bearing 1 AS55 |Control handle rod 1 A96 |Start button 1
Al5 |[Bushing 1 A56  |Nut M20 1 A97 |Emergency switch 1
A16 |Leading screw 1 A57 [Nut M20 1 A98 [2/4P selection switch 1
A17 |Lock handle 1 A58 |Machine head 1 A99 |Pump selection switch 1
A18 [Sliding vise 1 A59 |Ball bearing 6205zz |1 A100 |Control box panel 1
A19 [Washer 1 A60 |Ball bearing 6301zz |1 A101 |Washer 5/16" |2
A20 [Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  [M8x20 |2
A21 |[Plate 1 A62 |Hex cap screw M8x20 [4 A103 |Electric control box 1
A22 |Hex socket cap screw  [M12x25(2 A63  |Washer 5/16" |4 A104 |Control box button plate 1
A23 [Washer 5/16" |2 A64 |Flange 1 A105 [Magnetic connector 1
A24 |Hex socket cap screw  [M8x20 [2 A65 |Oil seal 1 A106 |Fuse set 1
A25 [Spring 1 A66 |Worm shaft 1 A107 |Cover plate 1
A26 |[Washer 5/16" |1 A67 |Coupling 1 A108 |Transformer 1
A27 |Hex socket cap screw  [M8x20 |1 A68  |Motor 1 A109 |Relay 1
A28 [Switching handle 1 A69 |Wire terminal clamp 4 A110 |Plate 1
A29 [Washer 1/4" 1 A70 |Control wire 1 Al11 |Support plate 2
A30 [Hex socket cap screw  [M6x12 |1 A71 |Hex cap screw M8x20 [4 A112 |Washer 5/16" |2
A31 [Washer 1/4" 1 A72 |Washer 5/16" |4 A113 |Hex socket cap screw  [M8x16 |2
A32 |Nut M8 1 A73 |Oil pilot PT1/2" |1 Al14 |Screw M5 2
A33 [Switching plate 1 A74 |Set screw PT1/4" |2 A117 |Cover 2
A34 |C-clip A75 |Shaft 1 A118 |Screw 2
A35 |Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 |Nut M12 1 A121 |Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
A39 |Hex socket cap screw  [M12x35(1 A80 |Length setting rods bracket 1 A123 [Anti-dust plate 1
A40 |Fixing flange 1 A81 [Upper length setting rod 1 A124 [Plate 1
A41 |Saw blade 1 A82 |Lower length setting rod 1

Item |Description Size QTY

BO1 |[Stand 1

B02 |Nut M6 4

B03 |Washer 1/4" 4

B04 [Support plate 1

BO5 |Washer 1/4" 4

B06 [Hex cap screw M6x15 |4

B07 |Coolant tank 1

BO8 [Hose 1

B09 |Hose clamp 1

B10 |Washer 1/4" 2

B11l |[Hex socket cap screw  [M6x16 (2

B12 [Coolant pump 1

B13 [Connecting bolt 1

B14 |[Hose clamp 1

B15 |Hose 1

B16 [Hose clamp 1

B17 [Valve 1

B18 |Wire 1

B19 |Hex cap screw M6x15 |4

B20 |Washer 1/4" 4

B21 |Hex cap screw M6x15 |2

B22 |Washer 1/4" 2

B23 [Support plate 1

B24 |Screw M5x6 |4

B25 |Cover plate 1

B26 |Collar 1

59

60




Explosion draw A 11 Fejlsggning

Dette kapitel viser eventuelle fejl og tekniske fejl, som kan opstd, nr maskinen anvendes og foreslar eventuelle
lgsninger for at lgse dem. Den fgrste paragraf tilbyder diagnoser for VERKT@J og SAVNINGER, den anden for
ELEKTRISKE KOMPONENTER.

11.1 Klinge og sav diagnose

Funktions fejl Mulig arsag L@sning

Tandskade For hurtig fremad flytning Formindsk fremad flytningen

Fejl savehastighed Skift klingens hastighed og/eller diameteren.
Se Kapitlet, "Materiale klassificering og valg
af verktgj”.
A% A'?z\:m Fejl tand dybde Anvend en passende klinge. Se Kapitlet,

“Materiale klassificering og valg af verktgj”.
Darligt kvalitet pa klingen Anvend en klinge af hgj kvalitet.
Virkningslgs holder af stykket i skruestikket | Kontroller holderen i stykket.

Tidligere slidt tand glemt i savspor Tag alle dele forsigtigt vaek, som er glemt.

Savning genoptaget i et tidligere gjort spor. | Udfgr savning i nogen andre steder ved at pa
dreje emnet.

Utilstreekkelig smgrings péfyldning eller | Kontroller niveau af vaesken i tankbeholderen.
fejl emulsion Forgg strgmmen af smgrings pafyldning, kon-
troller at hullet og vaskens udlgbsrgr er ikke
blokeret.

Klebrig akkumulation af materiale pa | Kontroller blanding af smgrings keleolie og
klingen valg en bedre med hgjere kvalitet.

Explosion draw B o,
p For tidig slid pa Fejlagtig drift af klingen Se Kapitlet, "Materiale klassificering og valg af

5is klingen vaerktgj”, i paragraffen “Drift af klingen”.

B16
B17

Fejlagtig savehastighed Zndr hastigheden for klingen og/eller diame-

teren. Se Kapitlet, "Materiale klassificering og
valg af vaerktgj”og “Tabel af savehastighed

i overensstemmelse med klingens diameter”.

P —

B11
7 & Upassende tandprofil Velg en passende klinge. Se Kapitlet,
& ! = “Materiale klassificering og valg af vaerktgj”,
i paragraffen, "Type af klinger”, velg en pas-
823 B g W B2 sende klinge.
B22 B0 §

_ Fejlagtig tand dybde Vzlg en passende klinge. Se Kapitlet,
Be “Materiale klassificering og valg af verktgj”

- ap = Lav kvalitet pa klingen Anvend en bedre kvalitet pa klingen.

Utilstreekkelig smgrings pafyldning Kontroller niveau af vasken i tankbeholderen.
Forgg strgmmen af smgrings pafyldning, kon-
troller at hullet og vaskens udlgbsrgr er ikke
blokeret.

B7

B1

61 62



Funktions fejl

Mulig arsag

L@sning

Brakket klinge

Hardheden, formen eller sprakker i
materialet (oxider, fremmede partikler
indeslutter, brist af homogenhed osv.)

Fejlagtig savehastighed

Fejlagtig tand dybde

Vibrationer

Klingen skarpet fejlagtigt

Darlig kvalitet pa klingen

Ukorrekt emulsion af smgrings pafyld-
ning

Reducer sav trykket og/eller sav rgrelsen.

Andr hastigheden for klingen og/eller
diameteren. Se Kapitlet, "Materiale klas-
sificering og valg af verktgj’og “Tabel af
savehastighed

i overensstemmelse med klingens diame-

C3]

ter”.

Anvend en passende klinge. Se Kapitlet,
“Materiale klassificering og valg af
vaerktgj”

Kontroller den faestnede del pa emnet.

Erstat klingen med en som er bedre tilpas-
set og korrekt skarpet.

Anvend en klinge af hgjere kvalitet

Kontroller procentsatsen af vandet og olie
i emulsionen.

Funktions fejl

Mulig arsag

L@sning

Ryg pé saveoferfladen

For hurtig fremad flytning

Klingens tender er slidte

Utilstrekkelig smgrings pafyldning

Fortanding tillader ikke at bortfjerne span

Formindsk flytnings bevagelse, udgv
mindre tryk under savningen.

Slib verktgjet.

Kontroller niveau af vasken i tankbe-
holderen. Forgg strgmmen af smgrings
pafyldning, kontroller at hullet og
vaskens udlgbsrgr er ikke blokeret.

Velg en klinge med en stgrre tand dybde
som tillader bedre bortfjernelse af spéan
og som giver mere smgrings pafyldning.

Vibrationer i klingen

Fejlagtig tand dybde

Virkningslgs holder af stykket i skrues-
tikket

Dimensionerne af den faste sektion er
for stor med tanke pa det maksimalt till-
ladte sav dimensionerne

Klingens diameter er fejlagtig og/eller
for stor

Anvend en passende klinge. Se Kapitlet,
”Materiale klassificering og valg af
vaerktgi”.

Kontroller holderen i stykket.

Fglg instruktionerne.

Formindsk klingens diameter, tilpas den
til dimensionerne af emnet som skal
saves; den savende del af klingen ma ikke
vare for stor for formen af emnet som
skal saves.

Afskearer ret

For hurtig fremad flytning

Ineffektiv fastspaending af emnet i skru-
estikket

Klingens hoved er ret

Klingens sider er slebet forskelligt
Klingen er tyndere end den salgbar stand-

art

Snavs pa fastspa@ndings anordning

Formindsk flytnings bevagelse, udgv
mindre tryk under savningen.

Kontroller fastsp@nding af emnet, som
maske beveaeges sidelens.

Juster hovedet.
Velg den rette kvalitet ngjagtig i hver
detalje, angdende type og konstruktio-

nens karakteristik.

Ggr oplegning og kontak overflader rent.

Ryg pa saveoferfladen

Klingens diameter er ukorrekt og/eller
for stor

Ineffektiv fastspending af emnet i skru-
estikket

Formindsk klingens diameter, tilpas den
til dimensionerne af emnet som skal
saves; den savende del af klingen ma ikke
vare for stor for formen af emnet som
skal saves.

Kontroller fastspaending af emnet.

Klingen sidder fast i
sporet

For hurtig fremad flytning

Lav savehastighed

Fejlagtig tand dybde
Klabrig akkumulation af materiale pa
klingen

Utilstreekkelig smgrings pafyldning

Formindsk flytnings bevagelse, udgv
mindre tryk under savningen.
Forgg hastigheden.

Anvend en passende klinge. Se Kapitlet,
”Materiale klassificering og valg af
vaerktgj”.

Kontroller blanding af smgrings kgleolie
og valg en bedre med hgjere kvalitet.

Kontroller niveau af vasken i tankbe-
holderen. Forgg strgmmen af smgrings
pafyldning, kontroller at hullet og
vaskens udlgbsrgr er ikke blokeret.

63

64




11.2 Elektriske komponenter diagnose

Funktions fejl

Mulig arsag

L@sning

Den grgnne
kontrollampe "HL”
lyser ikke

Slukket lampe

Strgmforsyning

Sikring ”FU 17
Kortslutning

Ngdstop knappen ”SB 2” er sat pa "ON”

Cyklus genindstilling eller linje knappen ”SB 2”

Varmesonden indbygget i statorvikling har
slag af pa grund af motorens overhedning

Transformator "TC 1”

Sikring "FU 27

Hjelperele "KA”

Skift den ud.

Kontroller: - faserne
-kabler
-kontakten
Sp®ndingen skal begynde oppe fra sikringen.

Kontroller dygtigheden.
Identificer og eliminer.

Ver sikker pa at den er sat pa "OFF” og kon-
takterne er uskadede.

Kontroller mekanisk dygtighed.

Kontroller strgm kontinuiteten pa de to led-
ninger i pronen efter at have ladt motoren
kgles af i ca. 10-15 minutter. I tilfalde af at
der ikke er noget strgm i de to ledninger skal
motoren skiftes ud.

Kontroller at fgdespending er den samme
som linje spa@ndingen og at den giver et
verdi pa 24V ved ydelse.

Kontroller at sikringens funktionsdygtighed
og ver sikker pa at det ikke er noget kortslut-
ninger som udlgser beskyttelsen.

Kontroller at 24V nar spoleterminal nar
knappen “SB2” er nedtrykt; hvis dette sker
og releet ikke er selvfgdt skal den skiftes ud.

Motorstop med
kontrollampen "HL”
lysende

Fatningen og stikproppen indkoblet i den elek-
triske beholderen/ mikroafbryderen i hénd-
taget

Mikroafbryder ”SQ 1°” i handtaget

Fjernkontrol knappe "KM”

Motor "M 17

Kontroller at stikproppen er korrekt indsat
og var opmarksom pa efter nogle darlige
koblinger indeni beholderen.

Kontroller drift og/eller funktion; skift ud
hvis skadet.

Kontroller at faserne er pa plads pa béade
indgangs og udgangs; ver sikker pa at den
ikke er blokeret, at den lukkes ved fgdning,
at den ikke skaber kortslutning skiftt den ud
hvis det sker.

Kontroller at den ikke er brendt og at den
drejer frit. Den kan skiftes.

65

66



ENGLISH

CONTENTS

CONLENLS .ottt 67

Ordering Spare Parts........cccceeeereereeneeneeneeneeneennes 67

GUATANTEE ....eoveenrererieeieieeie ettt 67

Machine certification and identification

MATKING .eveiiieeiie e 67

Chapter 1

Reference to accident-prevention regulations ......... 68

1.1. Advice for the operator...........cceceeveeveereennenne 68

1.2. Location of shields against accidental contact
with the tool......c.ccoviviiiiniiiii 68

1.3. Electrical equipment according to European
Standard CENELEC EN 60204-1 (1992) ....... 68
1.4. Emergencies accordning to European
Standard CENELEC EN 60204-1 (1992) ....... 68

Chapter 2
Recommendations and advice for use .........c...c....... 68
2.1. Recommendations and advice br using

the machine..........ccoceeviiiiiiiiiiiieeeeee, 68
Chapter 3
Technical characteristics........ccoveeveereeneenecneennenn 69
3.1 Table of cutting capacity and technical

details ...eeeeeeeiiiieee 69
Chapter 4
Machine dimensions - Transport - Installation
Dismantling...........ccevveeriiiiniiiniieieeeeeee e, 69
4.1 Machine dimensions ........c..cceeeeeveereereerieennenne 69
4.2 Transport and handling of the machine........... 69
4.3 Minimum requirements for the premises

housing the machine........c..cccceeevireevcnienennne. 69
4.4 Anchoring the machine..........ccocceoverveericnncne 69
4.5 Instructions for electrical connection .............. 69
4.6 Instructions for assembly of the loose

parts and aCCeSSOTICS......ccvuverrerrererrerreenreeenens 70
4.7 Disactivating the machine ...........cccceceevenene 70
4.8 Dismantling..........ccocceevvieiniiiiniiiniieenieenieee, 70
Chapter 5
Machine functional parts ........cc.ccceeeveercieeecierreeennnnn. 70
5.1 Operating head.........cccoeveeverviieniieieeeeeeene 70
5.2 VICE ettt 70
5.3 Bed . 70
Chapter 6
Description of the operating cycle............ccceeueennnee. 70
6.1 Starting up and cutting cycle ........cccccevvevveenenn. 71

Chapter 7
Regulating the machine ..........ccccceeeveevcveecereneennnen. 71
7.1 Diskhead.....ccccooviriiiiiniiiiiiiiiccecee 71
T2 VICE ittt 71
7.3 Regulating arm blockage........c.ccoceeveevienuenennee. 71
7.4 Changing the disK .......ccccooveiviiiniiiiniinieenene 71
7.5 Changing the lubricating coolant pump .......... 71
Chapter 8
Routine and special maintenance ............c.cccecueeueenee 72
8.1 Daily maintenance .........c.ccceecveervveeeneeeneeenneen. 72
8.2 Weekly maintenance..........ccocceeevveerveeeneeenneen. 72
8.3 Monthly maintenance ...........ccceeeeereeeerveennnenn. 72
8.4 Six-monthly maintenance...........ccceeeveerveeennenn. 72
8.5 Oils for lubricating coolant...........cccccevueenennee. 72
8.6 Oil disposal ........cccceeveeneiiiiiienieeeneeeeee 72
8.7 Special maintenance ..........ccoceeeveeereeenieenneen. 72
Chapter 9
Material classification and choice of tool................ 72
9.1 Definition of materials........c..cceceereerienienennne. 72
9.2 Choosing the disk .....cccccecereeveenenenieencnenennee. 72
9.3 Teeth Pitch ..c..cooveriiriiriiiienicnecececceee 73
9.4 Cutting and advance speed.......cccceevveereeennnen. 73
9.5 Running in the disK.......cccccvrviieniiiiniiiniienene 73
9.6 Disk StIUCLUIE......coveruiiriiiieneeneeneeneeneeeeene 74
9.7 Type of diskS ...cccervereevieninieeiinieeciceeenees 74
Tooth shape.........ccoceerveiiiiiiniiiicieeeeee 74
Tooth cutting angle..........ccoceeveevcrneeceencennen. 74
9.7.1 Taste of recommended cutting
PATAMELETS ..eeeeeveeeeeeeireeeieeeieeeieeeeeeenes 75
9.7.2 Table of cutting speed according
to disk diameter.........cccceeveeveeneenieennen. 75
Chapter 10
Machine COMPONENLS .......c.cccevververuerreerseereerieeneenne 76
10.1 List of spare parts .......cccceeceeerveenveencveenseeencnens 76
Chapter 11
TroubleShOOting .........cceceeriiriieiiieieeeeeee e 78
11.1 Blade and cutting diagnosis.........ccccceceerevernenne 78
11.2 Electrical components diagnosis .........c..ce.e.... 81

Ordering spare parts
*  When ordering spare parts you must state:
MACHINE MODEL
SERIAL NUMBER
PART REFERENCE NUMBER
Without these references WE WILL NOT SUPPLY
the spares. See point 10.1 — list spare parts.

1. Referenceto accident - prevention regu-

lations

This machine has been built to comply with the natio-
nal and community accident-prevention regulations in
force. Improper use and/or tampering with the safety
devices will relieve the manufacturer of all responsi-
bility.

1.1 Advice for the operator

* Check that the voltage indicated on the plate, nor-

mally fixed to the machine motor, is the same as the

line voltage.

Check the efficiency of your electric supply and eart-

hing system; connect the power cable of the machine

to the socket and the earth lead to the earthing sys-
tem.

* When the tool head is in rest position (raised), the

toothed disk must be stationary.

It is forbidden to work on the machine without its

shields.

Always disconnect the machine from the power

socket before chaning the disk or carrying out any

maintenance job, even in the case of abnormal
machine operation.

Always wear suitable eye protection.

Never put your hands or arms into the cutting area

while the machine is operating.

Do not shift the machine while it is cutting.

* Do not wear loose clothing with sleeves that are too
long, gloves that are too big, bracelets, chains or any
other object that could get caught in the machine
during operating; tie back long hair.

* Keep the area free of equipment, tools or any other

object.

Perform only one operation at a time and never have

severeal objects in your hands at the same time.

Keep your hands as clean as possible.

All inernal and/or internal operations, maintenance

or repairs, must be performed in a well-lit area or

where there is sufficient light from extra sources so
as to avoid the risk of even slight accidents.

1.2 Location of shields against accidental contact

with the tool

* Grey metal shield screwed onto the disk head.

e Self-regulating mobile blue plastic shield, fitted
coaxially with the fixed shield

1.3 Electrical equipment
* The electrical equipment ensures protection against
electric shock as a result of direct or indirect con-

67

68

tact. The active parts of this equipment are housed
in a box to which access is limited by screws that
can only be removed with a special tool; the parts
are fed with alternating current at low voltage. The
equipment is protected against splashes of water and
dust.

1.4 Emergencies

* IIn the event of incorrect operation or of danger con-
ditions, the machine may be stopped immediately by
pressing the red mushroom button.
NOTE: Resetting of machine operation after each
emergency stop is achieved be reactivating the spe-
cifec restart button.

2 RECOMMENDATIONS AND
ADVICE FOR USE

2.1 Recommendations and advice for using the

machine

* The machine has been designed to cut metal buil-
ding materials, with different shapes and profiles,
used in workshops, turner’s shops and general
mechanical structural work.

* Only one operator is needed to use the machine.

* To obtain good running-in of the machine is is
advisable to start using it at intervals of about half
an hour. This operation should be repeated two or
three times, after which the machine may be used
continously.

* Before starting each cutting operation, ensure that
the part is firmly gripped in the vice and that the end
is suitably supported.

* Do not use disks of a different size from those stated
in the machine specifications.

* If the disk gets stuck in the cut, release the running
button immediately, swith off the machine, open the
vice slowly, remove the part and chech that the disk
or its teeth are not broken. If they are broken, change




the tool.
3 TECHNICAL CHARACTERISTICS

3.1 Table of cutting capacity and technical

Savnings-
effektivitet ® O [ [
90° 80 100 90 115x70
90°-45° 70 90 80 85x70
details
ATINTO. .ottt 20651 -0208
TYPE e MCC 315
Three-phase el.motor for 2-speed
disk 1Otation ....cccveevveeiienieeieenie e Hp 2.2
Reduction gear in an oil bath............... Ratio 1:34
Maximum disk diameter ...........cc..cc...... mm 315
Disk rotationspeed ..........cocceveererenienenn rpm 42/ 84
Hole of saw blade ........ccccecvevveceenrennnne. mm 32
ViICe OPENINgG ...cc.vvevvveriieniieeieeieesieeeeene mm 120
Machine weight ......cccccovvvvvvieniiiiiiienienne. kg 165
4 MACHINE DIMENSIONS

TRANSPORT, INSTALLATION AND
DISMANTLING

i 5

-
- &
g 2
- a
&

i [ S .

s 1 [k (2 T/
o

1050 500 J

- r -

¢
e

4.1 Machine dimensions
4.2 Transport and handling of the machine
If the machine has to be shifted in its own packing, use

a fork-lift truck or sling it with straps as illustrated.

4.3 Minimum requirements for the premises hou-

sing the machine

* Mains voltage and frequency complying with the
machine motor characteristics.

* Environment temperature from -10°C to +50°C.

 Relative humidity not over 90%.

580

70 440 70

290
"
J——
—

560
>
|
I
>
—

270

PEDESTAL PROFILE

44 Anchoring the machine

¢ Position the machine on a firm cement floor, main-
taining, at the rear, a minimum distance of 800 mm
from the wall; anchor it to the ground as shown in
the diagram, using screws and expansion plugs or tie
rods sunk in cemnet, ensuring that it is sitting level.

4.5 Instructions for electrical connection

* The machine is not provided with an electric plug,
so the customer must fit a suitable one for his own
working conditions:

1. Wiring diagram for 5-wire system with neutral for three-phase
machine-socket for a 16A plug

R=LI1

S=12

T=L3

PE = GND

N = NEUTRAL

2. Wiring diagram for the single-phase system socket for a 16A

plug
=L2
=PE

69

4.6 Instructions for assembly of the loose parts
and accessories

Fit the components supplied as indicated in the photo:
e part. 1 Screw the lever onto the head and fix it

e part. 2 Fit the bar holding rod

* part. 3 Fix the pedestal firmly onto the base

4.7 Disactivating the machine

* If the sawing machine is to be out of use for a long
period, it is advisable to proceed as follows:

. detach the plug from the electric supply panel

. release the head return spring

. empty the coolant tank

. carefully clean and grease the machine

. if necessary, cover the machine.

WD A W~

4.8 Dismantling

General rules

If the machine is to be permanently demolished and/or

scrapped, divide the material to be disposed of accor-

ding to type and composition, as follows:

1. Cast iron or ferrous materials, composed of metal
alone, are secondary raw materials, so the may be
taken to an iron foundry for re-smelting after having
removed the contents (classified point 3):

2. electrical components, including the cable and elec-
tronic material (magnetic cards, etc.), fall within
the category of material classified as being assimi-
lable to urban waste according to the laws of the
European community, so they may be set aside for
collection by the public waste disposal service;

3. old mineral and synthetic and/or mixed oils, emuls-
fied oils and greases are special refuese, so they
must be collected, transported and subsequently
disposed of by the old oil disposal service.

NOTE: since standards and legislation concerning
refuse in generas is in a state of continuous evolution
and therefore subject to changes and variations, the
user must keep informed of the regulations in force
at the time of disposing of the machine tool, as these
may differ from those described above, which are to
be considered as a general guide line.

70

5 MACHINE FUNCTIONAL PARTS

5.1 Operating head

* Machine part composed of the parts that transmit
movement (motor, reduction unit), the lubricating
coolant pump and the elecrical components.

5.2 Vice

* System for gripping material during the cutting ope-
ration, operated with handwheel.
It is provided with an anti-burr device for blocking
the part that is to be cut.

* Support structure for the OPERATING HEAD
(rotating arm for gradual cutting, with respective
blocking system), the VICE, the BAR STOP, and the
housing for the cutting coolant TANK.

A

6 DESCRIPTION OF THE
OPERATING CYCLE
Before operating, all the main organs of the machine
must be set in optimum conditions (see the chapter on
“Regulating the machine”).




6.1 Starting up and cutting cycle

* Ensure that the machine is not in emergency stop
condition; if it is, release the red mushroom button
(1).

* Place material to be cut in the vice (3) and clamp the
part into place by handwheel (5).

* Grip the handle (4) of the HEAD control arm and
press the button (2), checking that the disk is turning
in the direction indicated (if not, invert the two phase
leads): and that sufficient coolant is coming out.

The cropper is now ready to start work, bearing in

mind that the CUTTING SPEED and the TYPE of

DISC - combined with a suitable descent of the head

- are of decisive importance for cutting quality and for

machine performance (for further details on this topic,

see below in the chapter on “Material classification
and choice of disks™)

* When starting to cut with a new disk, in order to
safeguard its life and efficiency, the first two or three
cuts must be made while exerting a slight pressure on
the part, so that the time taken to cut is about double
the normal time (see below in chapter on “Material
classification and choice of disks” in the section
Running in the disk).

* Press the red emergencu button (1) when there are
conditions of danger or malfunctions in general, so
as to stop machine operation immediately.

7 REGULATING THE MACHINE
7.1 Disk head
* If excessive axial play is found on the hinge, it will

be sufficient to tighten the screws (6), paying atten-
tion not to make the joint too tight.

7.2 Vice
* The devices do not require any particular adjust-
ments.

7.3 Regulating arm blockage

e If there is insufficient blockage of the head arm in
the desired position, slacken the screw (1) on the
lever, hold the bush (2) in position, turn the lever to
the left and tighten the screw.

BEFORE PERFORMING THE FOLLOWING OPE-

RATIONS, THE ELECTRIC POWER SUPPLY AND

THE POWER CABLE MUST BE COMPLETELY

DISCONNECTED.

7.4 Changing the disk

To changed the disk:

* Release the mobile yellow, white or orange guard
and turn i back.

* Block a piece of wood in the vice and lean the disk
on it.

* Insert the special spanner provided and remove the
screw (1), slackening it in a clockwise direction
because it has a left-handed thread, then slip off the
flange that holds the disk.

* Fit the new disk, checking the cutting direction of
the teeth, then replace the flange, the screw and the
mobile white, yellow or orange guard.

i J !
v A
7.5 Changing the lubricating coolant pump
* Takes yhe pipes of the lubricating-refrigerating sys-
tem off.
* Remove the fastening screws and replace the little

pump, being careful to keep the driving stem cent-
red on the drive shaft bearing.

71

8 ROUTINE AND SPECIAL

MAINTENANCE

THE MAINTENANCE JOBS ARE LISTED BELOW,
DIVIDED INTO DAILY, WEEKLY, MONTHLY
AND SIX-MONTHLY INTERVALS. IF THE FOL-
LOWING OPERATIONS ARE NEGLECTED, THE
RESULT WILL BE PREMATURE WEAR OF THE
MACHINE AND POOR PERFORMANCE.

8.1 Daily maintenance

* General cleaning of the machine to remove accumu-
lated shavings.

* Top up the level of lubricating coolant.

* Check the disk for wear.

* Lift the head into a high position to avoid yield stress
on the return spring.

* Check functionality of the shields and emergency
stops.

8.2 Weekly maintenance

* More accurate general cleaning of the machine to
remove shavings, especially from the lubricant fluid
tank.

* Clean the filter of the pump suction head and the suc-
tion area.

* Clean and grease the screw and the sliding guide of
the vice.

* Clan the disk housing.

* Sharpen the disk teeth.

8.3 Monthly maintenance

* Check tightness of the screws on the motor, the
pump, the jaws and shields.

* Check that the shields are unbroken.

* Grease the head hinge pin.

8.4 Six-monthly maintenance

* Change the oil in the reduction unit using oil type
DEARCO 85W-140 by NATIONAL CHEMSERCH
or MOBIL GLYCOLE 30 or KLUBER SITHESO
460 EP or an equivalent oil, proceeding as follows:

* Remove the connecting
plug from the electric
box and unscrew the
head moving lever.

* Drain off the old oil
from he drain hole (1).

* Pour in new oil up to
the mark (2), through
the lever fixing hole,
keeping the head in a horizontal posi-
tion.

* Reassemble all the parts.

* Check continuity of the equipotential protection

72

circuit.
8.5 Oils for lubricating coolant
Considering the vast range of products on the market,
the user can choose the one most suited to his own
requirements, using as reference the type SHELL
LUTEM OIL ECO. THE MINIMUM PERCENTAGE
OF OIL DILUTED IN WATER IS 8-10%.

8.6 Oil disposal

The disposal of these products is controlled by strict
regulations. Please see the Chapter on ‘“Machine
dimensions - Transport - Installation” in the section
Dismantling.

8.7 Special maintenance

Special maintenance operations must be carried out by
skilled personnel. However, we advice contacting dea-
ler and/or importer. The term special maintenance also
covers the resetting of protection and safety equipment
and devices.

9 MATERIAL CLASSIFICATION AND
CHOICE OF TOOL

Since the aim is to obtain excellent cutting quality,
the various parameters such as hardness of the mate-
rial, shape and thickness, transverse cutting section of
the part to be cut, choice of the type of cutting disk,
cutting speed and control of head descent, must be
suitably comined. These specifications must there-
fore be harmoniously combined in a single operating
condition according to derations and common sense,
so as the achieve an optimum condition that does not
require countless operations to prepare the machine
when there are many variations in the job to be per-
formed. The various problems that crop up from time
to time will besolved more easily if the operator has a
good knowledge of these specifications.

WE THEREFORE ADVICE YOU ALWAYS TO
CHOOSE ORIGINAL SPARE DISKS THAT GUA-
RANTEE SUPERIOR QUALITY AND PERFOR-
MANCE.

9.1 Definition of materials

The table at the foot of the page lists the characteristics
of the materials to be cut, so as to choose the right tool
to use.

9.2 Choosing the disk

First of all the pitch of the teeth must be chosen,

suitable for the material to be cut, according to these

criteria:

e parts with a thin and/or variable section such as pro-
files, pipes and plate, need closed toothintg, so that
the numer of teeth used simultaneously in cutting is




from 3 to 6;

* parts with large transverse sections and solid sections
need widely spaced toothing to allow for the greater

volume of the shavings and better tooth penetration;

* parts made of soft material or plastic (light alloys,
mild bronze, teflon, wood, etc.) also require widely
spaced toothing.

section of normal settel with R=410~510 N/mm?),
genereously spraying the cutting area with lubricating
coolant.

9.6 Disk structure

The most commonly used disks are made of extra high
speed steel (HHS) of normal quality (HHS/DMo5) or
superior quality (HHS/Mo5+Co5) with a treated tooth,
whick differentiates them from the former on account
of the high value of structural resistance, greater resis-
tance to seizing, absence of stress in the mass and a
better holding of lubricating coolant during work.

9.7 Type of disks

The disks differ essentially in their constructive cha-
racteristics, such as:

* Tooth shape

* Tooth cutting angle

Tooth shape

The profile of the toothing depends on the size, shape

and thickness of the section to be cut, either straight

or at an angle. It may also vary according to the pitch,
but not se distinctly as to make this an element for
classification.

* Fine toothing is to be chosen for cutting small sexti-
ons with a profiled shape and tubular sections with
thin walls (2-5 mm depending on the material).

* Large toothing is suitable for cutting medium and
large soild sextions or fairly thick profiled or tubular
sections (over 5 mm).

9.3 Teeth pitch

As already stated, this depends on the following fac-

tors:

* hardness of the material
e dimensions of the section
e thickness of the wall

TYPES OF STEEL CHARACTERISTICS
USE 1 D F GB USA Hardness Hardness R=N/mm’
UNI DIN AFNOR SB AISI-SAE | BRINELL ROCKWELL
HB HRB
Construction steels Fe 360 St37 E24 --- 116 67 360+480
Fe 430 St44 E28 43 148 80 430560
Fe 510 St52 E36 50 180 88 510660
Carbon steels €20 CK20 XC20 060 A 20 1020 198 93 540+690
C40 CK40 XC42H1 060 A 40 1040 198 93 700840
C50 CK50 1050 202 94 760900
C60 CK60 XC55 060 A 62 1060 202 94 830980
Spring steels 50CrV4 50CrV4 50CV4 735 A 50 6150 207 95 1140+1330
60SiCr8 60SiCr7 9262 224 98 12201400
Alloyed steels for 35CrMo4 34CrMo4 35CD4 708 A 37 4135 220 98 780930
hardening and tempering 39NiCrMo4 36CrNiMo4 39NCD4 - 9840 228 99 880+1080
and for nitriding 41CrAIMo7 41CrAIMo7 40CADG12 905 M 39 232 100 9301130
Alloyed casehardening 18NiCrMo7 - 20NCD7 En 325 4320 232 100 7601030
steels
20NiCrMo2 21NiCrMo2 20NCD2 805 H 20 4315 224 98 690980
Steel for bearings 100Ct6 100Cr6 100C66 534 A 99 52100 207 95 690980
Tool steel 50NiCrtMoKU | 56NiCrMoV7 244 102 800+1030
C100KU C100W1 BS 1 S-1 212 96 710+980
X210Cr13KU X210Cr12 7200C12 BD2-BD3 | D6-D3 252 103 8201060
58SiMo8KU Y60SC7 S5 244 102 800+1030
Stainless steel X12Cr13 4001 410 202 94 670885
X5CiNil810 4301 Z5CN18.09 304 C 12 304 202 94 590685
X8CrNi910 202 94 540+685
X8CrNiMo1713 4401 Z6CDNI7.12 | 316C 15 316 202 94 490+685
Copper alloys Aluminium copper alloy G-CuAll1Fe4Ni4 UNI 5275 220 98 620+685
Special brass Special manganese/silicon brass G-CuZn36SilPbl UNI5037 140 71 375+440
Bronze Manganese bronze SAE 43 - SAE 430 120 96 320+410
Phosphor bronze G-CuSn12 UNI 7013/2a 100 56,5 265+314
Cast iron Gray pig iron G25 212 96 245
Spheroidal graphite cast iron GS600 232 100 600
Malleable cast iron W40-05 222 98 420
S(mm) | PICTH | SHAPE | SPEED 94 Cutt'lng and advance speed
The cutting speed (m/mm) and the advance speed cm?/
up to 2 4-6 B shaped 2 s : :
min = area travelled by the disk teeth when removing
25 8 C solid 2 shavings) are limited by the development of heat close
5410 R C solid 1 to the tlpS.Of the teet'h. . '
* The cutting speed is subordinate to the resistance of
Over 10 8 C solid 1 the material (R = N/mm?), to its hardness (HRC) and
up 1020 8 C solid 1 to the dimensions of the widest section.
* Too high an advance speed (= disk descent) tends to
20450 10 C solid 1 . . . .
o cause the disk to deviate from the ideal cutting path,

producing non rectilinear cuts on both the vertical
and the horizontal plane.

9.5 Running in the disk

When cutting for the first time, it is good practice to
run in the tool making a series of cuts at a low advance
speed (=30~35 cm*min on material of average dimen-
sions with respect to the cutting capacity and solid

“A” toothing:
normal fine toothing

“B” toothing:

normal large toothing with or
without shaving breaking inci-
sion

adadiiehy
St

“AW” toothing:
fine toothing with alternate side
rake

“BW?” toothing:
large toothing with alternate side
rake

sdbibbii

74

“C (HZ)” toothing:

large toothing with roughing
tooth with rake on both sides,
alternating with a finishing tooth
without rake. The roughing tooth
is 0.15-0.30 mm higher.

i

Tooth cutting angle

Each tooth has wo cutting angles:

o : fron rake angle
vy : rear rake angle

Added toothing:

disks made in this way are used
for cutting non-ferrous metals,
such as light alloys, and plastics,
and above all in wood-working.
The teeth are hard metal (HM)
plates brazed onto the body of
he disk; there are various types
and shapes and, considering the
vastness of the field, the topic is
not developed further here.

SHARPENING CIRCULAR SAWS

b b

I
{ I
[9e 9

T| 314|567

9 |10| 12| 14| 16

pl13/16]|21]25(29

34(38(42(5,1[(59(72

d |15 225 3|35

4145|151 6| 7| 8

h=0,2 mm

h=0,3 mm

The rake varies especially according to the type of material to be cut.




9.7.1 Recommended cutting parameters

e =
. . . =1 _E . . ES . . . . R = g .
£ £ = £ S £ - El Z2¢& 2E |2 € £ £ £ £ el 3E =
E1 _El E|_Z1 85| 2| £:2 ZEfZE| E} «2] E] E SE1ZE| 2E
Z. 3 Z z]1 82 22 =z EZ}| & EZ |EZ P EZ Z. = Tzl 5=z §Z
o o = =] 23 ERS) 2 o =] = = = S o PR = 2ol 820 RS
2] 2Rl 3% (=S| 55| 28] 22| 2 EF 1E= 21 28] £% 5 c=2lzs i =%
gl Zglfe|3g| gl £g] 28! 2 |EslEs s8] 28| 25 1. 8 Egslsgs i =8
=WF ETlEN EN Nl N EN) B OIENJEVIEN [ EvlzENoiEn ETIET L ET
=~ A} T [~ ==~ <~ =~ S =< x~ =<~ O~ N~ T | A [SEE BN =N~
Cutti | ¥ gort o] s | e | e o) e | s | 2w ) 20| 20| et a2 w1z e 18 ] 15
u mg ang cs o g" g 8 5° &° 8 & g | 1| e of [ Be | w6 | 8 8 | g &
) T i 5 4 4 3 2 % il 4 & 5 § 5 4 5 5 % a 2
RO vt mir ‘50 3¢ 20 151 8§ 20 20 25 | 1001 20| 00| 400} 120 600 | s00] s 19 35
Av omft! w0}, 130 ] i 80 a5 50 &0 00| 1800 ] 4c0 | 600 | Bo0| 60 | 10| oo | veo | 30| i30
T mm ¥ & [ 4 3 [ § 6 8 7 8 7 8 s8f 7 4 4 3
%0 - 40 Ve 45 30 20 15 f) o] 13 23 o0 ] w0l ss0| 400l 10| eo0 i w0 451 18 33
N A fm/i 10| 20 0 60 33 45 451 100 | 1700} 4001 00 0o 50 | 100 | so0 | 150 201 120
g T mm w| 8| & 5 4 8l 81 &] 21 w] n| 1w 2l 16 10 & 5 Pe
E 40 - B0 Vi vy 45 26 18 14, 8 i8 ] 22 o900) 1607 300 | as0] 100 | 550 ] ase 45 18 a5
=) A i t40 ] 118l 100 so.| 30 45 5 oo | tgoo | 3se ] 8501 veol o ) 100o | s00] tan} 1o sw
5 “T-mm 12| 121 1 ) 851 1l | n W) 2] 14 | wj] 12| 12| it & 5
)
o B0 - 90 vt /1! 40 25 17 14 8 17 7] 204 800 60| 250 300 90 ] 50| 350} .45 7 30
"g Ay it 130 ] 1w 50 50 28 40 40 8§ 1400 § 300 | ss0| 600 | 130 ) voe | S00 ) 3¢l yw| 1w
; ) T ¥ 14 14 12 [ 14 14 14 18 12 7] 4 12 15 16 12 & &
O e -1io Vi mfr 40 20 15 13 8 15 15 19t 700 | w0 | o200) 280 i 50| -a00 Wl 18 28
g Av et tio]| woi @0 45 25 40 45 b Bep }1do0| soo ) soot eco ) ol gou| Seo| o 00| 0o
n T mm 16 16 16 14 10 16 16 8.1 20 15 18 16.] 141 18 18 14 B [
110 -130 Vi oy a5 20 14 13 7 1 13 171 sool 140 | 150} 200 80 | 500 300 ] | 2% |
Av. 160 20 70 a5 25 38 35 70§ vioo | 250 | s00f SO0 100 | BOO | 400 | 00 £l £
T mm 18 16 % 14 12 15 16 16 20 16 20 8.1 16 8 18 16 10 &
130 -150 VUi 30 15 12 12 7 12 12| ] sea| o] 120 150 s0 )] aso| ec0] a0 15 24
A mmA 30 801 &0 40 2 38 35 60 | s00-| 2501 400 | 400} 90| 800 | 400 90 80 0
Recommended lubrificants Emulsion - Cutting oil Dry Kerosene dry Emulsion cutting oil Emulsion
9.7.2 Diagram of cutting speeds according to disk diameter
@ 500 450 428 400 W0 B NE 300 1L 250
ot - 1 d ) 41
200 |V mifmin ¢ _ » = P i 2%
] L b ] .
180 P T LT T A7 F 4] ~1.900
A LA - P ] i 2= 1A
166 g g I
; o . 1 . 4] L]
14t y > T = B ]
. L~ |~ - = I~ I
o T e " .
12 = g g I e e
; ] P se 1 e
100 _ A / ‘‘‘‘‘‘ A
il L1 A - T AT
A e O g g g o V _Pxataxh
80 Zras=Ete 1= 1000
S o g I o e |
Ll A e
- ot
20 t i = gimin
10 20 3% 48 50 60 76 80 90 100 110 120 {30 140 150 160 170 18O 130 200 210 220 230 240 250 60 °7

Key

T

Av mm/min

Tooth pitch in millimeters

Advance in millimeters per minut
Cutting speed in metres per minut

Number of revs per minute

Number of teeth on the disk

V1 m/mm

Az Tooth advance
Ng/min

Z

p Tooth depth

Diameter of the tooth fillet cone distance
Tooth protrusion

Front rake

Rear rake

Ultimate tensile stress

Flat parts of the cutting edge

Tube diameer of profile width

75

10.

Machine components — 10.1 List of spare parts

Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |[Spindle shaft 1 A83 [Nut 1
A02 |Lock Nut 1 A43 |[Worm gear 1 A84 |Lock bolt with knob 1
A03 |[Shaft 1 A44 |Lock Nut 1 A85 |Filter plate 1
A04 [Machine base 1 A45 |Stopper 1 A86 |Lift ring 3
AO05 [Roller bracket 1 A46 |Vise bench 1 A87 |Drainage 1
A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 [3 A88 |Washer 5/16" |2
A07 [Roller 1 A48 [Swing arm (base) 1 A89 |[Hex socket cap screw  |[M8x25 |2
A08 |C-clip S-12 2 A49 |Support rod 1 A90 |[Hex socket cap screw 1
A09 |Hex socket cap screw  [M8x20 |1 AS50 |Vise clamp 1 A91 [Supporter 1
A10 |Washer 5/16" |1 A51 [Groove jaw 1 A92 |Washer 5/16" |2
All [Handle wheel 1 AS52 |Small groove jaw 1 A93 [Hex cap screw M8x20 [2
Al12 [Pin 1 AS53 |Trigger switch with handle 1 A94 |Screw M5 4
A13 |Bearing bushing 1 A54 |Nut MI10 1 A95 |Stop button 1
Al4 |[Bearing 1 AS55 |Control handle rod 1 A96 |Start button 1
Al5 |[Bushing 1 A56  |Nut M20 1 A97 |Emergency switch 1
A16 |Leading screw 1 A57 [Nut M20 1 A98 [2/4P selection switch 1
A17 |Lock handle 1 A58 |Machine head 1 A99 |Pump selection switch 1
A18 [Sliding vise 1 A59 |Ball bearing 6205zz |1 A100 |Control box panel 1
A19 [Washer 1 A60 |Ball bearing 6301zz |1 A101 |Washer 5/16" |2
A20 [Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  [M8x20 |2
A21 |[Plate 1 A62 |Hex cap screw M8x20 [4 A103 |Electric control box 1
A22 |Hex socket cap screw  [M12x25(2 A63  |Washer 5/16" |4 A104 |Control box button plate 1
A23 [Washer 5/16" |2 A64 |Flange 1 A105 [Magnetic connector 1
A24 |Hex socket cap screw  [M8x20 [2 A65 |Oil seal 1 A106 |Fuse set 1
A25 [Spring 1 A66 |Worm shaft 1 A107 |Cover plate 1
A26 |[Washer 5/16" |1 A67 |Coupling 1 A108 |Transformer 1
A27 |Hex socket cap screw  [M8x20 |1 A68  |Motor 1 A109 |Relay 1
A28 [Switching handle 1 A69 |Wire terminal clamp 4 A110 |Plate 1
A29 [Washer 1/4" 1 A70 |Control wire 1 Al11 |Support plate 2
A30 [Hex socket cap screw  [M6x12 |1 A71 |Hex cap screw M8x20 [4 A112 |Washer 5/16" |2
A31 [Washer 1/4" 1 A72 |Washer 5/16" |4 A113 |Hex socket cap screw  [M8x16 |2
A32 |Nut M8 1 A73 |Oil pilot PT1/2" |1 Al14 |Screw M5 2
A33 [Switching plate 1 A74 |Set screw PT1/4" |2 A117 |Cover 2
A34 |C-clip A75 |Shaft 1 A118 |Screw 2
A35 |Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 |Nut M12 1 A121 |Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
A39 |Hex socket cap screw  [M12x35(1 A80 |Length setting rods bracket 1 A123 [Anti-dust plate 1
A40 |Fixing flange 1 A81 [Upper length setting rod 1 A124 [Plate 1
A41 |Saw blade 1 A82 |Lower length setting rod 1

Item |Description Size QTY

BO1 |[Stand 1

B02 |Nut M6 4

B03 |Washer 1/4" 4

B04 [Support plate 1

BO5 |Washer 1/4" 4

B06 [Hex cap screw M6x15 |4

B07 |Coolant tank 1

BO8 [Hose 1

B09 |Hose clamp 1

B10 |Washer 1/4" 2

B11l |[Hex socket cap screw  [M6x16 (2

B12 [Coolant pump 1

B13 [Connecting bolt 1

B14 |[Hose clamp 1

B15 |Hose 1

B16 [Hose clamp 1

B17 [Valve 1

B18 |Wire 1

B19 |Hex cap screw M6x15 |4

B20 |Washer 1/4" 4

B21 |Hex cap screw M6x15 |2

B22 |Washer 1/4" 2

B23 [Support plate 1

B24 |Screw M5x6 |4

B25 |Cover plate 1

B26 |Collar 1

76




Explosion draw A

e N Al A3
YN A
tAlLR A2
A2
.
L F
Al-
Explosion draw B
B15
g7 B16
-
oL
B13
i 812
B11
. \
fs s B10
Bi8 s . i
>
B23 B2 B19 i B26
B22 . B820 . :
; L
8o
L “H' | B8
% B8

B2

B1

B7

11 Troubleshooting

This chapter lists the probable faults and malfunctions that could occur while the machine is being used and sug-
gests possible remedies for solving them.
The first paragraph provides diagnosis for TOOLS and CUTS, the second for ELECTRICAL COMPONENTS.

11.1 Blade and cut diagnosis

Fault

Probable cause

Remedy

Tooth breakage

Too fast advance

Wrong cutting speed

Wrong tooth pitch

Low quality disk

Ineffective gripping of the part in the vice.

Previously broken tooth left in the cut.
Cutting resumed on a groove made
previously.

Insufficient lubricating refrigerant or
wrong emulsion.

Sticky accumulation of material on the
disk.

Decrease advance, exerting less cutting
pressure.

Change disk speed and/or diameter.

Se Chapter “Material classification and choise
of disks” and the “Table of cutting speeds
according to disk diameter.”

Choose a suitable disk.

See Chapter “Material classification and
choice of disks”.

Use a better quality disk.

Check the gripping of the part.
Accurately remove all the parts left in.
Make the cut elsewhere, turning the part.

Check the level of the liquid in the ank.
Increase he flow of lubricating refrigerant,
checking that the hole and the liquid outlet
pipe are not blocked.

Check the blend of lubricating coolant and
choose a better quality disk.

Premature disk wear

Chipped disk

Wrong running in of the disk.

Wrong cutting speed.

Unsuitable tooth profile.

Wrong tooth pirch.

Low quality disk.
Insufficient lubricating refrigerant.

Hardness, shape or flaws in the material
(oxides, inclusions, lack of homogenity,
etc.

Wrong cutting speed.

See Chapter “Material classification and
choice of disks” in the paragraph on “Running
in the disk”.

Change disk speed and/or diameter.

See Chapter “Maerial classification and
choice of disks” and the “Table of cutting
speeds according to disk diameter.

Choose a suitable disk. See Chapter “Material
classification and choice of disks” in the
paragraph on “Type of disks”.

Choose a suitable disk.

See Chapter “Material classification and
choice of disks”.

Use a better quality disk.

Check the level of the liquid in the tank.
Increase the flow of lubricating refrigerant,
checking that the hole and the liquid outlet
pipe are not blocked.

Reduce the cutting pressure and/or the
advance.

Change disk speed and/or diameter. See
Chapter “Material classification and choice of
disks” and the Table of cutting speeds accor-
ding to disk diameter.

77

78




Fault Probable cause Remedy
Chipped disk Wrong tooth pitch. Choose a suitable disk.
See Chapter “Material classification and
choice of disks”.
Vibrations. Check gripping of the part.

Disk incorrectly sharpened.
Low quality disk.

Inncorrect emulsion of the lubricating
refrigerant.

Replace the disk with one that is more
suitable and correctly sharpened.
Use a better quality disk.

Check the percentage of water and oil in
the emulsion.

Fault Probable cause

Remedy

Cuts off the straight Disk sides differently sharpened.
Disk thinner than the commercial
standard.

Dirt on the gripping device.

Choose tool quality carefully in every detail as regards type

and construction characteristics.
Carefully clean the laying and contact surfaces.

Disk vibration

Wrong tooth pitch

Unsuitable tooth profile

Ineffective gripping of the part in the
vice.

Dimensions of the solid section too large
with respect to the maximum admissible
cutting dimensions.

Disk diameter incorrect and/or too large.

Choose a suitable disk.

See Chapter “Material classification and
choice of disks”.

Choose a suitable disk.

See Chapter “Material classification and
choice of disks” in the paragraph on Type
of disks.

Check the gripping of the part.

Abide be the instructions.

Decrease the disk diameter, adpating it to
the dimensions of the part to be cut; the
cutting part of the disk must not be too
large for the shape of the part to be cut.

Blade sticks in the cut Too fast advance.

Low cutting speed.
Wrong tooth pitch.

Sticky accumulation of material on
the disk.

Insufficient lubricating refrigerant.

Decrease advance, exerting less cutting pressure.
Increase speed.

Choose a suitable disk.

See Chapter “Material classification and choice of disks”.

Check the blend of lubricating coolant and choose a better

quality disk.
Check the level of the liquid in the tank.

Increase the flow of lubricating refrigerant, checking that the

hole and the liquid outlet pipe are not blocked.

11.2 Electrical components diagnosis

Ridges on the cutting
surface

Disk diameter incorrect and/or too large.

Ineffective gripping of the part in the
vice.
Too fast advance.

Disk teeth are worn.
Insufficient lubricating refrigerant.

Toothing does not unload shavings well.

Decrease the disk diameter, adpating it to
the dimensions of the part to be cut; the
cutting part of the disk must not be too
large for the shape of the part to be cut.
Checking the gripping of the part.
Decrease advance, exerting less cutting
pressure.

Sharpen the tool.

Check the level of the liquid in the tank.
Increase the flow of lubricating refrige-
rant, checking that the hole and the liquid
outlet pipe are not blocked.

Choose a blade with a larger tooth pitch
that allows better unloading of shavings
and that holds more lubricating refrige-
rant.

Fault Probable cause Remedy
The green pilot light Fused lamp. Change it.
“HL” does not light up | power supply. Check: - phases
- cables
- socket
- plug
Voltage must arrive upstream from the fuses.
Fuses “FU 1”. Check for efficiency.

Short circuits.
Emergency button “SB 17 on
Cycle reset or line button “SB 2”.

has tripped due to motor overheating.

Transformer “TC 1”.

Fuse “FU 2”.

Auxiliary relay “KA”.

Identify and eliminate.

Ensure that it is off and that its contacts are unbroken.
Check mechanical efficiency.

Thermal probe built into the stator winding | Check current continuity on the two wires in the prone

after letting the motor cool for about 10-15 minutes. If
afte this time there is no current continuity in the two
wires, the motor must be changed or rewound.

Check that the supply voltage is the same as the line vol-
tage and that it gives a value of 24 V at output.

Check fuse efficiency and ensure there are no short
circuits causing the protection to trip.

Check that 24 V reach the coil terminals when the but-
ton “SB 2” is pressed; if this happens and the relay is
not self.fed, it must be changed.

Cuts off the straight

To fast advance.

Ineffective gripping of the part in the
vice.
Disk head off the straight.

Decrease advance, exerting less cutting
pressure.

Check the gripping of the part which may
be moving sideways.

Adjust the head.

Motor stopped with
pilot light “HL” lit

Socket and plug connecting the electric
box/microswitch in the handle.
Microswitch “SQ 1” in the handle.

Remote-control switch “KM”

Motor “M 17.

Check that the plug is correctly inserted and look for
any bad connections inside the box.
Check operation and/or efficiency; replace if broken.

Check that phases are present at both input and output;
ensure that it is not blocked, that it closes when fed, that
it does not cause short circuits; otherwise change it.

Check that it is not burnt and that it turns freely.
It may be rewound or changed.

79

80




WIRING DIAGRAM AND PARTS LIST

L1 Fuellsa Ll

Motor connection

N S @B®
o2 Fe2 L2 o a00v & | | (2w
L3  Fued 1A L 1 2 3 4 5 6
T L boa
. Ve
Kl '. L ¥
. KST058 1.5kw
R 5 a
rrte . SBS h\ SB1 .‘ 400v 50HZ 3PH]
SAl LY
1 23 45 & SB2 4P
L B B o
M2
e 456
Y B3 Q Q 4
y E
M| M ot RST
o6
SB4
KR Relay x 1 E 8 P
K1 Contactor Switch x 1 ®9
SAl 2PM4P Switch x | *7 1 2 3 4 5 6
SB1 Emergency Button x 1 _ b s
SB2 Stop Button x 1 R /) Kl Q Q Q
$B3 Start Bution x 1
SB4 Trigger Switch x 1 a0 R S T
Item Description and Technical ) ) Suppliers
) Quantity Supplier Remarks
name function data reference
30x6.2mm 250V
FuU1 Fuses 15A 1 S15A
FU2 15A 1
FU3 15A 1 JENN FENG
Fu4 Fuses base 2A 1
10A 4P 1 FSB-104
) CE
C|?—”2251V ICE 158-1
K1 Contactor y 1 NHD C-12D BS 5424-1
220V 2.2kw VDE 0660
400V 4.0kw JI3 8325
250VAC MY-2N CE
KR Relay 5A 1 BETA AC 24V CSA
35VA
TC Transformer 230/24V 400V/24V 1 TAI CHUNG 66 , 57
SB1 Emergency Stop 250V BA 1 KEDU HY57B CCUES
SB2 OFF button 1 ABF-22D1b CE
SB3 Start button ERONEA 1 MAGK ABLFS-22{1a 30V Ccus
15A 1/2HP 125 250VAC CE
SB4 Trigger switch 0.6A 125VDC 0.3A 1 OMRON V-15-1A5 cus
250VDC
SB5 Pump switch 250V 1 GIKOKA 0SSs-220 CCUES
Hi/Low speed 440V CE
SAlL select switch Skw L RERL aHGS cus
400V,230V/ (1.5kw) 2HP KST058
3ph/2P/4P
N NGIOF 400V,230V/ (1.5kwjeHP | | KHOSHUAK KST063
3ph/4P/8P
400V / 3ph, 230V/1PH
M2 Coolant pump (0.09kw) 1/8HP 1 KUOSHUAY

EG-Konformitétsbescheinigung
EF-forsikring om overensstemmelse
EG-nouetele vastavuse kinnitus
Declaracion de conformidad de la CE
EU-vaatimustenmukaisuusvakuutus
Déclaration de correspondance a la CE

€ Luna

Name, Adresse, Tel/Fax.nr des Herstellers / Producentens navn, adresse, tif.nr./faxnr / Tootja nimi, aadress, telefon/ faksi number / Nombre, direc-
cion, teléfono/fax del fabricante / Valmistajan nimi, osoite, puh./fax-nro. / Dénomination du producteur, adresse, téléphone/fax
LUNA VERKTYG & MASKIN AB SE-441 80 ALINGSAS SWEDEN, TEL: 46 322 606 000 FAX: 46 322 606 532

Beschreibung der Produkte: Zeichen, Typenbezeichung, Serien nr etc. / Beskrivelse af produkter: marke, typebetegnelse, serienr. osv. / Toote kir-
jeldus: Tunnusmirk, tiiiibitdhistus, seerianumber, jne. / Descripcion dl producto: marca, tipo, No de serie, etc. / Tuotteiden kuvaus: Merkki, tyyp-
pimerkintd, sarjanro jne. / Description du produit: marque, désignation du type, Nr. de série, etc.

Luna Circular Cutting Saw MCC 315 20651-0208, -5108

Die Herstellung erfolgt gemiss folgender EG-Richtlinie: / Produktionen har fundet sted i overensstemmelse med fglgende EF-direktiv: / Tootmine
on koosk®dlas jirgneva EG direktiiviga: / Fabricacion en conformidad con las siguientes directivas de la CE: / Valmistuksessa on

noudatettu seuraavaa EU-direktiivid / Production est exécutée en conformité avec les directives de la CE suivantes:

98/37/EC, 2004/108/EC, 2006/42/EC, 2006/95/EC

Die Herstellung erfolgt gemiss folgende harmonisierten Standards / Produktionen har fundet sted overensstemmelse med fglgende harmoniserende
standarder: / Tootmisel on jérgitud jarnevaid harmoniseerivaid standardeid: / El firmante declara que el producto mencionado es en conformidad
con las normas di seguridad. Valmistuksessa on noudatettu seuraavia harmonisoituja standardeja: / Le signataire certifie que le produit indiqué
correspond aux exigences de sécurité nommées.

EN ISO 12100-1:2003, EN ISO 12100-2:2003, EN ISO 14121-1:2007, EN ISO 14121-2:2007,

SGS ONSITE TEST SANDARD: 2007, EN 61000-6-4:2007, EN 13898:2003, EN 60204-1:2007

Obligatorisher/freiwilliger Test wurde bei dem nachstehenden angemeldeten Organ/unternehmengemacht: / Obligatorisk/frivillig afprgvning har
fundet sted hos nedenstédende autorisered organ/virksomhed: / Kohustuslik/vabatahtlik testimine on tehtud jirgnevalt mainitud organi/ettevotte
poolt: / Testes obligatorios / facultativos hechos en la siguiente institucén / empresa registrada: Pakollinen/vapaaehtoinen testaus on suoriettu
seuraavan ilmoitetun laitoksen toimesta: / A A I’instance enregistrée/a 1’enterprise le test obligatoire/volontaire est fait:

SGS Taiwan Ltd..

Verantwortliche fiir technische Unterlagen; Name und Anschrift: / Ansvarlig for teknisk dokumentation: / Tehnilise dokumentatsiooni eest vastu-
taja nimi ja aadress: / Responsable documentacion técnica, nombre y direccion: / Teknisestd dokumentaatiosta vastaa, nimi ja osoite: / Responsable
documentation technique, nom et adresse:

Stefan Lotzman /CEO/ Luna Verktyg & Maskin AB SE-441 80 Alingsas Sweden, Tel. 46 322 606 000

Der unterzeichnete versichert, dass die angegebenen Produkte den angegebenen Sicherheits-anforderungen entspréichen. / Undertegnede forsikrer,
at de anfgrte produkter opfylder de specificerede sikkerhedskrav. / Allakirjutanud kinnitavad, et mainitud tooted tdidavad neiel ettenidhtud
turvalisuse ndudeid / Fabricagdo em conformidade com os seguintes padrdes harmonizados / Allekirjoit-tanut vakuuttaa, ettd mainitut tuotteet
tayttdvit asetetut turvallisuusvaatimukset. / Production est exécutée en conformité avec les standards harmonisés suivants

Dato / Kuupéev / Fecha / Pdivimaird / Date
2010-12-17

Unterschrift / Underskrift / Allkiri /
Firma / Allekirjoitus / Signature

Stellung / Stilling / Ametikoht / Cargo /
Toimiasema / Poste occupé

Chief Executive Officer

81

Namenverdeutlichung / Navn i klartekst / Nime
selgitus / Trascripcion de la firma / Nimen selven-
nys / Déchiffrement de la signature /

82



EC-Declaration of conformity
AnAwon coupdpewong pe mv E.E
Dichiarazione di conformita CE

EK atitikimo deklaracija

EK atbilstibas deklaracija
EG-verklaring van overeenstemming

€ lLuna

Manufacturers namn, adress, tel/fax.no / Ovopa,dievfvvon,mi./paé Tov katackevaot / Nome, indirizzo, telefono/fax della Ditta
produttrice. / Gamintojo pavadinimas, adresas, telefonas/faksas / RaZotaja nosaukums, adrese, talrunis/fakss / Naam, adres, tel./fax van fabrikant
LUNA VERKTYG & MASKIN AB SE-441 80 ALINGSAS SWEDEN, TEL: 46 322 606 000 FAX: 46 322 606 532

Description of products: Mark, type designation, serial no. etc. / [Teptypopn Tov mpoidvtog:puapka, Tomog, No celpds, k.A.1w / Descrizione prodotto:
marchio, tipo, No. matricola, etc. / Produkto aprasymas: marke, tipo Zenklas, serijos Nr. ir t.t. / Produkta apraksts: marka, tipa apzimé&jums, sérijas
Nr. utt. / Beschrijving van producten: merk, typeaanduiding, serienr. enz.

Luna Circular Cutting Saw MCC 315 20651-0208, -5108

Manufacturing is done in accordance with the following EC-directive: / Koatackev cOpemva pe toug kovoviopovg g E.E: / 11 prodotto con-
forme con le seguente Direttive EC: / Pagaminta pagal sekancias EK direktyvas: / IzgatavoSana veikta saskana ar sekojosam EK direkttvam: /
Geproduceerd overeenkomstig de volgende EG-richtlijnen

98/37/EC, 2004/108/EC, 2006/42/EC, 2006/95/EC

Manufacturing is done in accordance with the following harmonized standards: / O voypapwv dnAdVeL 6Tt T0 avapepbiv Tpoidv eivar cOPEOVA
pe tovg kavoveg acpdieias. / lo, sottoscritto certifico che il prodotto conforme con i dichiarati prescrizioni di sicurezza. / Pagaminta pagal
sekancius harmonizuotus standartus: / IzgatavoSana veikta saskana ar sekojoSiem harmonizetajiem standartiem: / Ondergetekende verklaart dat de
vermelde producten aan de aangegeven veiligheidseisen voldoen

EN ISO 12100-1:2003, EN ISO 12100-2:2003, EN ISO 14121-1:2007, EN ISO 14121-2:2007,

SGS ONSITE TEST SANDARD: 2007, EN 61000-6-4:2007, EN 13898:2003, EN 60204-1:2007

Compulsory/voluntary test is done by the below mentioned notified body/company: / H vroypewtikr/ebehoviikn e€€taon die&dyeton ota
eyyeypappéva Wpopata 1 enyepnoeis: / La prova obbligatoria/ volontaria del prodotto ¢ stata effettuata preso 1’ente/ditta registrata: / Sekancioje
jregistruotoje institucijoje/imon¢je atliktas privalomas/savanoriskas testas: / SekojoSaja registrétaja institiicija/uznémuma veikts obligatais/
brivpratigais tests: / Een verplichte/vrijwillige test bij onderstaande instantie/onderstaand bedrijf:

SGS Taiwan Ltd..

Responsible for technical documentations, name and address: / Yrev0uvog yua v teyviky tekunpioon - Ovopa, erdvopo kot dievbvven: /
Responsabile documentazione tecnica, nome e indirizzo: / Atsakingas uZz techning dokumentacija asmuo, pavardé ir adresas: / Atbildigais par tehni-
sko dokumentaciju; vards, uzvards un adrese: / Verantwoordelijk voor technische documentatie, naam en adres:

Stefan Lotzman /CEO/ Luna Verktyg & Maskin AB SE-441 80 Alingsas Sweden, Tel. 46 322 606 000

Undersigned assures that the stated products comply with the stated safety requirements. / Kotookevn coppova pe to tomomompéva apotona: / 11
prodotto conforme con i seguenti Standard unificati / PasiraSytojas patvirtina, kad nurodytas produktas atitinka Siuos saugumo

reikalavimus. / Parakstitajs apliecina, ka noraditais produkts atbilst min&tajam drosibas prasibam. / Geproduceerd overeenkomstig de volgende
geharmoniseerde normen

Date / Hpepopnvio / Data / Datum
2010-12-17

Position / Idt6tta / Functie Mansione /
UZimamos pareigos / Ienemamais amats / Positie

Signature / Yroypoen / Firma / ParaSas /
Paraksts / Handtekening

Chief Executive Officer

Clarific. of signature / Avtiypagn g vroypaeng /
Lettura della firma / ParaSo at$ifravimas / Paraksta
atSifréjums / Naam

83

EU-deklarasjon om overensstemmelse
Deklaracja zgodnosci UE

Declaracao de conformidade da CE
Hexnapanust coorBetctBus EC
EG-Forsidkran om dverensstimmelse

€ Luna

Produsentens navn, adresse, tlf/fax.nr. / Nazwa producenta, adres, numer telefonu/fax / Razéo social, enderego, telefone/ fax do fabricante /
HasBanwue, anpec, tenedon/daxc nponszsogurens / Tillverkarens namn, adress, tel/fax.nr
LUNA VERKTYG & MASKIN AB SE-441 80 ALINGSAS SWEDEN, TEL: 46 322 606 000 FAX: 46 322 606 532

Beskrivelse av produkter: Merke, typebetegnelse, serie nr. etc. / Opis produktu: marka, oznaczenie rodzaju, nr seryjny itd. / Descricdo do
produto: marca, tipo, No de série, etc. / Omucanue mpoaykTa: Mapka, 0003HaueHue Tuma, Ne cepuu u T.1. / Beskrivning av produkter: Mérke,
typbeteckning, serienr etc.

Luna Circular Cutting Saw MCC 315 20651-0208, -5108

Produksjonen har skedd i overensstemmelse med fglgende EUdirektiv: / Wykonano zgodnie z nastepujacymi dyrektywami UE / Fabricagdo em
conformidade com as seguintes diretivas da CE: / I3roToBieHo B cOOTBETCTBUHU co cieayromumu aupektuBamu / Tillverkning har skett i enlighet
med foljande EG-direktiv:

98/37/EC, 2004/108/EC, 2006/42/EC, 2006/95/EC

Produksjonen har skedd i overens-stemmelse med harmoniserende standarder: / Wykonano zgodnie z nastgpujacymi harmonizowanymi
standardami: / O assinante declara que o produto mencionado estd em conformidade com as normas de seguranga. / MI3roToBieHO B COOTBETCTBHU
CO CIIEAYIOIUMH rapMOHU3HpoBaHHbIMU cTanaapTamiu: / Tillverkning har skett i enlighet med foljande harmoniserade standarder:

EN ISO 12100-1:2003, EN ISO 12100-2:2003, EN ISO 14121-1:2007, EN ISO 14121-2:2007,

SGS ONSITE TEST SANDARD: 2007, EN 61000-6-4:2007, EN 13898:2003, EN 60204-1:2007

Obligatorisk/frivillig test er gjort hos nedenforst@nde oppgitte organ/foretak: / W nastgpujacej zarejestrowanej instytucji/przedsigbiorstwie zostato
przeprowadzone obowiazkowe/nieprzymusowe testowanie: / Testes obligatorios / facultativos hechos en la siguiente institucén / empresa regist-
rada: / B cnenyromeM 3apericTpHpOBAaHHOM OpraHe / Ha IPeIIPHATHN IPOU3BEAEH 00s3aTeNbHbIH / 100poBobHEIT TecT: / Obligatorisk/frivillig
test har gjorts hos nedanstdende anmalt organ/foretag:

SGS Taiwan Ltd..

Ansvarlig for teknisk dokumentasjon, navn og adresse: / Responsdvel documentacdo técnica, nome e enderego: / Osoba odpowiedzialna za
dokumentacje techniczna, imig, nazwisko i adres: / OTBeTCTBEHHOE 32 TEXHUYECKYIO JOKYMEHTALHIO JIMLO, chamMiivst 1 aapec: / Ansvarig for tek-
nisk dokumentation, namn och adress:

Stefan Lotzman /CEO/ Luna Verktyg & Maskin AB SE-441 80 Alingsas Sweden, Tel. 46 322 606 000

Undertegnede forsikrer at oppgitte produkter oppfyller oppgitte sikkerhetskrav. / Podpisujacy po§wiadcza, ze wskazany produkt jest zgodny z
wymienionymi wymogami bezpieczefistwa. / Fabricagdo em conformidade com os seguintes padrdes harmonizados / [loxnuceiBaroiuii 3aBepser,
YTO yKa3aHHBIH IPOIYKT COOTBETCTBYET YIIOMSHYTHIM TpeboBanusM Oe3zonacHocty. / Undertecknad forsdkrar att angivna produkter uppfyller
angivna sédkerhetskrav.

Dato / Data / Yucno / Datum
2010-12-17

Position / Zajmowane stanowisko / Cargo /
Signature / Podpis / Assinatura /
Moamuce / Underskrift

3aHnMaeMas TOJKHOCTH / Befattning

Chief Executive Officer

Nimen selvennys / Odszyfrowanie podpisu / Transcrigao da
assinatura / Pactmgposka noxgmucu / Namnfortydligande

84



